CUSHNIAN

A Textron Company

SERVICE PARTS MANUAL

A N AN A
IR

S
VAN NASNYNA S AR

W T

Issued: September 2006 Revised: August 2009






SERVICE PARTS MANUAL

ELECTRIC UTILITY VEHICLES

TITAN 36V
TITAN 36V PERSONNEL CARRIER
TITAN 48V
TITAN 48V PERSONNEL CARRIER

STARTING MODEL YEAR 2005

E-Z-GO Division of Textron, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the informa-
tion contained in this manual is subject to change without notice.

E-Z-GO Division of Textron, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906

Service Parts Manual Page i



SERVICE PARTS MANUAL

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local Distributor, authorized Branch or
the Warranty Department with vehicle serial number and manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a minimum of 30 day inter-
vals.

Page ii Service Parts Manual



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . .. ...\ttt et v
ILLUSTRATED PARTS BREAKDOWN . . . ..ottt e et e e e e e e e e e e vii
ACCELERATOR . . ..ottt et e e e e e e e A-1
BATTERY CHARGER, ON BOARD, 36V . . .. ..ottt ettt e e e e e e e B-1
BATTERY CHARGER, ON BOARD, 48V . . ...\ttt ittt et e B-5
BODY (2 PASSENGER) . . . . .ottt ettt e e e e e C-1
BODY (4 PASSENGER) . . ..ttt C-15
BODY (ACCESSORIES) . . . .ottt ettt et e e e e e e e e C-23
PARK BRAKE . . .ttt et et e D-1
HYDRAULIC BRAKE . . . . .ottt et e e e e e e e e e e e e e e D-5
FRONT BRAKE . . . .ottt e e e et e e e e e e e D-9
REAR BRAKE . . .ottt et e e e e e e e e e e D-13
MASTER CYLINDER. . . . .ottt et et e e e e e e e e D-17
DIRECTION SELECTOR 36V . . . oottt ettt e e e e e e e e e e e e e E-1
ELECTRICAL 3BV . . . . .ottt e e e e e e e e F-1
ELECTRICAL 48V . . . .ottt et e e e e e e e e e e e e e e e F-13
ELECTRICAL (ACCESSORY). . . . oottt ettt e e e ettt G-1
MOTOR 36V SERIES . . ..ottt ettt e e e e e e e e e e e e H-1
MOTOR 48V PDS . . . ottt e e H-3
36 VOLT ELECTRONIC SPEED CONTROL. . . ..\ttt ettt e e et e e e e J-1
48 VOLT ELECTRONIC SPEED CONTROL. . . . ..ot ettt et e e e J-5
FRONT SUSPENSION . ...ttt et e e e e e e e e e e e K-1
REAR AXLE . . . ottt et et e e e L-1
REAR SUSPENSION . . ..ottt et e e e e e e e e e e e e e M -1
SEATING . . o oottt et N-1
STEERING. . . .ottt et et e P-1
WEATHER PROTECTIONS (METAL CAB) . ...\ttt ettt e et e e e e Q-1
WEATHER PROTECTION (CAB) . . .. ottt ettt e e e e e e e e e e e e Q-5
WEATHER PROTECTION (FIBERGLASS DOORS) . ...\t otii et e Q-10

Service Parts Manual Page iii



TABLE OF CONTENTS

SECTION Page No
WEATHER PROTECTION (CLOTH DOORS). . . . . oottt et et e e e e e e Q- 14
WHEELS AND TIRES . . .o ittt ettt e et e e e e e e e e e e e e R-1
SPECIALTY PRODUCTS . . .\ttt ettt et e e ettt APPENDIX A - 1

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most
appropriate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying
description for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

Front of Vehicle

1- Includes 2 - 30 : -]
25 - Includes 26 \ =>

Page A-1 Service Parts Manual



ACCELERATOR

Part of Body

26

Front of Vehicle

Service Parts Manual

Page A-2



ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 600476 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 30) ....ccoeiiiiiieieeieeseeeiee 1
2 601091 PEDAL BOX BRACKET ... .o 1
3 01051-G01 SCREW, #8 - 16 X 1/2" LG ... 4
4 25853-G01 PEDAL BOX AND COVER ... 1
5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL).....cceooviiiiiiiieeecieee 2
6 25861-G01 MICRO SWITCH ... 1
7 01050-G01 SCREW, #4 - 20 X 5/8" LG ....oeiiiiie e 2
8 25854-G01 INDUCTIVE THROTTLE SENSOR ......coiiiiiiiiii e 1
9 00983-G01 SELF THREADING NUT, 3/16" ..ottt 2
10 28443-G01 PLUNGER. ... s 1
11 25857-G01 PLUNGER SLEEVE.......coo e s 1
12 28444-G01 PLUNGER CAM. ... 1
13 17677-G1 SPRING RETAINER, 1/2" ...t 1
14 17979-G1 ACCELERATOR ROD BUSHING ..o 1
15 73046-G01 COMPRESSION SPRING ......coiiiiiiii et 1
16 17677-G2 SPRING RETAINER, 3/8" ... .o 1
17 73332-G01 ACCELERATOR ROD .....oiiiiiiiiieiieet et 1
18 00532-G4 LOCK NUT, B/16 - 24 ... e 1
19 10385-G4 CLEVIS YOKE (ADJUSTABLE) ..ottt 1
20 10386-G3 CLEVIS PIN, 5/16" X 1" LG ..o 1
21 17838-G1 NYLON BUSHING .......coiiiiii e 3
22 17255-G1 TEFLON WASHER, 5/16" ... .o e 1
23 01076-G01 HAIR PIN COTTER ... .o 1
24 601093 PEDAL PIVOT PIN ... 1
25 601150 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEM 26) ........c.cccueu.e.. 1
26 601153 PEDAL PAD ... 1
27 12064-G6 PUSH NUT, 9/32"....cceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeenes 1
28 35679-G01 WIRE HARNESS (PEDAL BOX) ....coiiiiiiiiieiie e 1
29 17313-G1 FLEX LOOM (BULK)......ciiiiiiiieiieieiee ettt AR
30 17618-G1 WIRE TIE e 2

Page A-3

Service Parts Manual




ACCELERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 13437-G3 SCREW, LOCK, 5/16 - 18 X 1" LG .. .ottt 2
32 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
33 01024-G1 U - NUT, B/16 = 18 e e 5

Service Parts Manual Page A-4



BATTERY CHARGER, ON BOARD, 36V

1 - Includes ltems 2 - 11

Service Parts Manual

Page B-1



BATTERY CHARGER, ON BOARD, 36V

DELTA-Q BATTERY CHARGER

Service Parts Manual Page B-2



BATTERY CHARGER, ON BOARD, 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 602718 LESTER PORTABLE CHARGER (INCLUDES ITEMS 2-11) .....ooviiiiiiiieienee 1
2 34937S CASE ASSEMBLY ... 1
3 253058 TRANSFORMER ASSEMBLY .....ooiiiiiiieie e e 1
4 08776S FUSE ASSEMBLY ... 1
5 16354S DIODE ASSEMBLY ...ttt 1
6 255058 ELECTRONIC CHARGER CONTROLLER ..o 1
7 35003-13S DC CORD, 12/2 & 16/1, 120", POWER WISE, W/STRAIN RELIEF............. 1
8 21307-08S AC CORD, 16/3, 80", NEMA 5-15P, W/STRAIN RELIEF .........ccccoccoiniiiiins 1
9 16369S AMMETER, 30 AMP ... 1
10 04142S CAPACITOR, 3 MFD, 660 VAC ... 1
11 244808 RELAY BOARD ASSEMBLY ...t 1
12 603388 DELTA-Q CHARGER (ON BOARD) 36V .......coiiiiiiiieiie e 1

Service Parts Manual Page B-3



BATTERY CHARGER, ON BOARD, 36V

Notes:

Service Parts Manual Page B-4



BATTERY CHARGER, ON BOARD, 48V

48V BATTERY CHARGERS

Page B-5 Service Parts Manual



BATTERY CHARGER, ON BOARD, 48V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 886481 48V LESTER BATTERY CHARGER........coiiiiiiiiii e 1

For charger service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

a o O DN

603389 48V DELTA-Q BATTERY CHARGER ........coioiiiiiiiiieiteee e 1

Service Parts Manual Page B-6



BODY (2 PASSENGER)




BODY (2 PASSENGER)

ACCESS PANEL & CARGO DECK (2 PASSENGER)

Service Parts Manual Page C-2



BODY (2 PASSENGER)

48V

CHARGER BOX

Page C-3 Service Parts Manual



BODY (2 PASSENGER)

DELTA-Q CHARGER BOX

Service Parts Manual Page C-4



BODY (2 PASSENGER)

46 45

A7 SWINGOUT BATTERY RACK (48V)
/ 1 MODEL YEAR 2005 - MID-MODEL YEAR 2007
0

2
C
‘ J ﬁ / Fﬁehicle
/

0

Part of Body

Part of Frame

Page C-5 Service Parts Manual



BODY (2 PASSENGER)

BATTERY RACK (36V)
MODEL YEAR 2005 - MID-MODEL YEAR 2007

Service Parts Manual Page C-6



BODY (2 PASSENGER)

SWING OUT BATTERY TRAY 36V - 48V
STARTING MID-MODEL YEAR 2007

161

Page C-7 Service Parts Manual



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) .........cceeenee. 1

600119  SAFETY YELLOW

603922 HUNTER GREEN

603923  WHITE

603924 RED

604524  ORANGE

608226  BURLINGTON GREEN
2 7156 TRIM . e e 1
3
4 XXXXXX COWL ettt e st e e e e e et e e e e s e e e 1

600103  SAFETY YELLOW

608225 BURLINGTON GREEN

603927 HUNTER GREEN

603928  WHITE

603929 RED

604569 ORANGE
5 603822 NAME PLATE, CUSHMAN .....cottiiiiiiii et 1
6
7 12064-G3 PUSHNUT 3/18" ...ttt 2
8
9 800177 BOLT, 5/16 - 18 X 3/4" LG ...ueeiiieiitieie ettt 2
10 103867 WASHER, 5/16" ... .ttt e e 2
11 306932 NUT, 5/16 = 18 ..ttt e et nn e 2
12 600813 CUSHMAN DECAL ...ttt et e e nnneee e e 2
13
14 306416 BOLT, 5/16 - 18 X 1" LG . iiiiiie ittt ettt ettt 7
15 103867 WASHER, 5/LB" ...ttt 7
16 306325 LOCK WASHER, 5/16".......c ottt e 7
17 306932 NUT, 5/16 - 18 ..ottt ettt a e e e e e e 7
18
19 XXXXXX ACCESS COVER ...t 1

601092  SAFETY YELLOW

608271 BURLINGTON GREEN

603955 HUNTER GREEN

603956  WHITE

603957 RED

604533 ORANGE

Service Parts Manual

Page C-8



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG ...cureeeiiiie ettt 3
21 01024-G01 "I NUT, B/16 - L8ttt e 3
22
23 829337 CARGO DECK ...ttt ettt e e e s e e 1
24 800017 SCREW, 1/4 - 20 X 1" LG iree ittt 2
25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) ..ottt 2
26
27 603754 CHARGER BOX ...ttt nnneee e 1
28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...etiiiiiiitiite ettt ettt 4
29 00559-G8 WASHER, 5/16" ...ttt 4
30 00905-G8 LOCK WASHER, 5/16".......o ittt 4
31 00532-G3 NUT, 516 - 18 ...ttt enere e e e 4
32 00114-G6 SCREW, 1/4 - 10 X 3/4" LGttt 3
33 00532-G1 NUT, 1/4 = 20 ...ttt et e e st e e et e e e e 4
34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ...oooviiiiiiieieeeee e 4
35 16469-G1 WASHER, L/4" ..o 4
36 22009-G1 ISOLATION MOUNT ..ttt 4
37 00532-G1 NUT, L/4 = 20 ..ottt e e e e e e nb e e 4
38
39 XXXXXX SWING OUT BATTERY RACK ...ttt ettt 1

886313G01 SAFETY YELLOW

603990 HUNTER GREEN

603994 WHITE

603995 RED

604661 ORANGE
40 886300 UPPER PIVOT .ottt 1
41 830483 SHIM e AR
42 2702168 GREASE FITTING ...ttt e e 1
43 817891 THRUST BEARING ...ttt 1
44 306416 BOLT, 5/16 - 18 X 1" LG . iiiiiie ittt ettt 2
45 306325 LOCK WASHER, 5/16"...... ettt 2
46 306932 NUT, 516 - 18 ...ttt ettt et sen e e e nre e e e 2

Page C-9 Service Parts Manual



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
a7 103867 WASHER, 5/8" ...ttt e 2
48 828192 BRACKET oottt ettt e e e e 2
49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG ..iiiiiiiiiiieiiiiieeee ettt 2
50 103867 WASHER, 5/L8" ...ttt 2
51 306325 LOCK WASHER, 5/16" ..ottt 2
52 306932 NUT, 5/16 - 18 ..ottt ettt e e e e e e e 2
53
54 886312 LATCH HANDLE ..ottt 1
55 830013 SPRING ... 1
56 304615 PN e 1
57 306981 WASHER ...t 1
58 306328 COTTER PIN 3/32 X 3/4" ...ttt 1
59 833263 BATTERY LATCH WASHER ..ottt 1
60 830151 BUMPER MOUNTING CHANNEL ......oouiiiiiiii e 1
61 813850 RUBBER BUMPER ...t 1
62 306416 BOLT, 5/16 - 18 X 1" LG .eiiiiiiiii ettt et 2
63 103867 WASHER, 5/168" ...ttt 4
64 306325 LOCK WASHER, 5/16" ...ttt 2
65 306932 NUT, 516 - 18 ...ttt nn e nnn e nnneeen 2
66
67 827880 SH A R T e 1
68 829228 ROLLER ..ottt 1
69 303459 BOLT, 1/4 - 20 X 1 1/2" LG ciiieei ettt ettt 2
70 308090 WASHER, L/4" ..o e 2
71 306396 LOCK WASHER, L/4" ...ttt 2
72 306375 NUT, 1/4 = 20 ..ttt ettt e e st e e et e e e e 2
73
74 XXXXXX BATTERY TRAY (SELECT COLOR)....cccttiiiiieiiieeesree e 1

600191 SAFETY YELLOW
303996 HUNTER GREEN
303997 WHITE

Service Parts Manual Page C-10



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
303999 RED
604531 ORANGE
75 00427-G2 BOLT, 3/8 = 168 X 1" LG .eetiiiiiieiie ettt ettt ettt e e 4
76 00643-G1 WASHER, 3/8" ...t 8
77 11098-G5 LOCK NUT, 3/8 - 18" ....ociiieeitiee ettt 4
78
79
80 602017 CHARGER BRACKET ...oiiiiiiiiieiee ettt e e nnneee e 1
81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..eciveee ittt sttt 4
82 00559-G8 WASHER, 5/16 ...ttt ettt 4
83 306325 LOCK WASHER, 5/16"...... ettt 4
84 00532-G3 NUT, 516 - 18 ...ttt nnn e 4
85
86
87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" ...ttt 2
88 00922-G2 WASHER, 3/8" ...t 4
89
90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 .....uuteiiiiiiiiieeiiiiiee ettt 2
91
92
93 22009-G1 ISOLATION MOUNT L..oiiiiiiiiiiee et 4
94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 .....iiiiie ittt 4
95 16469-G7 FENDER WASHER, L/4" ... .ottt 4
96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" ...ttt 4
97 00532-G1 NUT, 1/4 = 20 ..ottt ettt r e e e e e 4
98
99
100 35244-G01 LATCH PIN oo 2
101 34434-G01 BELLEVILLE WASHER ......oooiiiii e 2
102 601636 LATCH PLATE ...ttt e s 2

Page C-11 Service Parts Manual



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
103 14390-G01 LOCK NUT, 3/8 - 24 ..ottt 2
104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG ..eiiiieiiiiiie ittt 2
105 00544-G3 NUT, 5/16 - 18 ..oeeiieiiiiiiti ettt et e et e e e e e e 2
106 601841 TYPE EE LATCH KEY ...ttt 2
107
108
109
110 34431-G01 LATCH PLATE ... 1
111 11782-G2 TEE NUT, 1/4 = 20 ..ottt ettt 2
112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG....uitieiee ettt 2
113 34434-G01 BELLEVILLE WASHER ...t 1
114 35244-G01 LATCH PIN o 1
115 34433-G01 LAT CH e e e 1
116 14390-G1 LOCK NUT, 3/8 = 24 ...ttt 1
117 601841 TYPE EE LATCH KEY ...ttt 1
118
119
120 XXXXXX SWING OUT BATTERY TRAY ..ottt 1

604286 SAFETY YELLOW

604715 HUNTER GREEN

604716 WHITE

604717 RED

604718 ORANGE

608266 BURLINGTON GREEN
121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING........ccccooiieiiiienee e 1
122 306416 BOLT, 5/16 - 18 X1" LG ..itiiiiiie ittt 2
123 103867 WASHER, 5/168" ... .ottt e e 2
124 306325 LOCK WASHER, 5/16"...... ittt 2
125 306932 NUT, 5/160-0L8 .....ooiieiiiieiiiiiee ettt ettt e e e e nreee e 2
126
127
128 829262 PIVOT BEARING ...ttt 1

Service Parts Manual Page C-12



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
129 604644 STOP BRACKET ...ttt e e e e e e e s nnee e e e 1
130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG.uetiiiiiiiiieeiiiieee sttt 3
131 308090 WASHER, L/ ...ttt 3
132 306396 LOCK WASHER, 1/4 ...ttt 3
133 306375 NUT, 1/4 = 20 .ottt et e st nr e es 3
134 813850 BUMPER ..o 1
135
136
137
138 70113G01 ADJUSTABLE BUMPER ..ottt 1
139 11027G1 FLANGED LOCK NUT, 5/16 - 18 ...ciiiiiiieeiree e 1
140 00544G1 JAM NUT, 5716 - 18 ...ttt 1
141
142
143
144 604228 SPRING ...t e e 1
145 604993 LAT CH e 1
146 00559G6 WASHER, H#L2 ...ttt e e e 1
147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 .......cccocveeiiiiieieeee 1
148 22754G04 FLIP-LOK BUSHING ....cooiiiiiiiiiitieie et 1
149
150 605001 LATCH BELLCRANK . ...ttt et 1
151 00560G2 WASHER, 7/16" ..ottt 1
152 34434G01 BELLEVILLE WASHER, 3/8" L.D. ...coiiiiiiii et 1
153 11027G5 FLANGED LOCK NUT, 3/8 = 16 ....euiiiiiiiiiiiie ittt 1
154
155
156 605000 LATCH LINKAGE ROD ....ooiiiiiiiiiiiiiiiiii e 1
157 22754G04 FLIP-LOK BUSHING .....ootttiiiiiiiiiiii et 1
158 25664G3 DU BUSHING ...ttt 1

Page C-13 Service Parts Manual



BODY (2 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
159 00560G2 WASHER, 716" ...t 1
160 604999 LATCH HANDLE ...t 1
161 71704G01 HANDLE GRIP ... 1
162
163 601841 TYPE EE LATCH KEY ..ttt 2
164 35244-G01 LATCH PIN oo e e e s 2
165 34434-G01 BELLEVILLE WASHER ... .ot 2
166 601636 LATCH PLATE ... 2
167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG ..eeeiiieiiiiiiie ettt 2

Service Parts Manual Page C-14



BODY (4 PASSENGER)

Service Parts Manual

Page C-15



BODY (4 PASSENGER)

ACCESS PANEL & CARGO DECK (4 PASSENGER)

Service Parts Manual Page C-16



BODY (4 PASSENGER)

CHARGER (36V)

CHARGER BOX

Page C-17 Service Parts Manual



BODY (4 PASSENGER)

AL N Y

\

|

T
69 4 /%
626 1/

DELTA-Q CHARGER BOX

Service Parts Manual Page C-18



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) .........cceeenee. 1
620557  SAFETY YELLOW
620553 HUNTER GREEN
620554  WHITE

620555 RED

620550 ORANGE

620556 BURLINGTON GREEN

2 7156 TRIM . e e 1
3
4 XXXXXX COWL ettt e st e e e e e et e e e e s e e e 1

600103  SAFETY YELLOW
608225 BURLINGTON GREEN
603927 HUNTER GREEN
603928  WHITE

603929 RED

604569 ORANGE

5 603822 NAME PLATE, CUSHMAN .....cottiiiiiiii et 1
6

7 12064-G3 PUSHNUT, B/L8" ...ttt 2
8

9 800177 BOLT, 5/16 - 18 X 3/4" LG ...ueeiiieiitieie ettt 2
10 103867 WASHER, 5/16" ... .ttt e e 2
11 306932 NUT, 5/16 = 18 ..ttt e et nn e 2
12 600813 CUSHMAN DECAL ...ttt et e e nnneee e e 2
13

14 306416 BOLT, 5/16 - 18 X 1" LG . iiiiiie ittt ettt ettt 7
15 103867 WASHER, 5/LB" ...ttt 7
16 306325 LOCK WASHER, 5/16".......c ottt e 7
17 306932 NUT, 5/16 - 18 ..ottt ettt a e e e e e e 7
18

19 XXXXXX ACCESS COVER ...t 1

601092  SAFETY YELLOW
608271 BURLINGTON GREEN
603955 HUNTER GREEN
603956  WHITE

603957 RED

604533 ORANGE

Page C-19 Service Parts Manual



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG.....oiiiiieiiieiiee et 3
21 01024-G01 "I NUT, B/16 - L8ttt e 3
22
23 837630 CARGO DECK ...ttt ettt e e e s e e 1
24 800017 SCREW, 1/4 - 20 X 1" LG iree ittt 2
25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) ...ootiiiiiiiii e 2
26
27 XXXXXX ACCESS COVER. ... oo 1

603959 HUNTER GREEN
603960 WHITE

603961 RED

604534 ORANGE

608270 BURLINGTON GREEN

28 306419 BOLT, 1/4 = 20 X /2" LG .o eeeeeeeeeeeeeeee e eeseeese s 4
29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) w....eeteeeeeeeeeeeeeeeeeeeeeseeeeeeeseeseeseeeeseeseeeeeeenn 4
30

31 603754 (1R T\ =TT = = Y0 ) T 1
32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ...oveeveeeeeeeeeeeeseeeeeeeeeeeeeeeeee e eeeeeeeeeeeeees e 4
33 00559-G8 WASHER, 5/16" .....oeoveoeeeeeeeeeeeeeeeeeeeeees oo eeeee e ee e ee e e 4
34 | 00905-G8 LOCK WASHER, 5/16" .......oveeveeeeeeeeeeeeeeeeeeeeeeee e eeee e seeeeeese e 4
35 00532-G3 NUT, 5/16 = 18 ..o eeee e es e 4
36 00114-G6 SCREW, 1/4 = 10 X 3/4" LG ..oreoeeeeeeeeeeeeeeeseeeeeeee e eeeeeeeeeee e 3
37

38 00532-G1 NUT, /4 = 20 ..o 4
39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....coveoveeeeeeeeeeeeeeeeseeeeseseeeeeeenes 4
40 16469-G1 WASHER, L/A" ..ot s e 4
41

42

43

44 11782-G2 TEE NUT, 1/4 = 20 oot 2
45 34431-GOL | LATCH PLATE ..o eee e e e ee e eeeee et 1
46 16705-G2 SCREW, 1/4 = 20 X 5/8" LG ....eeoveeeeeeeeeeeeeeeeeeee e eeeeeee e e eeee e 2

Service Parts Manual Page C-20



BODY (4 PASSENGER)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
47 34434-G01 | BELLEVILLE WASHER ..o voooeeoeeeeeeeeeeeeee oo eeeee e 1
48 35244-GOL | LATCH PIN c.oooooieeoeeeeeeeeeeeeeeeeeee et e e es e 1
49 34433-GOL | LATCH oot 1
50 14390-G1 LOCK NUT, 3/8 = 24 ... 1
51 601841 TYPE EE LATCH KEY ...ovoovoeeeeeeeeeee oo 1
52
53
54
55 602017 CHARGER BRACKET ...t eeeeeeeeeeeeeee e eeee e 1
56 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ...oveeveeeeeeeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeees e eeeeeesee s 4
57 00559-G8 WASHER, 516 ... ee e ee e 4
58 306325 LOCK WASHER, 5/16" .......veeveoeeeoeeeeeeeeeeeeeeeeeeeeeeeee s eeee e 4
59 00532-G3 NUT, 5/16 = 18 ..o eeeeeeeeeeeee e eeeeeeee e ee s s 4
60 800385 FLANGE HEAD BOLT, 3/8 = 16 X 3/4" LG....veeveeeeeeeeeseeeeeeeeeeeeeeeeeeeseese e 2
61 00922-G2 WASHER, 3/8" ... 4
62 800698 LOCK NUT, 3/8-16 ..o e eeeeeeeeeeeeee e ee e 2
63
64
65
66
67 22009-G1 ISOLATION MOUNT ... eeeee e 4
68 11027-G2 FLANGE LOCK NUT, 1/4 = 20 ... eeeee e eeeeeees s 4
69 16469-G7 FENDER WASHER, 1/4" ..o 4
70 | 00567-G7 EXT TOOTH LOCK WASHER, 14" ......oooooooeeeoeeeeeeoeee oo 4
71 00532-G1 NUT, /4 = 20 ..o s eeee oo 4

Page C-21 Service Parts Manual



BODY

Notes:

Service Parts Manual Page C-22



BODY (ACCESSORIES)

BUMPER (FRONT & REAR)

Page C-23 Service Parts Manual



BODY (ACCESSORIES)

REAR BUMPER AND HITCHES

Service Parts Manual

Page C-24



BODY (ACCESSORIES)

35 - Include items 36 - 43 36

Page C-25

Service Parts Manual




BODY (ACCESSORIES)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 886325-GOL | BUMPER ......ovoveoieeeeeeseeeeeeeeeeeeeeee e ee e eeee e ee e 1
2 800352 CARRIAGE BOLT, 5/16 = 18 X 3" LG ...eoeeeeeeeeeeeeeeeeeeeeeeee e 5
3 306325 LOCK WASHER, 5/16".......vveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e e eees e ee e esse e 5
4 306932 NUT, 5716 = 18 ..o eeeeeeee e eeee e eeeee e eee e eeeees e 5
5 602328 PLASTIC PLUG .....cveoeeee oo 4
6
7
8 830023-GOL | SPACER ........ooeooeeoeeeeeeeeee oo eeee e e eese e ee e ee e 4
9 00405-G8 BOLT, 1/2 = 13 X 4" LG .o eeeeeeeeeeeeeeeeeeee e eeeee s eeeeee e eesee e 4
10 | 30809-G1 WASHER, L1/2" ..ot ee e ee e 4
11 120166 LOCK WASHER, 1/2" ..o 4
12 308332 NUT, 172 = 13 oo 4
13 828197-GO1 | SAFETY CHAIN BRACKET .....iiveieeeeeeeeeeeeeeeseseeeeeeeeeeeeeseeeeeseee e 1
14 | 825153 PINTLE HITCH ... eee e 1
15 822829 CLEVIS HITCH. oo 1
16
17
18 829648-GOL1 | HITCH BRACE ......veeeeoeeeeeeeeeeeeeeeeeeeeeeeeee e es e eeeee e e 2
19 602164 HITCH MOUNTING BRACKET ... 1
20 306414 BOLT, 3/8 = 16 X 1" LG v eee e 8
21 120177 LOCK WASHER, 3/8".......eeeeeeieeeeeeeeeeeeeseeee e eeeeesee e e eeee e es e eesee s 8
22 306562 NUT, B/8 = 16 ..o ee e s ee e e eeens 8
23 00114-G6 SCREW, 1/4 =14 X 318" LG" ....eoeeeeeeoeeeeeee oo 3
24
25
26 829993 FLOOR PLATE REAR .....ooiveteeieeeoeeeoeseeeeeeeeeeeeeeeeeee e e eeee e es s eesee e 1
27 829863 FLOOR PLATE FRONT .....vvviieeeeeeeeeeeeeeeeeeeeeeeee e eee e eeee e 1
28 01105-G01 | SCREW - PLASTITE TRUSS HEAD - TORX = #10 .....voiveieeeeeeeeeeeeeeeeeereeeenne 8
29
30

Service Parts Manual Page C-26



BODY (ACCESSORIES)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 886467GXX | BOX SIDES AND TAILGATE KIT (includes Item 32-43) .......ccccocveevinecinnecinnene 1
886467G01 YELLOW
886467G02 WHITE
886467G03 HUNTER GREEN
886467G04 RED

886467G05 ORANGE

32 88XXXXX TAILGATE oo 1
886653 (UNPAINTED)

886653G01  TAILGATE-YELLOW
886653G02  TAILGATE-WHITE
886653G03  TAILGATE-HUNTER GREEN
886653G04  TAILGATE-RED

886653G05  TAILGATE-ORANGE

33 88XXXXX PASSENGER SIDE PANEL ......ceoveiveeeeeeeeeese e eeeeseeeseesseeereeseesseseeseenees 1
886654 (UNPAINTED)
886654G01  YELLOW
886654G02 WHITE
886654G03 HUNTER GREEN
886654G04 RED

886654G05 ORANGE

34 88XXXXX DRIVER SIDE PANEL ......vooieteeeeeeeeee e seeeeeeeeeeeee e 1
886655 (UNPAINTED)
886655G01  YELLOW
886655G02 WHITE
886655G03 HUNTER GREEN
886655G04 RED

886655G05 ORANGE

35 886740GXX HARDWARE KIT (includes items 37 - 43) ... 1
36 800026 ROUND HEAD PHILLIPS SCREW, 1/4 - 20 X 3/4 ...t 14
37 308090 FLAT WASHER, 1/4 ....ooiiiiiieee sttt 14
38 306396 LOCK WASHER, 1/4 ..ottt et 14
39 306375 HEX NUT, L1/4 = 20 ittt a e e 14
40 112050 TAPPING SCREW, 1/4 - 20 X 5/8 ...ttt 10
41 808222 CONNECTOR LINK (N0t SHOWN)...uvviiiiiieeee e 2
42 820434 TAILGATE CHAIN (NOt SNOWN).....cviiiiiiiiiee e 2
43 809978 CHAIN COVER (NOt SNOWN) .....citiiiiiiiiiiieeee et 2

Page C-27 Service Parts Manual



BODY

Notes:

Service Parts Manual Page C-28



PARK BRAKE

16 Includes 17 - 20

Part of Frame

\Ce

Front of Vehicle

/ | 26
Part of Frame o W/ 17 18

Part of &

|
|
T
T~
Suspension /
26

Page D-1 Service Parts Manual



PARK BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 34380-G01 PARKING BRAKE .....ootiiiiiiiiiiii ettt 1
2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ..ttt ettt 4
3 00559-G8 WASHER, 5/16" ...ttt 4
4 11098-G9 LOCKNUT, 5/16 = 24 ..ottt 4
5
6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG ...oeeiiiiiieeie ettt ettt 1
7 01076-G1 HAIR PIN Lo 2
8 601919 LINKAGE ROD ..ottt 1
9 10385-G4 CLEVIS YOKE (ADJUSTABLE) ..ottt 1
10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG ...ccoitiiieiiiiiiee ettt 1
11 601110 BELLCRANK L...oiiiii 1
12 70581-G02 FLANGED BUSHING .....ccoiiiiiii et 2
13 34158-G05 SH A R T e 1
14 12305-G1 RETAINING RING, 25/64" ......ccoiiiiieie ettt 2
15
16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) ......ccccvveneeen. 1
17 34389-G01 CLEVIS LINK Lottt 1
18 28082-G01 EQUALIZER BRACKET ..ottt 1
19 00963-G01 SPHERICAL NUT, 5/16 = 24 ..ottt 1
20 00544-G4 JAM NUT, 5716 - L18....ciiiiiiiieieii ettt 1
21
22 12305-G01 RETAINING RING ...ttt 4
23 28083-G01 BRAKE COMPENSATOR BUMPER ........ooiiiiiiiiieiiiee e 2
24 73964-G02 WIRE CLAMP, B/4" ...ttt 2
25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...coiitieieeiiiiiee ettt 2
26 10387-G3 COTTER PIN, 3/32" X 3/4" LG ..oeiiiiiieiee ettt 3
27 70968-G09 BRAKE CABLE ... 2
28
29 XXXXX SEE DIRECTION SELECTOR 36V .....ccoiiiiiiiiiiiiiie ettt 1
30 601100 PARK BRAKE BRACKET ....eiiiiiiiiiiiis ittt 1

Service Parts Manual Page D-2



PARK BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..eciveeeeiee ettt 4
32
33 601108 PARK BRAKE COVER, 36V......ciiiiiiiiiiieiiiiete ettt 1
34 601107 PARK BRAKE COVER, 48V......cociiiiieiiiiiei et 1
35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....oovciviiiiieiiiceenece e 6
36 14776-G1 RETAINER NUT (\J' TYPE), 1/4 - 20.....cuiiiiiiiiiie et 6
37 00544-G4 JAM NUT, 1/4 = 28 ..ottt 1

Page D-3 Service Parts Manual



PARK BRAKE

Notes:

Service Parts Manual Page D-4



HYDRAULIC BRAKE

09
65

TRe= oS5 02 B
Ge \@w:/ | @/ﬂ@/ 1z
\\\\m ﬁ/&m/W// sl
9c N e 42

awel
jo Jed

¥ w8l sepnjoul ¢

& Y ) -
© Y
\\\\\@ yﬂﬂﬂmw | s oz
o S el
¥S/ ey D
I : :
8z TG
Apog ‘
JO Yed

Service Parts Manual

Page D-5



HYDRAULIC BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 810152 PEDAL COVER .....ooovoieoeeeoeeeeeeoeee oo eee e eeee e eee e eeeee e 1
2 875212 BRAKE PEDAL ...t eeeeeeeeeee oo eeeees e ee e seeeeeees e 1
3 601097 BRAKE LEVER (INCLUDES ITEM 4) ....cvuveoieeeeeeeeeeseeseeeeseeeeeeeeeseese e 1
4 2702168 GREASE FITTING «...coveeeee oo 1
5
6 306414 BOLT, 3/8 = 16 X 1" LG .eoeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeeeeeeees e ee e 1
7 120177 LOCK WASHER, 3/8".......oooveoeveoeeeeee oo eeeeeeeeeeeeeee oo eeeeeese e 1
8 306562 NUT, 378 = 16 ..o ee oo eese e 1
9
10 | 311397 SCREW, 7/16 = 14 X 3" LG rveoreeeeeeeeeeeeeeeeeeeee e e eeeeee e eeee e 1
11 837612 BUSHING ... eee e es e s e 1
12
13 303269 LOCK WASHER, 7/16" ......ceeeeeeeeeeeeeee oo eeeeeeeeeee e ee e 1
14 | 304364 NUT, /16 = 14 oo eee e 1
15
16 103867 WASHER, /16 .....veoeeoeeeeeeeeeeeee e ee e ee e eeeee 1
17 306328 PIN COTTER, 3/32 X 3/4" ..ot s e 1
18
19
20 306835 SCREW, 3/8 = 16 X 1 1/4" LG.eoveeeeeeoeeeeeee e 3
21 603620 WASHER, 3/8" ...t eeeeeee e e eeee e ee e ee e ee e ee e e e e 1
22 120177 LOCK WASHER, 3/8"......ooeeeeeeeeeeeeeeeeeeeeseeseeseeeeeeeeesees e eeeesseese e ee e eeens 3
23 306562 NUT, 378 = 16 ..o 3
24
25 800026 SCREW, 1/4 = 20 X 3/4" LG....eoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e ee e se e 2
26 308090 WASHER, L/A" ..o ee e 2
27 306396 LOCK WASHER, /4" ....ooooeoeeeoeeeeeoeeeeee e 2
28 306375 NUT, /4 = 20 ..o 2
29 817320 WIRE CLAMP ..ot ee e 2
30 306835 SCREW, 3/8 = 16 X 1 1/4" LG.eooveeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1

Service Parts Manual Page D-6



HYDRAULIC BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 120177 LOCK WASHER, 3/8".......eeeeeeieeeeeeeeeeeeeseeeeeeeeeeeesee e eeeeeeeees s eesee s 1
33 306562 NUT, B/8 = 16 ..o eee e ee e s ee et eeens 1
34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING .......vveoveereeeeeeeeeeeeeeeeeeeeeeee e 1
35 832584 TEE MOUNTING CLAMP ... 1
36 820008 TEE, UNION ...t 1
37 832585 BRACKET ..o ee oo ees e e 1
38 306562 NUT, 378 = 16 ..o ee e 1
39 120177 LOCK WASHER, 3/8".......oeeeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeesee e e eesee s eeseeese e 1
40

41

42 600467 REAR BRAKE LINE .....oooooieeeeeoeeee oo eee e 1
43 614322 FRONT BRAKE LINE ... eeeees oo eeeeeeee e eeeeesee s eeens 1
44

45 302030 SCREW, 1/4 = 20 X 1 1/4" LG.eooveeeeoeeoeeeeeee oo 2
46 308090 WASHER, L/4" ..o 2
47 306396 LOCK WASHER, 1/4" ... eee e eee e eee e 2
48 306375 NUT, L/ = 20 ..o eee e eee e 2
49 830021 FRONT HOSE MOUNTING BRACKET ..o 2
50 | 809137 CLIP e 2
51 830019 HYDRAULIC BRAKE TUBE ........oeoeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeeeees e eeeeeerese e 2
52 832587 FLEXIBLE HOSE, 18" LG ...oeeeveeeeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeeesseeeseesee e eseeseeneens 1
53 832590 FLEXIBLE HOSE, 25" LG ...ovevveeveeeeeeeeeee e eeeeeeee e 2
54 | 809231 (e1=T0)1Y 1= OO 1
55 21103-G1 BRAKE LINE TEE ..o eee e eeeeeeeeeeeeeeee e eeeeeeeee e eeeeee e eeee s s 1
56 112050 SCREW, 1/4 = 20 X 5/8" LG ...reeeveeeeeseeeeeeeeee s e eeeeeeseeeeeee e ee e 1
57 601791 HYDRAULIC BRAKE FITTING BRACKET ......voveoveeeeeeeeeeeeeeeeeeeeeseeeeeeeeeens 1
58

59 600470 REAR BRAKE LINE (DRIVER SIDE)......ouieeieeeeeeieeoseeeeeeesseseeeeeeeereeseeeseeeeens 1
60 | 600471 REAR BRAKE LINE (PASSENGER SIDE) ......ceoiueiveeeeieeeeeeeeseeseeeeseeseeseeeeenes 1

Page D-7 Service Parts Manual



HYDRAULIC BRAKE

Notes:

Service Parts Manual Page D-8



FRONT BRAKE

s|@aym juoll yjoq

uo saoys ayelq yjoq aoejdas skemy G|

vc - ¢c sepnpul Lg
Gl -gsspnpyl |

Service Parts Manual

Page D-9



FRONT BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 886292 BRAKE AND SHOE ASSEMBLY (INCLUDES ITEMS 2 - 15 )..cccceivieevneeeenn 2
2 884399 BACKING PLATE . ..ottt 1
3 886371 WHEEL CYLINDER ..ottt 1
4 306396 LOCK WASHER, 1/4" ...ttt 2
5 306419 BOLT, 1/4 - 20 X 1/2" LGoei ittt e 2
6 829348 HEEL PIN ...t e e 1
7 306494 LOCK WASHER, 5/8" ... oottt 1
8 304104 NUT, 5/8 = 8. . ittt 1
9
10 809252 RETAINING RING......cooiiiiiiiii e 1
11 805441 SPRING ..ot 1
12 806761 ADJUSTMENT PIN ..o 2
13 306353 LOCK WASHER, 3/8" ... . ittt 2
14 306319 NUT, 3/8 - 24 .. 2
15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS)................ 4
16
17 306450 BOLT, 5/16 - 18 X 3/4" LG ...ueeiiiei ittt 6
18 306325 LOCK WASHER, 5/16"...... ittt 6
19 330747 SCREW, 5/16 - 18 X 3/4" LG.....eeiiiee ettt 2
20
21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 )....cocoviiiiiieiiiiieeee 2
22 829247 BRAKE DRUM ..ottt e e 1
23 XXXXX HUB ( SEE FRONT SUSPENSION )...uviiiiiiieiiiie e 1
24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION)............... 5
25
26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) ...cooiiiiiiiiiiiiiiieieeiiieeeeee 2
27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) ..ooviiiiiiiiieieeenreeeee e 2
28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) .....cccocvevieeenne. 2
29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) ...coutiiiiiiiiiiiieiiiieee e 2
30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION )....cccoiiiiiiiiiiiiieeeiiiieeeenne 2

Service Parts Manual Page D-10



FRONT BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) ..ooiiiiiiiiiiiiieie e 2
32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) ...coiiiiiiiiiiieeiiiieece e 2

Page D-11 Service Parts Manual



FRONT BRAKE

Notes:

Service Parts Manual Page D-12



REAR BRAKE

9[01YS/\ Y JO 9PISIapUN WOI4 PIMBIA deld sz
8l - ¥ sawn| sapnul - €|
8l - € SWay| sepnjou] - Z

8l - € swWay| sepnjou - |

AN
@

agnL o|xy

_—

921y JO Juoi

Service Parts Manual

Page D-13



REAR BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33725-G01 | BRAKE ASSEMBLY ( PASSENGER SIDE ) (INCLUDES ITEMS 3-18) ......... 1
2 33725-G02 | BRAKE ASSEMBLY ( DRIVER SIDE ) (INCLUDES ITEMS 3-18)....cccc.c......... 1
3 21086-G1 TORQUE SPIDER .......ooivieeeeeieeeeeeeeeeeeeeeeee e es s eene s enes e 1
4 21094-G1 BLEEDER VALVE .......ooucviiceceeeee e eee et nae s 1
5 21095-G1 LOWER SPRING ........ouiviiieeeeeeceeieeee et s st ssnnaeaans 1
6 21096-G1 SHOE HOLD DOWN ......coviieieeiee e eeeeee e enese e senenes 2
7 21097-G1 ADJUSTER ..ottt ensn s 1
8 21908-G1 DUST SHIELD ...ttt n e, 1
9 70669-G01 SPRING (BLUE ) ...ttt nenenes 1
10 70670-G01 SPRING ( YELLOW ..ot eseee et enee s nenans 1
1 33726-G01 BRAKE SHOE.........c.cuiuiiiceeieeeceeee et ses s ses e saess e, 2
12
13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14-18)........ 1
14 13460-G1 CURVED LEVER.......oieioioeceeeeeeeeeeeee e 1
15 13463-G1 SPRING WASHER ......ooviiiceeieeeecie e eee e 1
16 13462-G1 CLEVIS PIN ..ottt 1
17 13464-G1 CLEVIS PIN RETAINER .......oouiioirceeeee e 1
18 22604-G1 STRAIGHT LEVER ..ot 2
19
20 13468-G1 CLIP oottt 2
21 33662-GO1 | STUD, 5/16 = 24 ..o ene e en s en e snenaes 4
22 21562-G1 NUT, 5/16 = 24 ..o en e enen e 4
23
24 XXXXX-GX | AXLE SHAFT ( PASSENGER SIDE)

( SEE REAR AXLE SECTION FOR P/N ) ..o, 1
25 XXXXX-GX | AXLE SHAFT ( DRIVER SIDE)

( SEE REAR AXLE SECTION FOR P/N ) c..oovouiieieeeeeeeeeeeeeeeeee e, 1
26 17953-G2 BRAKE DRUM .....ooviiiiiteeeeeceeeeeeeeie oo ne e ene e enenan e anenen e 2
27
28 XXXXX-GX | WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) .....cocvvevernarne, 5
29 XXXXX-GX | LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N) .............. 5

Service Parts Manual Page D-14




REAR BRAKE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31 21559-G1 WIPER SEAL ... 1
32
33 14584-G1 BEARING RETAINER RING ...t 1
34 14585-G1 INNER OIL SEAL ...ttt e 1
35 13084-G1 WHEEL BEARING ....ooiiiiiiiiiiii et 1

Page D-15 Service Parts Manual



REAR BRAKE

Notes:

Service Parts Manual Page D-16



MASTER CYLINDER

Page D-17 Service Parts Manual



MASTER CYLINDER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 886752 MASTER CYLINDER .....cooeiveeeeeee oo eeeees e eeeeeeeeees oo eeseeeese e 1
2 120177 LOCK WASHER, 3/8".......eveeeeeieeeeeeeeeeeeeseeeeeeeeeeeeeesee e se e eees e eeseees s 3
3 2702100 NUT, 7/16 = 20, JAM ... eee e ee s 1
4
5 306562 NUT, 378 = 16 ..o e eee e 3
6 306835 SCREW, 3/8 = 16 X 1 L/4" LG.eooveeeeeeeeeeeeeeeeseeee e 3
7 603620 WASHER 378" ... 1
8 800227 PLUG, 1/8 = 27 oo eee oo 1
9 810443 SEALING WASHER ......ooveiveeeeeeeeeeeseeeeeeeee e ee e eee e eeee e 2
10 | 810444 OUTER SEALING WASHER.........eiveieeeeeeeeeeseeeeeeeeeeeeeeeeee e 1
11 829158 BRAKE ROD ... ee e 1
12 829844 BUSHING ... ee s 1
13 839140 BOLT oottt e e ee e e et 1
14 | 830817 BRASS MANIFOLD........coeoeeeeeeeeeeeeeeeeeeeee e eeeeeeeeeeeeesee s eees s eee s e 1
15 21510-G1 STOPLIGHT SWITCH ..o 1

Service Parts Manual Page D-18



DIRECTION SELECTOR 36V

1 - Includes ltems 2 - 17

Page E-1

Service Parts Manual




DIRECTION SELECTOR 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 34190-G02 | DIRECTION SELECTOR ASSEMBLY ( INCLUDES ITEMS 2 - 17 ) ..o 1
2 14651-G1 CONTACT BOARD ASSEMBLY ....oeoeereeeeeeeeeeeeeeeseeeeseeeesseeees e eseseeee 1
3 10606-G4 MICRO SWITCH (HEAVY DUTY)...coveeoeeeeeeeeeeseeeeseeeeeseeeeeeeeeeseeeees s 2
4 12835-G1 CAM ..ot 1
5 14628-G1 FASTON TAB ... ee e eeeeeeee e eee s ee e 4
6 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) «...eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeees s eseseeee 4
7 00645-G6 SCREW, #6 = 32 X 1 3/4" LG e eese e eeeeees e 4
8 00565-G3 LOCK WASHER, #6 ........cooveeeeeeeeeeeeeeeeeeeeeeeeeee e eee e 4
9 00525-G5 NUT, #6 = 32 ee e 4
10 12806-G1 SPACER ..ot ee e et e e 4
11 34169-G01 SHAFT ettt e e e s ee s ee e eeeann 1
12 | 00544-G3 NUT, 5/16 = 18 ..o 8
13 | 00565-G8 LOCK WASHER, 5/16" .......eeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeese s seeeeeeee e 4
14
15 | 00532-G6 NUT, 3/8 = 24 ..o e e s e e e 2
16 | 00560-G1 WASHER, 3/8" ... ee e ee e 1
17 14390-G1 LOCK NUT, 3/8 = 24 ... eee e 1
18 | 35200-GOT | BOOT .o e eeeee e eeee e e e s s e e e s e e ee e s seneeeenes 1
19 15461-G1 WASHER PLATE ......cooveoeeeeeeeeeee e eeeee e eeeeeee e eeseeeeeeeeeeeeseeeeeeseseeeseeeeeseee e 1
20 | 302288 BOLT, 1/4 = 20 X 1" LG .o 3
21
22 | 00559-G7 WASHER, 178" ..ot eee e eee e eee e ee s 3
23 14390-G4 LOCK NUT, 174 = 20 oo eee e 3
24
25 | 34168 GO1 | FNR HANDLE ARM ....oooooivemieeeeeeeeeeeeeeeeeeeeeesee e eeeeeeseeseeeees s seeee s eee e eenees 1
26
27
28
29
30

Service Parts Manual

Page E-2




DIRECTION SELECTOR 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32
33
34 601100 BRACKET ... e e e 1
35 00559-G7 WASHER, 174" ... 1
36 11989-G1 SHIFTER ARM KNOB ... ..o 1
37

Page E-3 Service Parts Manual



DIRECTION SELECTOR 36V

Notes:

Service Parts Manual Page E-4



ELECTRICAL 36V

Front of Vehicle

53\
\E\
Pl

{7
6]
7. L&
Part of Cowl

13

Page F-1 Service Parts Manual



ELECTRICAL 36V

Front of Vehicle

RED/WHT Wire From Control
Harness To FNR Forward Microswitch

WHT/YEL Wire From Control
Harness To FNR Forward Microswitch
#4 Wire From FNR Harness

oD "‘ < .
To "A" Position on FNR [ﬁ \ ' c RED Wire From Control

/ S~ Harness To FNR Reverse Microswitch
#4 Wire From FNR Harness \

To "B" Position on FNR

#4 Wire From FNR Harness
To "C" Position on FNR

WHT/GRN Wire From Control
Harness To FNR Reverse Microswitch

#4 Wire From FNR Harness
To "D" Position on FNR

Service Parts Manual Page F-2



ELECTRICAL 36V

4 PASSENGER BATTERY HOLD DOWN AND BATTERY CONNECTIONS

Front of Vehicle

19
/ BLK Wire From
Control Harness

GRN Wire From
Control Harness

28
From Solenoid
Main Contactor

From
B - Controller

<

\)

Part of Body

30 ~
INS

BATTERY RACK

Page F-3 Service Parts Manual



ELECTRICAL 36V

o o
o 37 H
2 PASSENGER BATTERY CONNECTIONS é/ 36 /@/
MODEL YEAR 2005 THROUGH MID 2007 e

Front of Vehicle

46 From Sc
/ Main Co

GRN Wire From
Control Harness

BLK Wire From
Control Harness

Service Parts Manual Page F-4



ELECTRICAL 36V

2 PASSENGER SWING OUT BATTERY TRAY
MID-MODEL YEAR 2007

FROM SOLENOID
MAIN CONTACTOR

GREEN WIRE FROM
CONTROL HARNESS 95

FROM B-
CONTROLLER

BLACK WIRE FROM
CONTROL HARNESS

93
BATTERY PACK TO
BATTERY PACK

Page F-5 Service Parts Manual



ELECTRICAL 36V

Front of Vehicle
From "A2"

Position on

From "D" Electronic

o Speed Controller From "B
Position on FNR p Position on FNR

From Solenoid

Service Parts Manual Page F-6



ELECTRICAL 36V

Front of Vehicle

\C ¢

HORN

Part of Frame

GRN / WHT Wire
BLK Wire "
65
Part of Charger Box/

TAIL LIGHT
3 Pin Connec
to Tail Light

Page F-7 Service Parts Manual




ELECTRICAL 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 33636-G0L | SOC METER, 36V ......vmmoeeioeeoeeeeeeeeseeseeeeeeese s seeeeseeseesesee e eeee e 1
2 74665-G02 | HOUR METER ...coovooveeeeeeeeeeeeeeeeeeeeeeeeeees e es e ee e eeeeeeeee e ee e es e 1
3 TBB77-GOL | PLUG ..ot et 1
4 806791 HORN BUTTON .....oovoeeeeeeee oo eeeeee e ee e 1
5 800296 SCREW, #10 = 24 X 3/4" LG....veoeeeeeeeeeeeeeeeeee oo 1
6 120052 LOCK WASHER ...t eeeeee e ee e ee e se e 1
7 306531 NUT, #10 = 24 oo 1
8 800706 NUT, 1/4-20 CS HF GF CRWNLOGCK ...........vvereeoieeeeeeeeeeeeeeeeeeseeseeesseseeeee e 8
9 71102G01 SCREW, CAP HEX HD WASHER L1/4-20 .......oooiveoeeeeeeeeeeeeeeeeeeeeesee e 8
10 | 33639-GOL | IGNITION SWITCH WILIGHTS ....cooveeeeeeeeeeeeeeeeeeeeeeseeeeeeee e eeeeesesne e 1
11 11845-G3 WIRE CLAMP ..o 1
12 600509 CONTROL HARNESS ... 1
13 828247 RUBBER GROMMET .........cuveieeeeeeeeeeeeeseeeeeeeeeeeeeeseeeeee e eeeee s eeeeesse e 1
14 | 620708 CROSS RAIL - BATTERY RACK .....cooeieeeeeeteeeeeeeeeeeeeeeeseeee e 2
15 00544-G3 NUT, 5/16 = 18 ....ooeeeeeeeeeeee oo eeeeee e eee e ee e 1
16 00565-G8 LOCK WASHER, 5/16" ......eveeveoeeeeeee oo eeeeeeeeeeeeeeee e eeee e 1
17 73864-G02 | WIRE CLAMP.......ovooeeieeeeeeeeeeeeeeeeeeeee et eee e 1
18 605966 BATTERY FRAME ......ooeoeeeeeeeeeoee oo eeeeeeeeeeeeeeeeee e es s se e es e ees s 1
19 806954 J=BOLT, 5/16 - 18 X 12 1/2" LG .eoveoeeeeeeeeeeeeeeee oo 2
20 | 809152 WASHER ... oo 1
21 818303 SPACER ...ttt ettt 1
22 103867 WASHER, 5/16" ......eoveoeeeeeeeeeeeeeeeeeeeees e eeee e s ee e ee e e 1
23 800315 WING NUT, 5/16 = 18 ..o 1
24
25 00702-G2 NUT, 5/16 = 24 ..o ee e 1
26 00565-G8 LOCK WASHER, 5/16"......coveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee s e eese e 1
27 25971-G18 | WIRE, #4, 6" ...oooeoeeeoeeeoeeeeeeee oo 1
28 600783 WIRE, #4, 55" ... ee e 1
29 600552 WIRE, #4, 52" ... e e ee e ee e 1
30 | 25971-G13 | WIRE, #4, 10 1/2" ooooooeeeeeeeeeeeeee oo eee e eeeee e 1

Service Parts Manual Page F-8



ELECTRICAL 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 600459 BATTERY HOLD DOWN..........oveoeeeeeeeeeeeeeeeeeeeeeeeeseeseeeseeeseeees e es e eseeeeseeee e 1
34 | 829835 BATTERY HOLD DOWN END ......ooovooeeeeeeeeeeeoeeeeeee e 1
35 806954 J=BOLT, 5/16 - 18 X 12 1/2" LG .o 1
36 809152 WASHER ...ttt ee e e e 1
37 818303 SPACER .....ooooeoeeeeeeee e 1
38 103867 WASHER, /16" .....oeeoeeeeeeeeeeeeee e ee e eeee e ee e eeee e 1
39 800315 WING NUT, 5/16 = 18 ..o 1
40 | 00414-G7 SCREW, 1/4 = 20 ...t s e 1
41 308090 WASHER, L/4" ... 1
42 306396 LOCK WASHER, /A" ..o 1
43 306375 NUT, /4 = 20 ..ot e e ee e e 1
44 | 829997 RUBBER GROMMET .........cueeieeeeeeeeeseeeseeeeeeeeeeeeeeseeee e seeeeeee s eeseessee s 1
45 73864-G02 | WIRE CLAMP ........ovooeeooeeeeee oo eee e 1
46 600783 WIRE, #4, 55" ... oo eeeeeeeeeee e 1
47 600554 WIRE, #4, 53" ... oo eeee e ee e e e e ee et ee e 1
48 25971-G13 | WIRE, #4, 10 1/2" ..o 1
49 00702-G2 NUT, 5/16 = 24 oo 1
50 00565-G8 LOCK WASHER, 5/16" .......oveeveoeeeeeeeeeeeeeeeeeeeeeeee e eeee e 1
51

52

53

54

55 00797-G2 BOLT, 1/4 = 20 X L 1/4" LG ..o eeeeeeeeeseee e se e 1
56 00559-G7 WASHER, L/A" ..o e 1
57 27327-G02 | TWISTED CLAMP ..o eee e 1
58 600556 POWER HARNESS ......ooovoieeoeeeoeee oo eeeeeeeee e eee e eeeeseeeeeese e 1
59 00565G7 LOCK WASHER ...ttt eeeeee e eees s eesee e 1
60

Page F-9 Service Parts Manual



ELECTRICAL 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00993-G01 LOCK WASHER, 5/16" ...ttt 1
62 28418-G01 NUT, 5/16 - 18 ..ottt ettt e e e e e 1
63
64
65 32860-G1 HORN (INCLUDES ITEM 66 )....ceiitiieiiiie et 1
66 * BRACKET ..ottt 1
67 32739-G3 TAIL LIGHT oottt e s 1
68
69 2703801.7 BATTERY HOLD DOWN .....coiiiiiiiiiiiiiie ettt 1
70 829835 BATTERY HOLD DOWN END ....cooiiiiiiee e 1
71 604197 J-BOLT, 5/16 - 18 X 10 3/4" LG ...reeicieeeiieie ettt 1
72
73 809152 WASHER ... e 1
74 818303 SPACER ... e 1
75 103867 WASHER, 5/LB" ...t 1
76 800315 WING NUT, 5/16 - 18 ..ottt 1
77
78 300646 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG...coitiiiie ittt 1
79 308090 WASHER, L/4" ..o e 1
80 306396 LOCK WASHER, /4" ...ttt 1
81 306375 NUT, L/4 = 20 ..ottt et e st e e et e e e e e 1
82
83 00559G7 END BAR oo 1
84 306396 WASHER, L/4" .. ottt 1
85 00891G2 LOCK NUT, 1/4 = 20 ..eeeeeeeiiieie ettt 1
86 00559G7 WASHER, L/4™ ..t e s 1
87 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LGuoiivreiiriee et 1
88 000565G8 WASHER, 5/LB:" ...t 1
89 00702G2 HEAVY HEX NUT, 5/16 - 24 ...coiiiiiieiieiieee ettt 1
90 829997 RUBBER GROMMET .....oiitiiiiiiiiiiii et 1

Service Parts Manual Page F-10



ELECTRIC 36V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91
92 600552 WIRE ASSEMBLY, #4, 117" LG.. ..ottt 1
93 600553 WIRE ASSEMBLY, #4, 126" LG ...ttt 1
94 600550 WIRE ASSEMBLY, #4, 80" LG ....ceiiiiiiieiieiee et 1
95 25971G13 WIRE ASSEMBLY, #4, 10" LG ..ottt 1

Page F-11 Service Parts Manual



ELCETRIC 36V

Notes:

Service Parts Manual Page F-12



ELECTRICAL 48V

Front of Vehicle

/

=
1S
O
Y
©
h=
I
o

13

Service Parts Manual

Page F-13



ELECTRICAL 48V

4 PASSENGER BATTERY HOLD DOWN AND BATTERY CONNECTIONS

14
From Solenoid
BLK Wire From Main Contactor
9 Control Harness
i / 22
Front of Vehicle 2
o A \ B - Controller

GRN Wire From
Control Harness

N\

BATTERY RACK

Service Parts Manual Page F-14



ELECTRICAL 48V

Front of Vehicle

From
B - Controller

Page F-15 Service Parts Manual



ELECTRICAL 48V

Front of Vehicle

\C ¢

From "B-"
Position on Electronic
Speed Controller

From Solenoid

From "M-"
Position on
Electronic
Speed Controller

From "F2"
Position on Electronic
speed Controller

Service Parts Manual

Page F-16



ELECTRICAL 48V

HORN

Front of Vehicle

\C ¢

Part of Frame

GRN / WHT Wire

BLK Wire

TAIL LIGHT

3 Pin Connector

to Tail Light
& @/
\ €

> 51
I P

Page F-17 Service Parts Manual



ELECTRICAL 48V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 33636-G03 SOC METER, 48V ... e 1
2 74665-G02 HOUR METER ... e 1
3 74323-G01 FNR SWITCH ... 1
4 806791 HORN BUTTON ... e 1
5 800296 SCREW, #10 - 24 X 3/4" LG 2
6 120052 LOCK WASHER, H#10 ... e 2
7 306531 NUT, B10 - 24 e e e 2
8 609363 BATTERY FRAME ... 1
9 806954 J-BOLT, 5/16 - 18 X 12 /2" .. 2
10 33639-G01 IGNITION SWITCH W/LIGHTS ... 1
11 600510 CONTROL HARNESS ... e 1
12 11845-G3 CLAMP ... e e 1
13 828247 RUBBER GROMMET ... 1
14 600783 WIRE, 4, 55 e 1
15 2703801.7 BATTERY HOLD DOWN ... ..o e 1
16 829835 BATTERY HOLD DOWN END ......cooiiiiiii e 1
17 800315 WING NUT, 5716 - 18 ..o s 1
18 103867 WASHER, 5/16" ... e 1
19 818303 SPACER ... e 1
20 809152 WASHER ... e 1
21 806954 J-BOLT, 5/16 - 18 X 12 1/2" LG ... 1
22 600552 WIRE, 4, 52 e 1
23 300646 SCREW, 1/4 - 20 X 3/4" LG 1
24 308090 WASHER, 174" e e 1
25 306396 LOCK WASHER, 1/4" ... e 1
26 306375 NUT, 174 = 20 <o 1
27 73864-G02 WIRE CLAMP ... e 1
28 829997 RUBBER GROMMET ...t 1
29 25971-G13 WIRE, B4 e e 1
30 600550 WIRE, B4 e 1

Service Parts Manual Page F-18



ELECTRICAL 48V

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 600553 WIRE, #4 .. e 1
32 00702-G2 NUT, 5/16 = 24 <. e 1
33 00565-G8 LOCK WASHER, 5/16"......oe e e 1
34 813840 Ll P e e 1
35 00797-G2 BOLT, 1/4 - 20 X 1 /4" LG ..o e 1
36 27327-G02 CLAMBP e 1
37 00559-G7 WASHER, 1/4" e e e 1
38 17618-G1 WIRE TIE . 1
39 600785 POWER HARNESS ... e e 1
40 28418-G02 NUT, 174 = 20 <o 1
41 00993-G02 LOCK WASHER ... .o e 1
42 28418-G01 NUT, 5/16 - 18 ..o 1
43 00993-G01 LOCK WASHER, 5/16".......o e s 1
44 73277-G01 RETAINER RING. ... 1
45 600784 SPEED SENSOR ... 1
46 01037-G02 SCREW, #10 - 32 X /2" LGt 1
47 73328-G01 MA GNET L e 1
48
49 32860-G1 HORN ( INCLUDES ITEM 50 ..o e 1
50 * BRACKET ... e 1
51 32739-G3 TAIL LIGHT o e 1
52 809152 WASHER .. e 1
53 818303 SPACER ... e 1
54 103867 WASHER, 5/16 " ... e e 1
55 800615 WING NUT, 5/16-18 ... 1
56 00702-G2 NUT, 5/16-24 ... 1
57 00565-G8 LOCK WASHER, 5/18" ... e e 1
58 25971-G18 WIRE, #4, B ...t 1
59 25971-G13 WIRE, #4, 10 172 e 1

Page F-19

Service Parts Manual




ELECTRICAL 48V

Notes:

Service Parts Manual Page F-20



ELECTRICAL (ACCESSORY)

HEADLIGHT AND TURN SIGNAL INSTALLATION

1 Includes 3-12
2 Includes 3-12

Headlight BLK to Harness
Headlight BLU to Harness

Turn Signal BLK to Harness
@Turn Signal WHT to Harness

\12

Page G-1 Service Parts Manual



ELECTRICAL (ACCESSORY)

Steering Column

Connected to
Accessory Wiring
Harness

WHT Ground

Service Parts Manual

Page G-2



ELECTRICAL (ACCESSORY)

DC-DC CONVERTER

Service Parts Manual

Page G-3



ELECTRICAL (ACCESSORY)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 30395-G3 HEAD LIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL)

(INCLUDES ITEMS 3 = 12)..uiiitiiiieiiies sttt sttt ettt 1
2 30395-G4 HEAD LIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL)

(INCLUDES ITEMS 3 = 12)..uiiiiieieeeiiee sttt siee ettt et enee e seeesneeenneeaneas 1
3 30394-G4 HEADLIGHT (RECTANGULAR) .....ciitiieitieiitetee et 2
4 00560-G3 WASHER, L/2" .ottt 2
5 00566-G3 LOCK WASHER, 1/2" ...ttt ettt 2
6 00533-G1 NUT, 172 = 23 ettt ettt ettt e st et e et e e ste e ereeebeesreeenbeeaneeas 2
7 21806-G1 TURN SIGNAL LIGHT BRACKET ....eeiiiiieiiiteie ittt 1
8 18927-G1 ADAPTER MOUNT ...ttt ettt 1
9 00984-G01 SCREW, # 8 - 10 X 1/2" LG .ttt 2
10 19180-G2 TURN SIGNAL LIGHT ittt sttt et 1
11 00598-G4 SCREW, #10 - 32 X 1/2" LG ..uttiiieiiie ettt 2
12 17064-G2 PUSH ON TERMINAL (FEMALE).....c.cutiiiiiitiiiiie et 2
13
14
15 830237 WIRING COVER ...ttt bbbt 1
16 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ....ociiiiiiieiiee ittt 2
17
18 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL)

(INCLUDES ITEM 19) .iiieiieiit ettt ettt e e ste e emeeesneeaneeesaeeeanas 1
19 21640-G1 TURN SIGNAL FLASHER ...ttt 1
20
21
22 604884 DC CONVERTER ..ottt ittt ettt et esneeenne e e 1
23 612286 MOUNTING BRACKET ....coiuiiiitiiiiiieitt ettt 1
24 612117 WIRE HARNESS .....ooiiiiiiiii ittt 1
25 612176 ADAPTER PLATE (Only for 2 passenger vehicle) ..........ccoooiiiiiiiiiinnnns 2
26 25682G01 RUBBER TERMINAL BOOT ......ciiiiiiiiaieesiieeieesiee st siee e seee e sieeenne e 2
27 00702G2 HEX NUT, 5/16 = 18 ...ttt ettt e s 2
28 800299 PAN HEAD PHILLIPS SCREW, 10 - 24 X 1" .....cooiiiiiiieeiee e 4

Service Parts Manual Page G-4




ELECTRICAL (ACCESSORY)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
29 00559-G5 FLAT WASHER ... .ottt 8
30 00565-G5 LOCK WASHER ..ottt 4
31 00526-G3 NUT HEX ..t e e e 4
32 16816-G5 RIVET o 1
33 00414-G7 HEX HEAD CAP SCREW 1/4 - 20 X .88......tiiiiiieiriieiiiie e 8
34 00559-G7 FLAT WASHER .....ooiiiiiiieii ettt 4
35 14390-G4 LOCKING NUT 1/4 = 20 ..ttt 8
36 17618-G1 WIRE TIE (NOt SNHOWN) ..ot 3

Page G-5 Service Parts Manual



ELECTRICAL (ACCESSORY)

Notes:

Service Parts Manual Page G-6



MOTOR 36V SERIES

1 - Includes Iltems 2 - 13

Page H-1 Service Parts Manual



MOTOR 36V SERIES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73124-G02 MOTOR, FLEET SPEED, NON - VENTED (INCLUDES ITEMS 2 - 13) ............. 1
2 73120-GO9 COVER PLATE AND SCREW ... 1
3 * ARMATURE ... e 1
4 73120-G03 BRUSH SPRING.... ..o 4
5 73120-G15 BRUSH PLATE AND BOX .....coiiiiiiiiieiie e 1
6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccccooiiieinen. 1
7 73120-G06 SNAP RING ... e e 1
8 73120-G07 BEARING ... 1
9 73120-G16 CAP e e 1
10 73120-G08 COMMUTATOR END HEAD ... ..o 1
11 73277-G01 RETAINING RING. ... e s 1
12 73120-G32 COMMUTATOR HEAD SCREW ......cooiiiiiiiieiieee e 4
13 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)........c.cccvoienireieeene. 1

Service Parts Manual

Page H-2



MOTOR 48V PDS

1 - Includes ltems 2 - 11

Page H-3

Service Parts Manual




MOTOR 48V PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73291-G04 MOTOR 48V (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2 - 11)....... 1
2 73120-G36 ARMATURE ... e 1
3 73120-G38 BRUSH SPRING ... ..o 8
4 73120-G39 BRUSH ... 1
5 73120-G40 BRUSH BOX...... ittt 1
6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) .......ccccooiiieinen. 1
7 73120-G07 BEARING ...t 1
8 73120-G06 SNAP RING ... e e e 1
9 73120-G43 HEADBAND ......ooi s 1
10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE)........ccooiiiiiiiiee 1
11 73120-G42 COVER COMMUTATOR END ....ooiiiieiieee e 1
12 73328-G01 MAGNET ... e 1
13 01037-G02 SCREW, #10 - 32 X 1/2" LGttt 1
14 73277-G01 RETAINING RING ... e 2
15 600784 SPEED SENSOR ...t 1

Service Parts Manual Page H-4



36 VOLT ELECTRONIC SPEED CONTROL

BLK From Battery
Harness to B- on Controller

BLK From Solenoid
Harness to B+ on Controller

RED From Control
/18 Harness to Reverse

BLU Wire From Control
Harness To Logic Power )
Front of Vehicle

WHT Wire From Control
Harness To Throttle Power

BLK Wire From Control

Harness To Throttle Sensor /31
C;’/,,,/30

‘ 2
FNR Harness To l.// 9

M- Controller
FNR Harness To
A2 Controller

Power Harness To
A2 Controller

e
. \
15

WHT/BLU
WHT/GRN

YEL From control
Harness To Solenoid (+)

RED/GRN

RED or WHT
From Charger

Part Of Frame

From Control
Harness To +36V

BLU From control
Harness To Solenoid (-)

From Solenoid
To Motor

Page J-1 Service Parts Manual



36 VOLT ELECTRONIC SPEED CONTROL

CONTROLLER COVER

Front of Vehicle

Service Parts Manual Page J-2



36 VOLT ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 600187 CONTROLLER MOUNTING PLATE .....oeoveeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 1
2 73060-G01 | ELECTRONIC SPEED CONTROLLER ( 36V SYSTEM )...covvvoeereeeeereeereeenees 1
3 20468-G1 SOLENOID ... eee e eee e ee e e eeee s eee 1
4 00565-G5 LOCK WASHER, #10 ... 2
5 00526-G4 LOCK NUT, #10 = 32 oo 2
6 73446-G01 | FASTON TAB 90 DEG.......oumeeeeeeeeeeeeeeeseeeeeeeeeeeeeeesee s seseseeeeseeesee e eesesenens 2
7 35211-G01 | FUSE BLOCK (8 POSITION) .......eeiverieeeeeeseeeeeeeeseeeeseeeesseeseseesseeseseseeeess e senens 1
8 73290-G02 | CONTINUOUS TONE BUZZER .....ovooiveeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeee e 1
9 00414-G5 BOLT, 1/4 = 20 X 5/8" LG ...oveeeeeeeeeeeeeeeeee e eeees e see e 4
10 11027-G2 LOCK NUT, 1/4 = 20 oot ee e 4
11 00414-G5 BOLT, 1/4 = 20 X 5/8" LG ..ooveeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseseeeseeeeeses e es e ees e seeee e 2
12 | 00379-G2 SCREW, #10 = 24 X 1 /4" LG ..o 2
13 14390-G4 LOCK NUT, 174 = 20 oo 4
14 14390-G10 | LOCK NUT, #10 = 24 ....ooooeoieeeeeeeeeeee e eeeeeeee e s e ees e 2
15 | 01041-GO1 | RIVET, 1/8" X 13/16" LG ..orveeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeeeeseeees e eeseeseseeseeees s eeeee 2
16 | 00565-G8 LOCK WASHER, 5/16".......oveoeeeeeeeeeeeeee e 2
17 | 00544-G4 JAM NUT, 5/16 = 24 ... 2
18 | 600551 4 GA WIRE SOL = B ..o eeeeeee e ee e ee e e 1
19 | 35212-GOT | FUSE, 15 AMP ..ot eeeeeeeee e e eee e eeeee e s ee et eee e eeeeeeeseees e ees e eeeees 3
20 | 21764 -G1 RESISTOR ...t eeee e e ee e ee e e e ses s 1
21 30353-G1 DIODE, 3 AMP ...t ee oo ee e ee e 1
22 | 00414-G7 BOLT, 1/4 = 20 X 7/8" LG .eooveoeeeeeeeeeeeeeeee e eeeeeeeeeeee e ee e see e eeeee e ees e 4
23 16469-G1 WASHER, 178" ... eee e e e e e ee e ee e ee e e eee e esee 4
24
25 11027-G2 LOCK NUT, 174 = 20 vt 2
26 | 600276 CONTROLLER COVER ......coieeieeeeeeoeeeeeeeeeeeeeeeeeeeseeees e eeseeseeeseeeess s eeeeeeneens 1
27 | 32804-G1 TRIM (14.5" REQUIRED) ......oveoeeeeeeeeeeeeeee e eeeee e s eee e seeeeseseseeeeeeseeeeeeeeese AR
28 | 840177 TERMINAL BOOT ..o seeee e sese 1
29 12914G1 FASTON TAB = 45 ... ee e ee e eee e 1
30 | 00565-G5 LOCK WASHER, #10 ... eeeeseeeeee e seeeees e ee e eeeeeseseees e ees e eeseeseseseees 1

Page J-3

Service Parts Manual




36 VOLT ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 00526-G4 LOCK NUT, #10 = 32 ..ttt 1

Service Parts Manual Page J-4



48 VOLT ELECTRONIC SPEED CONTROL

WHT From Power
Harness to F1Controller

BLK From F2 Power

Harness To F2 Controller Front of Vehicle

From M- Power

BLK Wire & WHITE Wire From ”
Harness To Controller

Charger to B-
’l

From Solenoid
To B+ Controller

[ AWARNINGA ]
TOWING
From B+ Power wm.. = o 0
Harness To Controller “
MAINTEMANCE

O Possibiity o sisciical arc and bettery axpicaion.

bettories
um gwhch 1o TOWMAINTENANGE postton.

From B- Controller
To 48V

o
position and remove batieny wire.

betoro selocting 'R position

(]

(Included
with item 9)

YEL From control
Harness To Solenoid (+)

RED From
Charger

RED/GRN

Part Of Frame

)

(@

From Solenoid
To +48V

20
From Solenoid
To Controller B+

BLU From control
Harness To Solenoid (-)

Page J-5 Service Parts Manual



48 VOLT ELECTRONIC SPEED CONTROL

CONTROLLER COVER

Front of Vehicle

Service Parts Manual Page J-6



48 VOLT ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 600187 CONTROLLER MOUNTING PLATE .....oiiiiiiii it 1
2 73098-G01 ELECTRONIC SPEED CONTROLLER ... 1
3 73231-G01 SOLENOID ...t 1
4 00565-G5 LOCK WASHER, #10 ... e 3
5 00526-G4 LOCK NUT, #10-32 ...ttt 3
6 12914G1 FASTON TAB 45 ... e 3
7 35211-G01 FUSE BLOCK (6 POSITION) ...t 1
8 73290-G02 CONTINUOUS TONE BUZZER ........coooiiiiiiiii e 1
9 73354-G02 TOGGLE SWITCH ... 1
10 01041-G01 RIVET, 1/8" X 13/16" LG ... 2
11 73340-G01 LABEL - TOW/RUN SWITCH ... .ot 1
12 00414-G7 BOLT, 174 - 20 X 7/8" LG ... 4
13 11027-G2 LOCK NUT, 1/4 = 20 ..ottt 4
14 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ... e 2
15 00379-G2 SCREW, #10-24 X 1 1/4" LG 2
16
17 14390-G10 LOCK NUT, #10 = 24 ..ot 2
18 00565-G8 LOCK WASHER, 5/16"....... e e 2
19 00544-G4 JAMNUT, B/16 - 24 ... 2
20 600551 4 GAWIRE SOL - B ... 1
21 35212-G01 FUSE, 15 AMP ... 3
22 00414-G7 BOLT, 1/4 - 20 X 7/8" LG ... 4
23 16469-G1 WASHER, 174" e e e 4
24 14390-G4 LOCK NUT, 174 = 20 ..o e 4
25 11027-G2 LOCK NUT, 1/4 = 20 ..ottt 2
26 600276 CONTROLLER COVER ... 1
27 32804-G1 TRIM, (14.5" REQUIRED) ...t AR
28 840177 TERMINAL BOOT ...t 1
29 73138G03 HARNESS - TOW SWITCH .....oiiiiiiiieieeee e e e 1

Page J-7

Service Parts Manual




48 VOLT ELECTRONIC SPEED CONTROL

Notes:

Service Parts Manual Page J-8



FRONT SUSPENSION

Page K-1 Service Parts Manual



FRONT SUSPENSION

Service Parts Manual Page K-2



FRONT SUSPENSION

SHOCK ABSORBER

67

Page K-3 Service Parts Manual



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 306835 BOLT, 3/8 - 16 X1 1/4" LG ..t 4
2 306981 WASHER, /8" . e 8
3 120177 LOCK WASHER, 3/8"..... ettt 4
4 306562 NUT, 378 = 16 . 4
5 886234 LEAF SPRING & BUSHING.........oooiii e 1
6 888203 PERCH, SPRING ... .o 1
7 830012 SHACKLE PLATE ..ttt 2
8 306982 WASHER, 7/16" ... e 4
9 800294 LOCK INUT, 7/16 - 14 .o 4
10
11
12 306414 BOLT, 3/8 - 168 X 1" LG ..o 4
13 306981 WASHER, 3/8" ... 4
14 120177 LOCK WASHER, 3/8" ... e 4
15 306562 NUT, 378 = 16 .ottt 4
16 601111 LOWER ARM REAR BRACKET ......oiiiiiiiiiiiiese e 1
17
18
19 70581-G02 FLANGED BUSHING .......oiiitiieii et 2
20 601110 BELLCRANK ...ttt 1
21 12305-G1 RETAINING RING ... .o 2
22 34158-G05 SH A T e 1
23 888321 LOWER ARM FRONT BRACKET .....ooiiiiiieiieie ettt 1
24 120166 LOCK WASHER ... 2
25 888322 ECCENTRIC BOLT ... 2
26 833105 BELLEVILLE WASHER ... e 4
27 832998 BUSHING ...ttt e 2
28 830477 ECCENTRIC WASHER ... .o 2
29 308332 NUT, /2 - 3 e e 2
30 00406-G4 BOLT, 1/2 - 13 X 4 1/2" LG ..o 2

Service Parts Manual Page K-4



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 120166 LOCK WASHER, 172" ... e 2
32 308332 NUT, /2 - 3 e 2
33
34 888325 LOWER ARM AND BUSHING ASSEMBLY ( INCLUDES ITEM 35).................. 2
35 831405 GREASE FITTING ... 2
36 00405-G8 BOLT, 1/2 - 13 X 4" LG .. 2
37 120166 LOCK WASHER, 172" ... 2
38 308332 NUT, 172 - 18 e e 2
39 813850 BUMPER, RUBBER ... 4
40 829256 GREASE SEAL ... .o 2
41 882582 CONE BEARING AND ROLLER .....ciiiiiiiie e 2
42 103960 WASHER, 3/4" ..o e 2
43 2702247 CASTLE NUT, 3/4 = 16 ... 2
44 304636 COTTER PIN 1/8" X 1 /8" e 2
45 817250 SPINDLE CAP ...ttt 2
46 886488 CONE BEARING ... 2
47 886223 HUB ASSEMBLY (INCLUDES ITEM 48)......ccciiii e 1
48 819804 LUG BOLT, 7/16 - 20 X 1 3/4" LG ..o 5
49 886237 KING PIN AND SPINDLE ASSEMBLY ( INCLUDES ITEMS 50 - 62 )................ 2
50 311745 NUT, B/4 = 16 e 1
51 312272 LOCK WASHER, 3/4" ... e 1
52 829251 RETAINER SPRING AND KING PIN ... 1
53 887012 BEARING ... ..ot 1
54 827648 SHIM Lt 3
55 886227 SPINDLE ( INCLUDES ITEM 56 ) ....oooiiiiiiii e 1
56 * BUSHING .. 2
57 886225 KING PIN ASSEMBLY ( INCLUDES ITEMS 58 - 61 ) ..ceevivviiiiiieeieeeeeen 1
58 829252 SUPPORT, KING PIN ...t 1
59 829318 PIN e 2
60 829229 BUSHING ... e 1

Page K-5 Service Parts Manual



FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 829255 KING PIN ... e 1
62 2702168 GREASE FITTING, 1/4 - 28 ... 1
63
64 807332 FRONT SHOCK ABSORBER ......ooiiiiiiiiie e 2
65 888200-G01 | BRACKET, SPRING PERCH ( PASSENGER SIDE ).......ccooiiiiiiiiiiiciiee, 1
66 888201-G01 | BRACKET, SPRING PERCH ( DRIVER SIDE ) .....cooiiiiiiii e 1
67 825500 CUPPED WASHER ...ttt 8
68 823621 BUSHING ... e 4
69 800294 LOCK NUT, 7/16 = 14 oo 4
70
71
72 306835 BOLT, 3/8 - 16 X1 1/4" LG .. 10
73 306981 WASHER, 3/8" ..o 20
74 120177 LOCK WASHER, 3/8".... . e 10
75
76 306562 NUT, 378 = 16 . 10
77
78 886458-G01 | STUD ( PASSENGER SIDE ).....ooiiiiiiiie e 1
79 886459-G01 | STUD (DRIVER SIDE ) ..coiiiiiiiiiie ettt 1
80 829756 U - BOLT, 3/8 = 8.t 2
81 306981 WASHER, 3/8" ..o 8
82 120177 LOCK WASHER, 3/8" ... e 8
83 306562 NUT, 3/8 = 16 .ottt e s 8

Service Parts Manual Page K-6



REAR AXLE

CT - L sspnpul g
ZT -89 sepnjoul v
LE-8'9 'y ‘g sapnpul ¢
LE-/1'S g sepnpul T

Service Parts Manual

Page L-1



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 600185-G01 | AXLE ASSY 36V (INCLUDES ITEMS 3, 5, 7 - 37) coeeiiiiieeeie e 1
2 600185-G02 | AXLE ASSY 48V (INCLUDES ITEMS 3,4, 6, 8 - 37) ..coceeiieeieecee e 1
3 601061 AXLE HOUSING ...t 1
4 601068 INPUT GEAR KIT, 48V AXLE (INCLUDES ITEMS 6, 8 - 12) ....ocovveienen. 1
5 601069 INPUT GEAR KIT, 36V AXLE (INCLUDES ITEMS 7 - 12) ...ocovciiiiiiien, 1
6 601062 INTERNAL GEARS KIT, 48V AXLE ... 1
7 601087 INTERNAL GEARS KIT, 36V AXLE ..o 1
8 601063 "O"RING .o e 1
9 23530-G1 RETAINING RING ..ot 3
10 24628-G1 "O"RING L e 3
11 23519-G1 BALL BEARING ..ot 1
12 23520-G1 BALL BEARING ..o 1
13
14
15 601065 BALL BEARING ... .o 2
16 601066 OIL SEAL .. e 2
17 601067 RETAINING RING ... ...ttt 2
18 601070 TAPERED ROLLER BEARING.........coo e 2
19 601071 OIL SEAL ..t 2
20 601072 FLAT WASHER ... 8
21 601073 LOCK NUT ...ttt 8
22 601074 SCREWV e 8
23
24 XXXXXX BRAKE ASSY DRIVER SIDE (SEE BRAKE SECTION) .......ccccocveiiiinenn. 1
25 XXXXXX BRAKE ASSY PASSENGER SIDE (SEE BRAKE SECTION)........ccccceueeee. 1
26 601077 AXLE SHAFT (DRIVER SIDE).... ..o 1
27 601078 AXLE SHAFT (PASSENGER SIDE) ......coiiiiiiiiieiie e 1
28 601079 WHEEL BOLT ... e 10
29 601064 END CAP PLUG ...ttt 2
30 601081 "O" RING ... 2

Service Parts Manual Page L-2



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 17473-G1 BALL BEARING ... .o 2
32 601082 DIFFERENTIAL ... e 1
33 601083 B O e 4
34 601084 LOCK NUT ... e 4
35 15558-G1 BOLT, 5/16 - 18 X 3/4" LG....eeiiii ettt 10
36 601085 CARRIER COVER KIT ..o 1
37 15118-G1 BEARING CAP SCREW ... 4

Page L-3 Service Parts Manual



REAR AXLE

Notes:

Service Parts Manual Page L-4



REAR SUSPENSION

Page M-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXX-GX | SEE REAR AXLE SECTION FOR P/N .....oivvoiveiieeeeeeeeeeeeseeeeeeeseseeeesee e 1
2 887004 LEAF SPRING.......eoeeeeeeeeeee e eeeesee e ses e es e ees e ees e eeseeeeseeee s seseeseeend 2
3 829044 U = BOLT oo ee e e ee e ee e e e see e ee e eeeeeses e 4
4 600182 STOP PLATE ...t ee e 2
5 306982 WASHER, 7/18" ....oeoeeeeeeeeeeeeeeee e seeeeeeeeeeeeeeee s see s e eee s 8
6 548061 LOCK NUT, 7/16 = 20 ..o eee e ees e ees e 8
7
8
9 70492-G01 | RUBBER BUMPER ........veeieeeieeeeteeeeeeeeeeeeeeeeeeeeeeeseeeee e seseseseeee e eeeees s 2
10 | 00968-GO1 | LOCK WASHER, M0 .......ooeoeeeieeeeeereeeeeeseseseeeeeeeeseeeeseeeeseeees e seeeeseseeeseeeeseeeeees 2
11 00974-GOT | NUT, MT0 X 1.5 oo eeee e eeee e ee e ee e seseeee e eeeee e ee e eeeens 2
12
13 | 829230 SHACKLE PLATE ..o eeeeeeeeeeeeeeeeee e seeee e ee e ee e ees s eeeee e ses e 4
14 | 00405-G8 BOLT, 1/213 X 4" LG .o eeeeeeeeeeeeeeee e ee e eee e seeee e s ee s ses e 2
15 120166 LOCK WASHER, 1/2" ... eeeeeeeeeeeeee e eeeee e see e seeee e s ee e ees e eeeeeee e 2
16 | 308332 NUT, 172 = 13 1ot 2
17
18
19 | 00406-G4 BOLT, 1/213 X 4 1/2" LG oo seeee e es s e 2
20 | 829142 FLANGED BUSHING ...t 4
21 829258 BUSHING ... ee e eeeee e ee e eeeeneeed 2
22 120166 LOCK WASHER, 1/2" ... eeeeeeeeeeeeee e eeeee e see e eee e seeee e eee s 2
23 | 308332 NUT, 172 = 13 oo ee e e e s e ee e ee s eee e 2
24
25 | 00405-G8 BOLT, 1/2-13 X 4" LG ..o veeeeeeeeeeeeeeeeoeeee e eee e 2
26 120166 LOCK WASHER, 1/2" ... eeeeeeeeeeeee e eeeeee e see e eee e ee s eeseeee e 2
27 | 308332 NUT, 172 = 13 oot e e e e s ee e ee s ee e 2
28
29
30 | 70472-G01 | SHOCK ABOSORBER SPACER ..........oiuieeeieeeeeeeeeseeeeseeseseseeeessesesesesessseeee 10

Service Parts Manual Page M-2



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 823621 BUSHING ..ottt 2
32 807335 SHOCK ABSORBER........e e 2
33 825500 CUPPED WASHER ...t 4
34 800294 LOCK INUT, 7716 = 14 L. 2
35 00643G3 WASHER, 172 e 2
36 00551G1 LOCK NUT /2 =13 e 2

Page M-3 Service Parts Manual



REAR SUSPENSION

Notes:

Service Parts Manual Page M-4



SEATING

Front of Vehicle

Page N-1 Service Parts Manual



SEATING

a®

Front of Vehicle

39

Service Parts Manual

Page N-2



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 XXXXXX BACKREST PANEL ..ottt 1

603156  SAFETY YELLOW

603991 HUNTER GREEN

603992  WHITE

603993 RED

604530 ORANGE

608268 BURLINGTON GREEN
2 302288 SCREW, 1/4 - 20 X 1" LG 9
3 308090 WASHER, 174" e 28
4 306396 LOCK WASHER, 1/4" ... 13
5 306375 NUT, 174 = 20 ..ot 13
6 35574-G01 SEAT SWITCH ( SEE ELECTRICAL SECTION ) ...ooiiii e 1
7 00114-G6 SCREW, 1/4 - 14 X 3/4" LG.. .o 2
8 886221 SEAT BOTTOM ... e 2
9 302288 SCREW, 1/4 - 20 X 1" LGttt 6
10 306396 LOCK WASHER, /4" e e 6
11 308090 WASHER, 174" e e 6
12 888464 BLACK BACKREST ...t 1
13 800026 SCREW, 1/4 - 20 X 3/4" LG....coiiiieiie ettt 2
14 306396 LOCK WASHER, /4" e 2
15 308090 WASHER, 174" e e 2
16 XXXXXX HIP RESTRAINT .o e 2

603154  SAFETY YELLOW

604520 HUNTER GREEN

604521  WHITE

604522 RED

604542 ORANGE

608267 BURLINGTON GREEN
17 306832 SCREW, 1/4 - 20 X 2" LG .ot 4
18 890880 SEAT BACK e 1
19 890865 SEAT FRAME ... ettt 1
20 869042 PIVOT PIN .. 3
21 890876 SEAT BRACKET ...ttt 3
22 548333 LOCK RING. ... e s 3

Page N-3 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

23

24

25 | 306416 BOLT, 5/16 = 18 X 1" LG .veeveeeeeeeeeeeeeeeeeeeeeeeeeeeses e eeeeeseeeeseeeeesees s eese e 6
26 | 306325 LOCK WASHER, 5/16"........oveoeeeeeeeeee e eeeee e 6
27 | 306932 NUT, 5/16 = 18 oo eeeeee e 6
28 | 800290 LOCK NUT, 5/16 = 18 ..o seeeeeee e eeeee e see e eee e seeee e ees s 2
29 | 548958 SCREW, 5/16 = 18 X 3 1/2" LG....reeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeese e seseseseee e 2
30

31

32 | 888464 BLACK BACKREST .....ooeeeeeeeeeeseeeeeee e eeeee e ees e ees e eeee e eee e ee s ees s 1
33 | 800026 SCREW, 1/4 = 20 X /4" LGi..orveoeeeeeeeeeeeeeeeee e eeeeeeeeeeeeeeeseeeeseeseeeseseses e eeseesseend 4
34 | 306396 LOCK WASHER, 1/4" .......oovoeeeeeeeeeeeee e 4
35 | 308090 WASHER, 178" ... 4
36 | 820951 RUBBER BUMPER .......ccoooeeeeeeeeeeeseeeeseeeeeeeeeeee s eeseeseseeeseeeseeeees s eeeeeeeeseeseees 2
37

38

39 | 837631 SEAT MOUNTING BOARD .......cooeeieeeeeeeeeeeeee e eeeeeeeeeees e eeseeseeseeeees e ees e 1
40 | 886221 SEAT BOTTOM ..ot eeeee e eee e ees e ee e ee e senee 2
41 308090 WASHER, 178" ... e e ee e eee e e eee e 8
42 | 306396 LOCK WASHER, 1/8" ... 8
43 | 306832 SCREW, 1/4 = 20 X 2" LG.rveoeeeeeeeeeeeeeeeeeeeee e ee e eeeeeeeeeees e eeeee e 8
44

45 | 800296 SCREW, #10 = 24 X 3/8" LG.....veoeeeoeeeeeeeeeeeee e eeeeeeeeeeeeeeeeeeeeseeeeeseeeees e seeend 1
46 | 548178 WASHER H10.....eoeeeeeeeeeee e eee e ee e 1
47 | 891305 STRAP .ottt e ettt er e 1
48

49 | 829950 WARNING LABEL, PINCH POINT w....oveoveeeeeeeeeeeeee e seeeeeeeesee e seeee s 2

Service Parts Manual Page N-4



STEERING

R 26 - Includes Items 27 - 30
@ 34 - includes Items 35 - 38
f\Q 1
/ o) -
137 g2 15
2 14/ \@\‘q 11
NS _—
¢
Ny 2
N
N

T

Front of Vehicle

Page P-1 Service Parts Manual



STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 838598 STEERING COLUMN ..o 1
2 838828 BOOT ettt e et e e e e e 1
3 316945 PIN, 14" X L B/A™ oo 1
4 827191 STEERING WHEEL ... 1
5 831298 NAME PLATE ... eee e ee e 1
6 307665 NUT, B4 = 16 ..o ee e ees s 1
7 810666 (01017 =1 =3NS O T 1
8 819923 COLLAR ... 1
9 831135 BEARING ...t eeeeeeeeeee e ee e ee e eeee e ee e eee e ee e ee e se e 2
10
11 302754 BOLT, 1/4 = 20 X 2 1/A" LG oo 2
12 75048G04 SPACER L1-INCH LONG ....co..oeooveeeeeee e 2
13 548910 NUT, /4 = 20 ..o e e e eeens 2
14 | 830392 PLATE oottt ee e ee e ee e et ee s e ee e ee e 1
15 808454 BRACKET, STEERING COLUMN .....ccooouimieeieoeeeoeeeo oo 1
16 891730 SHAFT .o 1
17 548201 BOLT, 5/16 - 18 X 5/16" LG w..eoveoeeeeeeeeeeeeeeeeeeeeeeeeeseee e eeeeeeeseeseeeesee s 1
18 320107 WIRE TIE ..ot e e ee e 1
19 831585 (01017 =1 =3NS 1
20 | 830482 STEERING ARM ..o 1
21 887597 STEERING GEAR ...ttt ee e ee e ee e eees e 1
22 311395 BOLT, 7/16 = 14 X 1 3/4" LG .eoveoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e eeee e 3
23 303269 LOCK WASHER, 7/16" ... oveeeeoeeeoeeeeeeeeeeeeeeeeeeeee e 3
24
25
26 887527 TIE ROD END ASSY (INCLUDES ITEMS 27 - 30) .....vvooveieeeeeeeeeeseeresee e 1
27 548224 GREASE FITTING ..o 2
28 889682 TIE ROD END ASSY, RH THREAD.......covoivooeoeeeeeeeeeee oo 1
29 889681 TIE ROD END ASSY, LH THREAD ......vveeveeeeeeeeeseeeeeeeeeeeeseeeeeeeeese e 1
30 | 306328 COTTER PIN .ottt ee e eee e 2

Service Parts Manual Page P-2



STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 887497 STEERING ARM LEFT ... 1
33 886246 STEERING ARM RIGHT ...t 1
34 886797 TIE ROD ASSEMBLY ( INCLUDES ITEMS 35 - 38 ) ..ccciiiiiiieiiee e 1
35 548224 GREASE FITTING ..ottt 2
36 889682 TIE ROD END ASSEMBLY, RH THREAD ......ccoviiiiiiiicceee e 1
37 889681 TIE ROD END ASSEMBLY, LH THREAD.......coiioiiieeee e 1
38 306328 COTTER PIN ..ottt 2
39

40 306414 BOLT, 3/8 = 16 X 1" LG .itiiiiiiieiie ettt ettt 4
41 120177 LOCK WASHER, 3/8"..... ittt 4

Page P-3 Service Parts Manual



STEERING

Notes:

Service Parts Manual Page P-4



WEATHER PROTECTION (METAL CAB)

89 - 8% ® €/ - ¢ SIWILI SIANTONI ILIHM ‘SHOOA HLIM gv0 69
€F - € SIWALI S3ANTONI ILIHM ‘SHO0A LNOHLIM gv0 89
€ - 9¢ SW3LI STANTONI LM FIVMALVYH S¢
€¢ - 1Z SINTLI STANTONI LM HOLV1 dT13IHSANIM 02
61 - 91 SIN3L1I SIANTONI LIXM 3ONIH d13IHSANIM SL
€ - € SWALI SIANTONI MOTIIA ‘SHOOA LNOHLIM V0 ¢
G9 - ¢ SW3ALI SIANTONI MOTIIA ‘SHOOd HLIM gv0 L

Service Parts Manual

Page Q-1



WEATHER PROTECTION (METAL CAB)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 604358 CAB, YELLOW (INCLUDES ITEMS 2 - 65) ...ccvvviiriiiirieeeeeeeese e 1
2 604862 CAB WITHOUT DOORS, YELLOW (INCLUDES ITEMS 3 - 43).......cccuueu... 1
3 604335 COWL et 1
4 604336 LOWER REAR PANEL. ...ttt 1
5 604329 DRIVER SIDE FRAME ...ttt 1
6 604330 PASSENGER SIDE FRAME ......coiiiiiiiiiie e 1
7 604337 WINDSHIELD SUPPORT ....cotitiiiiiiiiiiiit e 1
8 604338 ROOFF ...t 1
9
10
11
12 604333 WINDSHIELD .....ooiiiiiiiiie e 1
13 604334 REAR WINDOW ...t 1
14 604339 WINDSHIELD MOLDING KIT .iiiiiiiiiiiiieieeene e 1
15 604340 WHINDSHIELD HINGE KIT ..o 1
16 * PLASTIC SPACER ..ot 2
17 * PHILLIPS FLAT HEAD SCREW, 5/16 - 18 X 1 3/4"LG.........cc0eenneee. 4
18 * WASHER, 5/16" ..ot 4
19 * LOCK NUT, 5/16 = 18 ...ciiiiiiiiiieiiieiiee ettt 4
20 604341 WINSHIELD LATCH KIT ... 1
21 * WINDSHIELD LATCH ...t 1
22 * HEX HEAD BOLT, 1/4 - 20 X 7/8" LG ....cevviiiiiiiiie et 2
23 * LOCK NUT, 1/4 - 20 .eeieiiiiiiietee ettt 2
24
25 604351 HARDWARE KIT (INCLUDES ITEMS 26 - 43) ....coeviiiiiiniee e 1
26 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 1" LG.......c.cceeennee. 2
27 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 3/4" LG................. 18
28 * FLAT HEAD PHILLIPS SCREW, 5/16 - 18 X 1 3/4" LG........cccveen.e. 4
29 * WASHER, 5/16" ...t e 40
30 * NYLON LOCK NUT, 5/16 - 18......coiiiiiiiiiiieeeiiiiiee e 20

Service Parts Manual Page Q-2



WEATHER PROTECTION (METAL CAB)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 * PLASTIC NUT COVER, 5/16".......cciiieiiiiieeiee e 16
32 * PLASTIC WASHER, 3/8" ..ottt 20
33 * PLASTIC WINDOW CLIP ...oeiiiiiiiiiiieieeee e 5
34 * PHILLIPS HEAD MACHINE SCREW, #10 - 32 X 1/2" LG............... 5
35 * NYLON LOCK NUT, #10 - 32, 5
36 * NUT COVER, #10 .. ..ottt 5
37 * NYLON LOCK NUT, 1/4 - 20.....cciiiiiiiiiiiie e 4
38 * HEX HEAD BOLT, 1/4 - 20 X 3/4" LG ..oevoiveiieec e 4
39 * WASHER, L/4" ..o 8
40 * RIGHT ANGLE WINDOW CLIP ...ttt 2
41 * PAN HEAD PHILLIPS SELF DRILL/TAP SCREW, #10 X 1/2" LG .| 2
42 * NUT COVER, L/4".....ooioieee et 4
43 * CARRIAGE BOLT, 5/16 - 18 X 1" LG ...cociiiieeiiiieee e 4
44
45 604331 DOOR, DRIVER SIDE, YELLOW ......ooitiiiiiiieeieeeee e 1
46 604332 DOOR, PASSENGER SIDE, YELLOW.........ootiiiiiiiiieiiee e 1
47
48 604350 GAS SPRING ..ottt 1
49
50 604342 HINGE KIT, DRIVER SIDE DOOR.......ccoiiiiiiiiiiiiniiiee e 1
51 6004344 HINGE KIT, PASSENGER SIDE DOOR .......cccociiiiiiiieiieeiiiiiiee e 1
52
53 604345 SLIDER ASSEMBLY, DRIVER SIDE ........cooiiiiiiiiiiiieee e 1
54 6004346 SLIDER ASSEMBLY, PASSENGER SIDE.......ccccccci i 1
55
56 604347 LOWER DOOR WINDOW ......ouuiiiiiiiiiiiiiiii ittt 1
57
58 604348 ROTARY DOOR LATCH WITH HANDLE, DRIVER SIDE ........cccccccoeiiinnis 1
59 604349 ROTARY DOOR LATCH WITH HANDLE, PASSENGER SIDE.................... 1
60

Page Q-3 Service Parts Manual



WEATHER PROTECTION (METAL CAB)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 604353 TRIM LOK RUBBER .......coouiuitiieieiieieie ettt AR
62 604354 WEATHER SEAL, 1/2" ...ttt AR
63 604355 SIDE BULB RUBBER, 5/8".......covvoeeeeeceeeeeiee e et eeeeee et AR
64 604356 SIDE BULB RUBBER, 3/4" WITH 1/4" GRIP.......cccvoveieeereieieereeeeeeeenees AR
65 604357 EXPAND-A-FOAM, 1/4" X 3I4" .....oooeeeeeeeeeeeeeeeeeeeeeeeee e, AR
66 612588 DOOR, DRIVER SIDE, WHITE-........oiiueieieieteeeeeeeeeeeeeeeeeiee e ee s, 1
67 612589 DOOR, PASSENGER SIDE, WHITE ....c.cocvoviiiieieieeceeeceeiee e, 1
68 612591 CAB WITHOUT DOORS, WHITE (INCLUDED ITEMS 3-43).....cccocouene.. 1
69 612590 CAB, WHITE (INCLUDED ITEMS 3-43 & 48 - 68) ...c.cocveveeeeeececeeeeieeeeeeennae. 1

Service Parts Manual Page Q-4



WEATHER PROTECTION (CAB)

Service Parts Manual

Page Q-5



WEATHER PROTECTION (CAB)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 886468-G02 | CAB (INCLUDES ITEMS 2 - 53) ..ouoiuiuiecieieieieie e 1
2 886950 SUPPORT, PASSENGER SIDE ........ooiiuiecieieteeieeeeeeeeeeeeeseeee e 1
3 886951 SUPPORT, DRIVER SIDE ......cooviiiviioeeeeceeeeee e 1
4 800017 SCREW, 1/4 - 20 X 1" LG w.eovveveveieieieeeeeeeeeeee et 2
5 308090 WASHER, L/4" ...ttt 4
6 306396 LOCK WASHER, L/4" ... 4
7 306375 NUT, 2/4 = 20 ...ttt 4
8
9 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ....cveueeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
10 800455 SCREW, 1/4 - 20 X 1 3/4" LG .o 2
11 308090 WASHER, L/4" ...ttt 2
12 306396 LOCK WASHER, 1/4" ...t 2
13 306375 NUT, 2/4 = 20 ..ot n et 2
14
15 886682 BACK, CAB ...ttt ettt ettt 1
16 800017 SCREW, 1/4 - 20 X 1" LG w.eovveveicieieeeeeeeeeeee et 4
17 308090 WASHER, 14" .. ..ottt en et en e 4
18 306396 LOCK WASHER, 1/4" . ... 4
19 306375 NUT, 2/4 = 20 ...ttt 4
20 7071 SEAL, (18" EACH SIDE).....c.ciuiiiiieeeeieeeeeeeie ettt AR
21 830008 ROOF, CAB.....c..oteeeeeeeeee ettt en s en e s, 1
22 800026 SCREW, 1/4 - 20 X B/4" LG ..ot 16
23 308090 WASHER, L/4" ...ttt 18
24 306396 LOCK WASHER, 1/4" ...t 18
25 306375 NUT, 2/4 = 20 ..ot n e en s, 18
26 830007 FRONT, CAB ...ttt es et en s, 1
27
28
29 886503 WIPER MOTOR ......oviiieiceceeieieee oo eeeee e en et en e enneneeas 1
30

Service Parts Manual Page Q-6



WEATHER PROTECTION (CAB)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 800215 SCREW, #10 - 24 X 5/8" LG ..oeeiiieeiiieie et 1
32 821427 WASHER, SEALING ... 1
33 306998 LOCK WASHER, #10 ...coiiiiiiiiiieiieee et 1
34 306351 NUT, #L10 - 24 ..ot 1
35 886613 WIRE, HARNESS, WIPER MOTOR .....cociiiiiiieiiriee e 1
36
37 826037 WIPER BLADE ..ot 1
38 828682 WIPER ARM ... 1
39 830035 WINDSHIELD ...oiiiiiiiiiiiie et e 1
40 7147 SEAL, (133" REQUIRED) .....ciiiiiiiiiiiie ettt AR
41 7022 STRIP, (133" REQUIRED) ..ottt AR
42
43 811757 WINDOW, REAR ....oiiiiiiiiii ettt 2
44 7145 SEAL, (57" REQUIRED EACH WINDOW) .....ccuutiiiiiiiiiiie e AR
45 7022 STRIP, (57" REQUIRED EACH WINDOW) .....ccoiiieiiiieiiiie e AR
46 830036 SPACER . 2
47 800017 SCREW, 1/4 - 20 X 1" LG oottt 2
48 306832 SCREW, 1/4 - 20 X 2" LG ottt 2
49 308090 WASHER, L/4" ... et 4
50 306396 LOCK WASHER, /4" ...ttt 4
51 306375 NUT, 1/4 = 20ttt e et e e e 4
52 800026 SCREW, 1/4 - 20 X 3/4" LG ..eeeiiiiieite ettt 2
53 807404 MIRROR ... 1
54 821427 WASHER, SEALING ..... oot 16
55 602293 WIRE HARNESS ...t 1
56 73864-G01 HARNESS CLAMP ..ottt e 4

Page Q-7 Service Parts Manual



WEATHER PROTECTION (CAB)

Notes:

Service Parts Manual Page Q-8



WEATHER PROTECTION (FIBERGLASS DOORYS)

60 LEFT

59 RIGHT

©
— \
~ ‘ P —
mco\\@ 3 : ’/ 0 T i
~ . g z
vl \ g\\@
—3 %
¥ /

5 LEFT\

4 RIGHT

|_
L&
w =
N ax
™ <

Page Q-9 Service Parts Manual



WEATHER PROTECTION (FIBERGLASS DOORYS)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 886469 FIBERGLASS DOOR SET (INCLUDES ITEMS 3 -60) ....cccoovvveveieiererereieeiean 1
2
3 830351 SEAL, 27 1/8" (BIAMM) ..ot 2
4 830245 BRACKET, RIGHT .....ooiiiieiececeeieieee et 1
5 830437 BRACKET, LEFT ...ttt 1
6 800026 SCREW, 1/4 - 20 X B/4" LG ...vovveveeeeeeeeeeeeee e 6
7 308090 WASHER, /4" ...ttt 6
8 306396 LOCK WASHER, L/4" .....oooiioeeeeeeeeeeee et 6
9 306375 NUT, 2/4 = 20 ..ottt en s, 6
10
11
12 830350 SEAL, 31" (T92MM) ..ottt 2
13 830352 BRACKET, LEFT ...ttt enen e, 1
14 830353 BRACKET, RIGHT ...ttt 1
15 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ....coeueveveverereeereeeeeeeeeeee e 6
16 800039 ACORN NUT, #10 = 24 ...t 4
17 800296 SCREW, #10 = 24 X 3/4" LG w.ocvveveeeeeeeeeeeeeee e 4
18 * SEALANT, CLEAR, 120Z (NOT ILLUSTRATED) ......coeeeeeeeeeeeeeereeerereeenenees 1
19
20 800059 SCREW, #10 = 24 X 1/2" LG ..ocvveiveeeeeeeeeeeee et 12
21 800039 ACORN NUT, #10 = 24 ..o, 12
22
23 886760 DOOR, FIBERGLASS (INCLUDES ITEMS 24 - 25).......ccccceeveieiireeeceeiennn, 2
24 548247 RIVET, POP ..ottt 12
25 830290 REINFORCEMENT, DOOR........ciuiuiieieieieeeeeeeeeeeeeeeee e, 1
26 842291 FRAME, WINDOW. ..ottt eeeeeeeeceeiete et en e, 4
27
28 830193 TRIM PLATE ...ttt 2
29 830058 LATCH, DOOR.......ooouiiiieieieeeeee et an s, 2
30 800059 LOCK NUT, /4 = 20 ...t en s, 8

Service Parts Manual Page Q-10




WEATHER PROTECTION (FIBERGLASS DOORYS)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 800271 SCREW, #10 - 24 X 1/2" LG ..eeiiiiiiiieee ettt 4
33 308089 WASHER, #LO ..o 4
34 823419 HANDLE ... 2
35 120052 LOCK WASHER, #L0O ...ttt 4
36 800039 ACORN NUT, #L0 = 24 ...ttt 4
37

38 800024 SCREW, 1/4 - 20 X 1 L/2" LG woeieieee ettt 2
39 800037 ACORN NUT, 1/4 - 20 ...ttt e 2
40 886948 HINGE ASSEMBLY, RIGHT .....oiiiiiiiiiiiii e 1
41 886949 HINGE ASSEMBLY, LEFT ...t 1
42

43 547444 CABLE ASSEMBLY, DOOR STOP ..ottt 2
44 830291 PLATE, DOOR ..ottt ettt e e 2
45 308090 WASHER, L/4" ..ot 2
46 800017 SCREW, 1/4 - 20 X 1" LG weeieiiei ettt e 2
47 800026 SCREW, 1/4 - 20 X 3/4" LG ..eeeiiiiitite ettt 2
48 308090 WASHER, L/4" ...t 2
49 306396 LOCK WASHER, /4" ...ttt 2
50 306375 NUT, 1/4 = 20ttt ettt 2
51 800026 SCREW, 1/4 - 20 X 3/4" LG ..eeieiiiiiiite ettt 2
52

53

54 800026 SCREW, 1/4 - 20 X 3/4" LG .teii ettt 4
55 306396 LOCK WASHER, L/4" ...ttt 4
56 800037 ACORN NUT, L1/4 - 20 ..ottt 4
57

58 830355 SEAL, 1/4" X 1/2" X 25' (6.35MM X 12.7MM X 7.62 M).....ccceviveiriierireennn. AR
59 894028 WINDOW, RIGHT ..ot 1
60 894029 WINDOW, LEFT ..ottt 1

Page Q-11 Service Parts Manual



WEATHER PROTECTION (FIBERGLASS DOORYS)

Notes:

Service Parts Manual Page Q-12



WEATHER PROTECTION (CLOTH DOORS)

Page Q-13 Service Parts Manual



WEATHER PROTECTION (CLOTH DOORS)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 886940 CLOTH DOOR SET (INCLUDES ITEMS 2 - 49)......ccoiiiiiiiiiiiiee e 1
2 830245 BRACKET, TOP RIGHT ...t 1
3 830437 BRACKET, TOP LEFT ...ttt 1
4 800026 CARRIAGE BOLT, 1/4 - 20 X L 3/4" LG ..eviiiiieieiee et 6
5 308090 WASHER, L/4" ... 6
6 306396 LOCK WASHER, L/4" ... ettt 6
7 306375 NUT, 1/4 = 20 ettt 6
8 830351 SEAL, 27 1/8" (BIAMM) .....ciiiiiiiiieie ettt 2
9
10 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG .....etiiiiiiiiiieiiiieeee et 6
11 831017 BRACKET ..ottt 2
12 830350 SEAL, 31" (792 MM) ...eiiiiiie ittt 4
13
14
15 302288 SCREW, 1/4 - 20 X 1" LG wriiiiieei ittt 2
16 308090 WASHER, L/4" .. e 2
17 306396 LOCK WASHER, L/4" ... ettt 2
18 306375 NUT, L/4 = 20t e et e e e 2
19 800026 SCREW, 1/4 - 20 X 3/4" LG .teii ettt 2
20 843678 CABLE, DOOR STOP.....cciiiiiiiiiiiteie ettt 2
21
22 886930 FRAME, LEFT .. e 1
23 886931 FRAME, RIGHT ..oiiiiiiiii e 1
24 800059 NUT, 1/4 = 20 ettt 8
25 308090 WASHER, L/4" ...t 8
26
27 830058 LATCH, DOOR....oitiiiiiiiiii e 2
28
29 886934 TUBE, LEF T e 1
30 886935 TUBE, RIGHT oot 1

Service Parts Manual Page Q-14



WEATHER PROTECTION (CLOTH DOORS)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 800075 CARRIAGE BOLT, 1/4 - 20 X L 3/4" LG ..evieeeeieeee e 4
32 308090 WASHER, L/4" ... 4
33 306396 LOCK WASHER, L/4" ...ttt 4
34 800321 WING NUT, /4 - 20 .t 4
35 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ..ccvviiiiiieiiie e 4
36 830510 COVER ...t 2
37 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ..ccvviiiiiieiiie e 8
38
39 830350 SEAL, 31" (792 MM) ...ttt 4
40 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG ....oeeiiiiiiiiiiei it 6
41 830513 ST RIP e e 2
42 894790 HIP RESTRAINT ..ottt 2
43 548902 SCREW, 5/16 - 18 X 1" LG .eeiiiiiiiiiiiie ettt ettt 4
44 548911 NUT, 5716 = 18ttt ettt ettt et e e e bt e e e e e aaes 4
45 886943 DOOR COVER, RIGHT ..ooiiiiiiiiiee e 1
46 886944 DOOR COVER, LEFT .. ..ottt 1
47 830193 TRIM PLATE, DOOR LATCH.....cciiiiiiiiiiiiiiree e 2
48 886932 TUBE, LEFR T oo 1
49 886933 TUBE, RIGHT oo 1

Page Q-15 Service Parts Manual



WEATHER PROTECTION (LONG TOP)

Page Q-16

Service Parts Manual



WEATHER PROTECTION (LONG TOP)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 19853-G1 END CAP, L. ittt 12
2 602379 FRONT STRUT (DRIVER SIDE).....ccciiiiiiiiiiiiiiie it 1
3 602380 FRONT STRUT (PASSENGER SIDE) .....ccooiiiiiiiiiiiiiiee e 1
4 602377 REAR STRUT (DRIVER SIDE) ....ccoiiiiiiiie e 1
5 602378 REAR STRUT (PASSENGER SIDE).......cccoiiiiiiiiiiiie e 1
6
7 602321 TOP RAIL .ttt et 2
8 00426-G6 BOLT, 3/8-16 X 3/4" LG ...etreiiieie ittt 10
9 00571-G3 WASHER, 3/8" ...t 20
10 11098-G4 LOCK NUT, 3/8-16 .....eiiieeeiiiiiee ettt ettt ettt e e e 4
11 602321 SPACER BAR ...t 2
12 00441-G8 BOLT, 5/16-18 X 4" LG ....teiiiiieie ettt ettt ettt 4
13 00559-G8 WASHER, 5/16" ... ittt ettt 16
14 75048-G04 SPACER, 3/4" OUTSIDE DIAMETER X 1" LG....cottiiiiiiiiieee e 4
15 11098-G6 LOCK NUT, 5/16-18 ....ooiiiiiiitiie ettt 4
16 306823 BOLT, 5/16-18 X 2 3/4" LG ...eeeeiieee ettt 4
17 75530-G01 SUN TOP e e e e 1
18 602662 SELF DRILL & TAP SCREW, 12-14 X 3/4" LG .....evviiiiiiiiiee et 8

Page Q-17 Service Parts Manual



WEATHER PROTECTION (SHORT TOP)

Service Parts Manual Page Q-18



WEATHER PROTECTION (SHORT TOP)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 19859-G1 END CAP, B/4" ...ttt 2
2 602283 FRONT STRUT .. 1
3 19853-G1 END CAP, L 4
4 602284 REAR STRUT (DRIVER SIDE) ....ccoiiiiiiiie e 1
5 602285 REAR STRUT (PASSENGER SIDE).......cccoiiiiiiiiiiiie e 1
6 00438-G8 BOLT, 5/16-18 X 1" LG ..eetiiiiiiiiie ettt ettt e e 4
7 00559-G8 WASHER, 5/L6.....ciiiiiieiiii et 24
8 11098-G6 LOCK NUT, 5/16-18 ....oooiiiiiiriie ettt 12
9 00272-G2 BOLT, 5/16-18 X 2 1/2" LG ....etteieiiiiiiee ettt 4
10 27609-G01 SUN TOP e e e 1
11 00753-G5 TRUSS HEAD BOLT, 1/4-20 X 2" LG (STAINLESS STEEL)......cccceccvviiiiienieens 2
12 00559-G7 WASHER, L/4" ..o e 8
13 75051-G01 SPACER, 1/2" LG ..ottt ettt 4
14 00891-G2 LOCK NUT, L/4-20 ...ttt ettt 4
15 00774-G3 TRUSS HEAD BOLT, 1/4-20 X 3 1/4" LG (STAINLESS STEEL).......cccccovvernneene 2
16 602675 ANGLE BRACKET ...oeiiieiiite ettt 2
17 00439-G6 BOLT, 5/16 - 18 X L 3/4" LG ..eeeieiiiiiiee ittt 2
18 00952-G6 BOLT, 5/16 - 18 X 3/4" LG ...utiiiieiiiiiee ettt 2

Page Q-19 Service Parts Manual



WEATHER PROTECTION (CURTAINS)

Page Q-20

Service Parts Manual



WEATHER PROTECTION (CURTAINS)

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 548247 RIVET, POP ...ttt 22
2 602443 EXTRUSION LONG ...ttt 4
3 602444 EXTRUSION SHORT ...ttt 1
4 602899 DRIVER SIDE CURTAIN ... .ottt e 1
5 602441 PASSENGER SIDE CURTAIN ..ottt 1
6 602753 REAR CURTAIN ...ttt e e s 1

Page Q-21 Service Parts Manual



WEATHER PROTECTION (CURTAINS)

Notes:

Service Parts Manual Page Q-22



WHEELS AND TIRES

1 - Includes ltems 2, 3, 4

(Style of tire may differ from tire shown)

Page R-1 Service Parts Manual



WHEELS AND TIRES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 600499 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2, 3, 4) ....ccociiiiieiiiene AR
2 888120 TIRE, 5.70 - 8 LOAD RANGE C ... 1
3 832601 WHEEL RIM. .ot 1
4 886735 VALVE STEM ..o 1
5 829441 LUG NUT, 7/16 = 20 ...ttt AR

Service Parts Manual Page R-2






SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Page A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ... ...\ oteiteai i 26733-G02
CLUTCH PULLER (DRIVE). . . ..o\ oe et 19779-G2
FLYWHEEL PULLER. .. . oo\ ot 27111-G01
CURRENT INDICATOR.. . . ... ottt 16489-G2
DIGITAL MULTIMETER . ... ottt 27481-G01
CRIMPING TOOL . .o\ et oo e e 27765-G01
BATTERY MAINTENANCE KIT. . ... oottt 25587-G01
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP . .. .. ... oo 28251-G01
BATTERY SET DISCHARGER, 48 VOLT, 56 AMP . .. ... ..o\t 28251-G02
TUBELESS TIRE REPAIR KIT .. ..ottt 606009
TIRE PLUGGER REFILL PACK (50/BOX) ... ..ottt 606831
PAINT

TOUCH UP PEN - INDUSTRIAL YELLOW . . . ..\ 28432-G03
12 OUNCE SPRAY - INDUSTRIAL YELLOW . . . . ...t e e 28140-G14

PERFORMANCE PRODUCTS

PLEXUS® CLEANER, 13 OUNCE (FOR WINDSHIELDS) . . ...\ v et e e 28433-G02
BATTERY PROTECTOR, 14 OUNCE SPRAY . ... . e 27619-G02
WHEEL BEARING GREASE. . . . ... 12730-G1
BRAKE FLUID (DOT 3) . . . ettt it et e e e e e e e e e e e e 21504-G1
E-Z-GO ALL SURFACE CLEANER. . . . ... e 606311
E-Z-GO FIBREGLASS/PLASTIC RESTORRE . . .. ... e 606313
WINDSHIELD AND PLASTIC PROTECTOR . ... .. 606314
64 OZ HAND CLEANER. . . . . . e 607636
4 OZ HAND CLEANER . . ..o 607637

Page A-2 Service Parts Manual






CUSHNIAN

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Certified ISO 9001 /SO 14001 by

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	A-2_875 Parts models page.pdf
	ELECTRIC UTILITY VEHICLES
	INDUSTRIAL 875 36V
	INDUSTRIAL 875 36V PERSONNEL CARRIER
	INDUSTRIAL 875 48V

	BATTERY PROLONGED STORAGE

	A-3_875partsbookTOC.pdf
	SECTION Page No.
	SECTION Page No.
	TABLE OF CONTENTS
	TABLE OF CONTENTS

	A-4_HOW TO 875 Parts.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	ILLUSTRATED PARTS BREAKDOWN

	A_ACL 11.pdf
	ACCELERATOR
	ACCELERATOR
	1 600476 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 30) 1
	2 601091 PEDAL BOX BRACKET 1
	3 01051-G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853-G01 PEDAL BOX AND COVER 1
	5 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 25861-G01 MICRO SWITCH 1
	7 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	8 25854-G01 INDUCTIVE THROTTLE SENSOR 1
	9 00983-G01 SELF THREADING NUT, 3/16" 2
	10 28443-G01 PLUNGER 1
	11 25857-G01 PLUNGER SLEEVE 1
	12 28444-G01 PLUNGER CAM 1
	13 17677-G1 SPRING RETAINER, 1/2" 1
	14 17979-G1 ACCELERATOR ROD BUSHING 1
	15 73046-G01 COMPRESSION SPRING 1
	16 17677-G2 SPRING RETAINER, 3/8" 1
	17 73332-G01 ACCELERATOR ROD 1
	18 00532-G4 LOCK NUT, 5/16 - 24 1
	19 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	20 10386-G3 CLEVIS PIN, 5/16" X 1" LG 1
	21 17838-G1 NYLON BUSHING 3
	22 17255-G1 TEFLON WASHER, 5/16" 1
	23 01076-G01 HAIR PIN COTTER 1
	24 601093 PEDAL PIVOT PIN 1
	25 601150 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEM 26) 1
	26 601153 PEDAL PAD 1
	27 12064-G6 PUSH NUT, 9/32" 1
	28 35679-G01 WIRE HARNESS (PEDAL BOX) 1
	29 17313-G1 FLEX LOOM (BULK) AR
	30 17618-G1 WIRE TIE 2
	31 13437-G3 SCREW, LOCK, 5/16 - 18 X 1" LG 2
	32 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	33 01024-G1 U - NUT, 5/16 - 18 5

	ACCELERATOR
	ACCELERATOR

	B-1_BCO 3.pdf
	1 602718 LESTER PORTABLE CHARGER (INCLUDES ITEMS 2-11) 1
	2 34937S CASE ASSEMBLY 1
	3 25305S TRANSFORMER ASSEMBLY 1
	4 08776S FUSE ASSEMBLY 1
	5 16354S DIODE ASSEMBLY 1
	6 25505S ELECTRONIC CHARGER CONTROLLER 1
	7 35003-13S DC CORD, 12/2 & 16/1, 120", POWER WISE, W/STRAIN RELIEF 1
	8 21307-08S AC CORD, 16/3, 80", NEMA 5-15P, W/STRAIN RELIEF 1
	9 16369S AMMETER, 30 AMP 1
	10 04142S CAPACITOR, 3 MFD, 660 VAC 1
	11 24480S RELAY BOARD ASSEMBLY 1
	12 603388 DELTA-Q CHARGER (ON BOARD) 36V 1
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V

	B-2_BATTERY CHARGER.pdf
	BATTERY CHARGER, ON BOARD, 48V
	1 886481 48V LESTER BATTERY CHARGER 1 For charger service or replacement parts, contact: Lester Electrical 625 West “A” Street L...
	2
	3
	4
	5 603389 48V DELTA-Q BATTERY CHARGER 1

	BATTERY CHARGER, ON BOARD, 48V

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 71037-G02 NAME PLATE, E-Z-GO 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600817 E-Z-GO DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 71037-G02 NAME PLATE, E-Z-GO 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600817 E-Z-GO DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	D_BRK.pdf
	FRONT BRAKE
	1 886292 BRAKE AND SHOE ASSEMBLY ( INCLUDES ITEMS 2 - 15 ) 2
	2 884399 BACKING PLATE 1
	3 886371 WHEEL CYLINDER 1
	4 306396 LOCK WASHER, 1/4" 2
	5 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	6 829348 HEEL PIN 1
	7 306494 LOCK WASHER, 5/8" 1
	8 304104 NUT, 5/8 - 18 1
	9
	10 809252 RETAINING RING 1
	11 805441 SPRING 1
	12 806761 ADJUSTMENT PIN 2
	13 306353 LOCK WASHER, 3/8" 2
	14 306319 NUT, 3/8 - 24 2
	15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS) 4
	16
	17 306450 BOLT, 5/16 - 18 X 3/4" LG 6
	18 306325 LOCK WASHER, 5/16" 6
	19 330747 SCREW, 5/16 - 18 X 3/4" LG 2
	20
	21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 ) 2
	22 829247 BRAKE DRUM 1
	23 XXXXX HUB ( SEE FRONT SUSPENSION ) 1
	24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION ) 5
	25
	26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) 2
	27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) 2
	28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) 2
	29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) 2
	30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION ) 2
	31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) 2
	32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) 2

	FRONT BRAKE
	PARK BRAKE
	MASTER CYLINDER
	1 886752 MASTER CYLINDER 1
	2 120177 LOCK WASHER, 3/8" 3
	3 2702100 NUT, 7/16 - 20, JAM 1
	4
	5 306562 NUT, 3/8 - 16 3
	6 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	7 603620 WASHER 3/8" 1
	8 800227 PLUG, 1/8 - 27 1
	9 810443 SEALING WASHER 2
	10 810444 OUTER SEALING WASHER 1
	11 829158 BRAKE ROD 1
	12 829844 BUSHING 1
	13 839140 BOLT 1
	14 830817 BRASS MANIFOLD 1
	15 21510-G1 STOPLIGHT SWITCH 1

	MASTER CYLINDER
	1 34380-G01 PARKING BRAKE 1
	2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG 4
	3 00559-G8 WASHER, 5/16" 4
	4 11098-G9 LOCKNUT, 5/16 - 24 4
	5
	6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 1
	7 01076-G1 HAIR PIN 2
	8 601919 LINKAGE ROD 1
	9 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG 1
	11 601110 BELLCRANK 1
	12 70581-G02 FLANGED BUSHING 2
	13 34158-G05 SHAFT 1
	14 12305-G1 RETAINING RING, 25/64" 2
	15
	16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) 1
	17 34389-G01 CLEVIS LINK 1
	18 28082-G01 EQUALIZER BRACKET 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 00544-G4 JAM NUT, 5/16 - 18 1
	21
	22 12305-G01 RETAINING RING 4
	23 28083-G01 BRAKE COMPENSATOR BUMPER 2
	24 73964-G02 WIRE CLAMP, 3/4" 2
	25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	26 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	27 70968-G09 BRAKE CABLE 2
	28
	29 XXXXX SEE DIRECTION SELECTOR 36V 1
	30 601100 PARK BRAKE BRACKET 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	32
	33 601108 PARK BRAKE COVER, 36V 1
	34 601107 PARK BRAKE COVER, 48V 1
	35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 6
	36 14776-G1 RETAINER NUT (’J’ TYPE), 1/4 - 20 6
	37 00544-G4 JAM NUT, 1/4 - 28 1

	REAR BRAKE
	1 33725-G01 BRAKE ASSEMBLY ( PASSENGER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	2 33725-G02 BRAKE ASSEMBLY ( DRIVER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	3 21086-G1 TORQUE SPIDER 1
	4 21094-G1 BLEEDER VALVE 1
	5 21095-G1 LOWER SPRING 1
	6 21096-G1 SHOE HOLD DOWN 2
	7 21097-G1 ADJUSTER 1
	8 21908-G1 DUST SHIELD 1
	9 70669-G01 SPRING ( BLUE ) 1
	10 70670-G01 SPRING ( YELLOW ) 1
	11 33726-G01 BRAKE SHOE 2
	12
	13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14 - 18 ) 1
	14 13460-G1 CURVED LEVER 1
	15 13463-G1 SPRING WASHER 1
	16 13462-G1 CLEVIS PIN 1
	17 13464-G1 CLEVIS PIN RETAINER 1
	18 22604-G1 STRAIGHT LEVER 2
	19
	20 13468-G1 CLIP 2
	21 33662-G01 STUD, 5/16 - 24 4
	22 21562-G1 NUT, 5/16 - 24 4
	23
	24 XXXXX-GX AXLE SHAFT ( PASSENGER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	25 XXXXX-GX AXLE SHAFT ( DRIVER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	26 17953-G2 BRAKE DRUM 2
	27
	28 XXXXX-GX WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) 5
	29 XXXXX-GX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N ) 5
	30
	31 21559-G1 WIPER SEAL 1
	32
	33 14584-G1 BEARING RETAINER RING 1
	34 14585-G1 INNER OIL SEAL 1
	35 13084-G1 WHEEL BEARING 1

	REAR BRAKE
	REAR BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	1 810152 PEDAL COVER 1
	2 875212 BRAKE PEDAL 1
	3 601097 BRAKE LEVER (INCLUDES ITEM 4) 1
	4 2702168 GREASE FITTING 1
	5
	6 306414 BOLT, 3/8 - 16 X 1" LG 1
	7 120177 LOCK WASHER, 3/8" 1
	8 306562 NUT, 3/8 - 16 1
	9
	10 311397 SCREW, 7/16 - 14 X 3" LG 1
	11 837612 BUSHING 1
	12
	13 303269 LOCK WASHER, 7/16" 1
	14 304364 NUT, 7/16 - 14 1
	15
	16 103867 WASHER, 5/16 1
	17 306328 PIN COTTER, 3/32 x 3/4" 1
	18
	19
	20 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	21 603620 WASHER, 3/8" 1
	22 120177 LOCK WASHER, 3/8" 3
	23 306562 NUT, 3/8 - 16 3
	24
	25 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	26 308090 WASHER, 1/4" 2
	27 306396 LOCK WASHER, 1/4" 2
	28 306375 NUT, 1/4 - 20 2
	29 817320 WIRE CLAMP 2
	30 306835 SCREW, 3/8 - 16 X 1 1/4" LG 1
	31
	32 120177 LOCK WASHER, 3/8" 1
	33 306562 NUT, 3/8 - 16 1
	34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING 4
	35 832584 TEE MOUNTING CLAMP 1
	36 820008 TEE, UNION 1
	37 832585 BRACKET 1
	38 306562 NUT, 3/8 - 16 1
	39 120177 LOCK WASHER, 3/8" 1
	40 112050 SCREW, 1/4 - 20 X 5/8" LG 3
	41 812445 CLAMP 3
	42 600467 REAR BRAKE LINE 1
	43 600468 FRONT BRAKE LINE 1
	44
	45 302030 SCREW, 1/4 - 20 X 1 1/4" LG 2
	46 308090 WASHER, 1/4" 2
	47 306396 LOCK WASHER, 1/4" 2
	48 306375 NUT, 1/4 - 20 2
	49 830021 FRONT HOSE MOUNTING BRACKET 2
	50 809137 CLIP 2
	51 830019 HYDRAULIC BRAKE TUBE 2
	52 832587 FLEXIBLE HOSE, 18" LG 1
	53 832590 FLEXIBLE HOSE, 25" LG 2
	54 809231 GROMMET 1
	55 21103-G1 BRAKE LINE TEE 1
	56 112050 SCREW, 1/4 - 20 x 5/8" LG 1
	57 601791 HYDRAULIC BRAKE FITTING BRACKET 1
	58
	59 600470 REAR BRAKE LINE (DRIVER SIDE) 1
	60 600471 REAR BRAKE LINE (PASSENGER SIDE) 1

	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	REAR BRAKE
	FRONT BRAKE
	FRONT BRAKE

	E_DSL 8.pdf
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	1 34190-G02 DIRECTION SELECTOR ASSEMBLY ( INCLUDES ITEMS 2 - 17 ) 1
	2 14651-G1 CONTACT BOARD ASSEMBLY 1
	3 10606-G4 MICRO SWITCH (HEAVY DUTY) 2
	4 12835-G1 CAM 1
	5 14628-G1 FASTON TAB 4
	6 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) 4
	7 00645-G6 SCREW, #6 - 32 X 1 3/4" LG 4
	8 00565-G3 LOCK WASHER, #6 4
	9 00525-G5 NUT, #6 - 32 4
	10 12806-G1 SPACER 4
	11 34169-G01 SHAFT 1
	12 00544-G3 NUT, 5/16 - 18 8
	13 00565-G8 LOCK WASHER, 5/16" 4
	14
	15 00532-G6 NUT, 3/8 - 24 2
	16 00560-G1 WASHER, 3/8" 1
	17 14390-G1 LOCK NUT, 3/8 - 24 1
	18 35209-G01 BOOT 1
	19 15461-G1 WASHER PLATE 1
	20 302288 BOLT, 1/4 - 20 X 1" LG 3
	21
	22 00559-G7 WASHER, 1/4" 3
	23 14390-G4 LOCK NUT, 1/4 - 20 3
	24
	25 34168 G01 FNR HANDLE ARM 1
	26
	27
	28
	29
	30
	31
	32
	33
	34 601100 BRACKET 1
	35 00559-G7 WASHER, 1/4" 1
	36 11989-G1 SHIFTER ARM KNOB 1
	37


	F-1_ELE36V.pdf
	ELCETRIC 36V
	ELECTRICAL 36V
	ELECTRIC 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	1 33636-G01 SOC METER, 36V 1
	2 74665-G02 HOUR METER 1
	3 73877-G01 PLUG 1
	4 806791 HORN BUTTON 1
	5 800296 SCREW, #10 - 24 X 3/4" LG 1
	6 120052 LOCK WASHER 1
	7 306531 NUT, #10 - 24 1
	8
	9
	10 33639-G01 IGNITION SWITCH W/LIGHTS 1
	11 11845-G3 WIRE CLAMP 1
	12 600509 CONTROL HARNESS 1
	13 828247 RUBBER GROMMET 1
	14
	15 00544-G3 NUT, 5/16 - 18 1
	16 00565-G8 LOCK WASHER, 5/16" 1
	17 73864-G02 WIRE CLAMP 1
	18 890881 BATTERY FRAME 1
	19 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	20 809152 WASHER 1
	21 818303 SPACER 1
	22 103867 WASHER, 5/16" 1
	23 800315 WING NUT, 5/16 - 18 1
	24
	25 00702-G2 NUT, 5/16 - 24 1
	26 00565-G8 LOCK WASHER, 5/16" 1
	27 25971-G18 WIRE, #4, 6" 1
	28 600783 WIRE, #4, 55" 1
	29 600552 WIRE, #4, 52" 1
	30 25971-G13 WIRE, #4, 10 1/2" 1
	31
	32
	33 600459 BATTERY HOLD DOWN 1
	34 829835 BATTERY HOLD DOWN END 1
	35 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	36 809152 WASHER 1
	37 818303 SPACER 1
	38 103867 WASHER, 5/16" 1
	39 800315 WING NUT, 5/16 - 18 1
	40 300646 SCREW, 1/4 - 20 X 3/4" LG 1
	41 308090 WASHER, 1/4" 1
	42 306396 LOCK WASHER, 1/4" 1
	43 306375 NUT, 1/4 - 20 1
	44 829997 RUBBER GROMMET 1
	45 73864-G02 WIRE CLAMP 1
	46 600783 WIRE, #4, 55" 1
	47 600554 WIRE, #4, 53" 1
	48 25971-G13 WIRE, #4, 10 1/2" 1
	49 00702-G2 NUT, 5/16 - 24 1
	50 00565-G8 LOCK WASHER, 5/16" 1
	51
	52
	53
	54
	55 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	56 00559-G7 WASHER, 1/4" 1
	57 27327-G02 TWISTED CLAMP 1
	58 600556 POWER HARNESS 1
	59 00565G7 LOCK WASHER 1
	60
	61 00993-G01 LOCK WASHER, 5/16" 1
	62 28418-G01 NUT, 5/16 - 18 1
	63
	64
	65 32860-G1 HORN ( INCLUDES ITEM 66 ) 1
	66 * BRACKET 1
	67 32739-G3 TAIL LIGHT 1
	68
	69 2703801.7 BATTERY HOLD DOWN 1
	70 829835 BATTERY HOLD DOWN END 1
	71 604197 J-BOLT, 5/16 - 18 X 10 3/4" LG 1
	72
	73 809152 WASHER 1
	74 818303 SPACER 1
	75 103867 WASHER, 5/16" 1
	76 800315 WING NUT, 5/16 - 18 1
	77
	78 300646 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG 1
	79 308090 WASHER, 1/4" 1
	80 306396 LOCK WASHER, 1/4" 1
	81 306375 NUT, 1/4 - 20 1
	82
	83 604651 END BAR 1
	84 00559G7 WASHER, 1/4" 1
	85 00891G2 LOCK NUT, 1/4 - 20 1
	86 00559G7 WASHER, 1/4" 1
	87 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 1
	88 000565G8 WASHER, 5/16:" 1
	89 00702G2 HEAVY HEX NUT, 5/16 - 24 1
	90 829997 RUBBER GROMMET 1
	91
	92 600552 WIRE ASSEMBLY, #4, 117" LG 1
	93 600553 WIRE ASSEMBLY, #4, 126" LG 1
	94 600550 WIRE ASSEMBLY, #4, 80" LG 1
	95 25971G13 WIRE ASSEMBLY, #4, 10" LG 1

	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V

	F-2_ELE_48V.pdf
	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V
	1 33636-G03 SOC METER, 48V 1
	2 74665-G02 HOUR METER 1
	3 74323-G01 FNR SWITCH 1
	4 806791 HORN BUTTON 1
	5 800296 SCREW, #10 - 24 X 3/4" LG 2
	6 120052 LOCK WASHER, #10 2
	7 306531 NUT, #10 - 24 2
	8
	9
	10 33639-G01 IGNITION SWITCH W/LIGHTS 1
	11 600510 CONTROL HARNESS 1
	12 11845-G3 CLAMP 1
	13 828247 RUBBER GROMMET 1
	14
	15 2703801.7 BATTERY HOLD DOWN 1
	16 829835 BATTERY HOLD DOWN END 1
	17 800315 WING NUT, 5/16 - 18 1
	18 103867 WASHER, 5/16" 1
	19 818303 SPACER 1
	20 809152 WASHER 1
	21 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	22
	23 300646 SCREW, 1/4 - 20 X 3/4" LG 1
	24 308090 WASHER, 1/4" 1
	25 306396 LOCK WASHER, 1/4" 1
	26 306375 NUT, 1/4 - 20 1
	27 73864-G02 WIRE CLAMP 1
	28 829997 RUBBER GROMMET 1
	29 25971-G13 WIRE, #4 1
	30 600550 WIRE, #4 1
	31 600553 WIRE, #4 1
	32 00702-G2 NUT, 5/16 - 24 1
	33 00565-G8 LOCK WASHER, 5/16" 1
	34 813840 CLIP 1
	35 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	36 27327-G02 CLAMP 1
	37 00559-G7 WASHER, 1/4" 1
	38 17618-G1 WIRE TIE 1
	39 600785 POWER HARNESS 1
	40 28418-G02 NUT, 1/4 - 20 1
	41 00993-G02 LOCK WASHER 1
	42 28418-G01 NUT, 5/16 - 18 1
	43 00993-G01 LOCK WASHER, 5/16" 1
	44 73277-G01 RETAINER RING 1
	45 600784 SPEED SENSOR 1
	46 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	47 73328-G01 MAGNET 1
	48
	49 32860-G1 HORN ( INCLUDES ITEM 50 ) 1
	50 * BRACKET 1
	51 32739-G3 TAIL LIGHT 1

	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V

	G_Ele Access.pdf
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	1 30395-G3 HEAD LIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	2 30395-G4 HEAD LIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	3 30394-G4 HEADLIGHT (RECTANGULAR) 2
	4 00560-G3 WASHER, 1/2" 2
	5 00566-G3 LOCK WASHER, 1/2" 2
	6 00533-G1 NUT, 1/2 - 13 2
	7 21806-G1 TURN SIGNAL LIGHT BRACKET 1
	8 18927-G1 ADAPTER MOUNT 1
	9 00984-G01 SCREW, # 8 - 10 X 1/2" LG 2
	10 19180-G2 TURN SIGNAL LIGHT 1
	11 00598-G4 SCREW, #10 - 32 X 1/2" LG 2
	12 17064-G2 PUSH ON TERMINAL (FEMALE) 2
	13
	14
	15 830237 WIRING COVER 1
	16 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 2
	17
	18 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL) (INCLUDES ITEM 19) 1
	19 21640-G1 TURN SIGNAL FLASHER 1

	ELECTRICAL (ACCESSORY)

	H-1_Motor36V.pdf
	MOTOR 36V SERIES
	1 73124-G02 MOTOR, FLEET SPEED, NON - VENTED (INCLUDES ITEMS 2 - 13) 1
	2 73120-GO9 COVER PLATE AND SCREW 1
	3 * ARMATURE 1
	4 73120-G03 BRUSH SPRING 4
	5 73120-G15 BRUSH PLATE AND BOX 1
	6 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G06 SNAP RING 1
	8 73120-G07 BEARING 1
	9 73120-G16 CAP 1
	10 73120-G08 COMMUTATOR END HEAD 1
	11 73277-G01 RETAINING RING 1
	12 73120-G32 COMMUTATOR HEAD SCREW 4
	13 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1

	MOTOR 36V SERIES
	MOTOR 36V SERIES

	H-2_Motor 48V Series.pdf
	MOTOR 48V PDS
	MOTOR 48V PDS
	1 73291-G04 MOTOR 48V (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2 - 11) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 8
	4 73120-G39 BRUSH 1
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73328-G01 MAG
	13 NET 1
	14 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	15 73277-G01 RETAINING RING 2
	16 600784 SPEED SENSOR 1


	J-1_ElectSC_36V.pdf
	36 VOLT ELECTRONIC SPEED CONTROL
	36 VOLT ELECTRONIC SPEED CONTROL
	36 VOLT ELECTRONIC SPEED CONTROL
	1 600187 CONTROLLER MOUNTING PLATE 1
	2 73060-G01 ELECTRONIC SPEED CONTROLLER ( 36V SYSTEM ) 1
	3 20468-G1 SOLENOID 1
	4 00565-G5 LOCK WASHER, #10 2
	5 00526-G4 LOCK NUT, #10 - 32 2
	6 73446-G01 FASTON TAB 90 DEG 2
	7 35211-G01 FUSE BLOCK (6 POSITION) 1
	8 73290-G02 CONTINUOUS TONE BUZZER 1
	9 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 4
	10 11027-G2 LOCK NUT, 1/4 - 20 4
	11 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	12 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	13 14390-G4 LOCK NUT, 1/4 - 20 4
	14 14390-G10 LOCK NUT, #10 - 24 2
	15 01041-G01 RIVET, 1/8" X 13/16" LG 2
	16 00565-G8 LOCK WASHER, 5/16" 2
	17 00544-G4 JAM NUT, 5/16 - 24 2
	18 600551 4 GA WIRE SOL - B+ 1
	19 35212-G01 FUSE, 15 AMP 3
	20 21764 -G1 RESISTOR 1
	21 30353-G1 DIODE, 3 AMP 1
	22 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	23 16469-G1 WASHER, 1/4" 4
	24
	25 11027-G2 LOCK NUT, 1/4 - 20 2
	26 600276 CONTROLLER COVER 1
	27 32804-G1 TRIM (14.5" REQUIRED) A/R
	28 840177 TERMINAL BOOT 1
	29 12914G1 FASTON TAB - 45 1
	30 00565-G5 LOCK WASHER, #10 1
	31 00526-G4 LOCK NUT, #10 - 32 1

	36 VOLT ELECTRONIC SPEED CONTROL

	J-2_ElectSC_48V.pdf
	48 VOLT ELECTRONIC SPEED CONTROL
	48 VOLT ELECTRONIC SPEED CONTROL
	48 VOLT ELECTRONIC SPEED CONTROL
	1 600187 CONTROLLER MOUNTING PLATE 1
	2 73098-G01 ELECTRONIC SPEED CONTROLLER 1
	3 73231-G01 SOLENOID 1
	4 00565-G5 LOCK WASHER, #10 3
	5 00526-G4 LOCK NUT, #10-32 3
	6 12914G1 FASTON TAB -45 3
	7 35211-G01 FUSE BLOCK (6 POSITION) 1
	8 73290-G02 CONTINUOUS TONE BUZZER 1
	9 73354-G02 TOGGLE SWITCH 1
	10 01041-G01 RIVET, 1/8" X 13/16" LG 2
	11 73340-G01 LABEL - TOW/RUN SWITCH 1
	12 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	13 11027-G2 LOCK NUT, 1/4 - 20 4
	14 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	15 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	16
	17 14390-G10 LOCK NUT, #10 - 24 2
	18 00565-G8 LOCK WASHER, 5/16" 2
	19 00544-G4 JAM NUT, 5/16 - 24 2
	20 600551 4 GA WIRE SOL - B+ 1
	21 35212-G01 FUSE, 15 AMP 3
	22 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	23 16469-G1 WASHER, 1/4" 4
	24 14390-G4 LOCK NUT, 1/4 - 20 4
	25 11027-G2 LOCK NUT, 1/4 - 20 2
	26 600276 CONTROLLER COVER 1
	27 32804-G1 TRIM, (14.5" REQUIRED) A/R
	28 840177 TERMINAL BOOT 1
	29 73138G03 HARNESS - TOW SWITCH 1

	48 VOLT ELECTRONIC SPEED CONTROL

	K_Frontsuspension.pdf
	FRONT SUSPENSION
	FRONT SUSPENSION
	1 306835 BOLT, 3/8 - 16 X 1 1/4" LG 4
	2 306981 WASHER, 3/8" 8
	3 120177 LOCK WASHER, 3/8" 4
	4 306562 NUT, 3/8 - 16 4
	5 886234 LEAF SPRING & BUSHING 1
	6 888203 PERCH, SPRING 1
	7 830012 SHACKLE PLATE 2
	8 306982 WASHER, 7/16" 4
	9 800294 LOCK NUT, 7/16 - 14 4
	10
	11
	12 306414 BOLT, 3/8 - 16 X 1" LG 4
	13 306981 WASHER, 3/8" 4
	14 120177 LOCK WASHER, 3/8" 4
	15 306562 NUT, 3/8 - 16 4
	16 601111 LOWER ARM REAR BRACKET 1
	17
	18
	19 70581-G02 FLANGED BUSHING 2
	20 601110 BELLCRANK 1
	21 12305-G1 RETAINING RING 2
	22 34158-G05 SHAFT 1
	23 888321 LOWER ARM FRONT BRACKET 1
	24 120166 LOCK WASHER 2
	25 888322 ECCENTRIC BOLT 2
	26 833105 BELLEVILLE WASHER 4
	27 832998 BUSHING 2
	28 830477 ECCENTRIC WASHER 2
	29 308332 NUT, 1/2 - 13 2
	30 00406-G4 BOLT, 1/2 - 13 X 4 1/2" LG 2
	31 120166 LOCK WASHER, 1/2" 2
	32 308332 NUT, 1/2 - 13 2
	33
	34 888325 LOWER ARM AND BUSHING ASSEMBLY ( INCLUDES ITEM 35 ) 2
	35 831405 GREASE FITTING 2
	36 00405-G8 BOLT, 1/2 - 13 X 4" LG 2
	37 120166 LOCK WASHER, 1/2" 2
	38 308332 NUT, 1/2 - 13 2
	39 813850 BUMPER, RUBBER 4
	40 829256 GREASE SEAL 2
	41 882582 CONE BEARING AND ROLLER 2
	42 103960 WASHER, 3/4" 2
	43 2702247 CASTLE NUT, 3/4 - 16 2
	44 304636 COTTER PIN 1/8" X 1 1/8" 2
	45 817250 SPINDLE CAP 2
	46 886488 CONE BEARING 2
	47 886223 HUB ASSEMBLY (INCLUDES ITEM 48) 1
	48 819804 LUG BOLT, 7/16 - 20 X 1 3/4" LG 5
	49 886237 KING PIN AND SPINDLE ASSEMBLY ( INCLUDES ITEMS 50 - 62 ) 2
	50 311745 NUT, 3/4 - 16 1
	51 312272 LOCK WASHER, 3/4" 1
	52 829251 RETAINER SPRING AND KING PIN 1
	53 887012 BEARING 1
	54 827648 SHIM 3
	55 886227 SPINDLE ( INCLUDES ITEM 56 ) 1
	56 * BUSHING 2
	57 886225 KING PIN ASSEMBLY ( INCLUDES ITEMS 58 - 61 ) 1
	58 829252 SUPPORT, KING PIN 1
	59 829318 PIN 2
	60 829229 BUSHING 1
	61 829255 KING PIN 1
	62 2702168 GREASE FITTING, 1/4 - 28 1
	63
	64 807332 FRONT SHOCK ABSORBER 2
	65 888200-G01 BRACKET, SPRING PERCH ( PASSENGER SIDE ) 1
	66 888201-G01 BRACKET, SPRING PERCH ( DRIVER SIDE ) 1
	67 825500 CUPPED WASHER 8
	68 823621 BUSHING 4
	69 800294 LOCK NUT, 7/16 - 14 4
	70
	71
	72 306835 BOLT, 3/8 - 16 X 1 1/4" LG 10
	73 306981 WASHER, 3/8" 20
	74 120177 LOCK WASHER, 3/8" 10
	75
	76 306562 NUT, 3/8 - 16 10
	77
	78 886458-G01 STUD ( PASSENGER SIDE ) 1
	79 886459-G01 STUD ( DRIVER SIDE ) 1
	80 829756 U - BOLT, 3/8 - 16 2
	81 306981 WASHER, 3/8" 8
	82 120177 LOCK WASHER, 3/8" 8
	83 306562 NUT, 3/8 - 16 8

	FRONT SUSPENSION
	FRONT SUSPENSION
	FRONT SUSPENSION
	FRONT SUSTPENSION

	L_RA.pdf
	REAR AXLE
	REAR AXLE
	1 600185-G01 AXLE ASSY 36V (INCLUDES ITEMS 3, 5, 7 - 37) 1
	2 600185-G02 AXLE ASSY 48V (INCLUDES ITEMS 3, 4, 6, 8 - 37) 1
	3 601061 AXLE HOUSING 1
	4 601068 INPUT GEAR KIT, 48V AXLE (INCLUDES ITEMS 6, 8 - 12) 1
	5 601069 INPUT GEAR KIT, 36V AXLE (INCLUDES ITEMS 7 - 12) 1
	6 601062 INTERNAL GEARS KIT, 48V AXLE 1
	7 601087 INTERNAL GEARS KIT, 36V AXLE 1
	8 601063 "O" RING 1
	9 23530-G1 RETAINING RING 3
	10 24628-G1 "O" RING 3
	11 23519-G1 BALL BEARING 1
	12 23520-G1 BALL BEARING 1
	13
	14
	15 601065 BALL BEARING 2
	16 601066 OIL SEAL 2
	17 601067 RETAINING RING 2
	18 601070 TAPERED ROLLER BEARING 2
	19 601071 OIL SEAL 2
	20 601072 FLAT WASHER 8
	21 601073 LOCK NUT 8
	22 601074 SCREW 8
	23
	24 XXXXXX BRAKE ASSY DRIVER SIDE (SEE BRAKE SECTION) 1
	25 XXXXXX BRAKE ASSY PASSENGER SIDE (SEE BRAKE SECTION) 1
	26 601077 AXLE SHAFT (DRIVER SIDE) 1
	27 601078 AXLE SHAFT (PASSENGER SIDE) 1
	28 601079 WHEEL BOLT 10
	29 601064 END CAP PLUG 2
	30 601081 "O" RING 2
	31 17473-G1 BALL BEARING 2
	32 601082 DIFFERENTIAL 1
	33 601083 BOLT 4
	34 601084 LOCK NUT 4
	35 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	36 601085 CARRIER COVER KIT 1
	37 15118-G1 BEARING CAP SCREW 4

	REAR AXLE
	REAR AXLE

	M_RSP.pdf
	REAR SUSPENSION
	REAR SUSPENSION
	REAR SUSPENSION
	1 XXXXX-GX SEE REAR AXLE SECTION FOR P/N 1
	2 887004 LEAF SPRING 2
	3 829044 U - BOLT 4
	4 600182 STOP PLATE 2
	5 306982 WASHER, 7/16" 8
	6 548061 LOCK NUT, 7/16 - 20 8
	7
	8
	9 70492-G01 RUBBER BUMPER 2
	10 00968-G01 LOCK WASHER, M10 2
	11 00974-G01 NUT, M10 X 1.5 2
	12
	13 829230 SHACKLE PLATE 4
	14 00405-G8 BOLT, 1/2-13 X 4" LG 2
	15 120166 LOCK WASHER, 1/2" 2
	16 308332 NUT, 1/2 - 13 2
	17
	18
	19 00406-G4 BOLT, 1/2-13 X 4 1/2" LG 2
	20 829142 FLANGED BUSHING 4
	21 829258 BUSHING 2
	22 120166 LOCK WASHER, 1/2" 2
	23 308332 NUT, 1/2 - 13 2
	24
	25 00405-G8 BOLT, 1/2-13 X 4" LG 2
	26 120166 LOCK WASHER, 1/2" 2
	27 308332 NUT, 1/2 - 13 2
	28
	29
	30 70472-G01 SHOCK ABOSORBER SPACER 10
	31 823621 BUSHING 2
	32 807335 SHOCK ABSORBER 2
	33 825500 CUPPED WASHER 4
	34 800294 LOCK NUT, 7/16 - 14 2
	35 00643G3 WASHER, 1/2 2
	36 00551G1 LOCK NUT,1/2 -13 2

	REAR SUSPENSION

	N_SEAT.pdf
	SEATING
	SEATING
	SEATING
	1 603156 BACKREST PANEL 1
	2 302288 SCREW, 1/4 - 20 X 1" LG 9
	3 308090 WASHER, 1/4" 28
	4 306396 LOCK WASHER, 1/4" 13
	5 306375 NUT, 1/4 - 20 13
	6 35574-G01 SEAT SWITCH ( SEE ELECTRICAL SECTION ) 1
	7 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	8 886221 SEAT BOTTOM 2
	9 302288 SCREW, 1/4 - 20 X 1" LG 6
	10 306396 LOCK WASHER, 1/4" 6
	11 308090 WASHER, 1/4" 6
	12 888464 BLACK BACKREST 1
	13 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	14 306396 LOCK WASHER, 1/4" 2
	15 308090 WASHER, 1/4" 2
	16 603154 HIP RESTRAINT 2
	17 306832 SCREW, 1/4 - 20 X 2" LG 4
	18 890880 SEAT BACK 1
	19 890865 SEAT FRAME 1
	20 869042 PIVOT PIN 3
	21 890876 SEAT BRACKET 3
	22 548333 LOCK RING 3
	23
	24
	25 306416 BOLT, 5/16 - 18 X 1" LG 6
	26 306325 LOCK WASHER, 5/16" 6
	27 306932 NUT, 5/16 - 18 6
	28 800290 LOCK NUT, 5/16 - 18 2
	29 548958 SCREW, 5/16 - 18 X 3 1/2" LG 2
	30
	31
	32 888464 BLACK BACKREST 1
	33 800026 SCREW, 1/4 - 20 X 3/4" LG 4
	34 306396 LOCK WASHER, 1/4" 4
	35 308090 WASHER, 1/4" 4
	36 820951 RUBBER BUMPER 2
	37
	38
	39 837631 SEAT MOUNTING BOARD 1
	40 886221 SEAT BOTTOM 2
	41 308090 WASHER, 1/4" 8
	42 306396 LOCK WASHER, 1/4" 8
	43 306832 SCREW, 1/4 - 20 X 2" LG 8
	44
	45 800296 SCREW, #10 - 24 X 3/4" LG 1
	46 548178 WASHER #10 1
	47 891305 STRAP 1
	48
	49 829950 WARNING LABEL, PINCH POINT 2

	SEATING

	P_STR.pdf
	STEERING
	STEERING
	STEERING
	1 838598 STEERING COLUMN 1
	2 838828 BOOT 1
	3 316945 PIN, 1/4" X 1 3/4" 1
	4 827191 STEERING WHEEL 1
	5 831298 NAME PLATE 1
	6 307665 NUT, 3/4 - 16 1
	7 810666 COVER 1
	8 819923 COLLAR 1
	9 831135 BEARING 2
	10
	11 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4 - 20 2
	14 830392 PLATE 3
	15 808454 BRACKET, STEERING COLUMN 1
	16 891730 SHAFT 1
	17 548201 BOLT, 5/16 - 18 X 5/16" LG 1
	18 320107 WIRE TIE 1
	19 831585 COVER 1
	20 830482 STEERING ARM 1
	21 887597 STEERING GEAR 1
	22 311395 BOLT, 7/16 - 14 X 1 3/4" LG 3
	23 303269 LOCK WASHER, 7/16" 3
	24
	25
	26 887527 TIE ROD END ASSY (INCLUDES ITEMS 27 - 30) 1
	27 548224 GREASE FITTING 2
	28 889682 TIE ROD END ASSY, RH THREAD 1
	29 889681 TIE ROD END ASSY, LH THREAD 1
	30 306328 COTTER PIN 2
	31
	32 887497 STEERING ARM LEFT 1
	33 886246 STEERING ARM RIGHT 1
	34 886797 TIE ROD ASSEMBLY ( INCLUDES ITEMS 35 - 38 ) 1
	35 548224 GREASE FITTING 2
	36 889682 TIE ROD END ASSEMBLY, RH THREAD 1
	37 889681 TIE ROD END ASSEMBLY, LH THREAD 1
	38 306328 COTTER PIN 2
	39
	40 306414 BOLT, 3/8 - 16 X 1" LG 4
	41 120177 LOCK WASHER, 3/8" 4

	STEERING

	Q_WP.pdf
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (LONG TOP)
	1 19853-G1 END CAP, 1" 12
	2 602379 FRONT STRUT (DRIVER SIDE) 1
	3 602380 FRONT STRUT (PASSENGER SIDE) 1
	4 602377 REAR STRUT (DRIVER SIDE) 1
	5 602378 REAR STRUT (PASSENGER SIDE) 1
	6
	7 602321 TOP RAIL 2
	8 00426-G6 BOLT, 3/8-16 X 3/4" LG 10
	9 00571-G3 WASHER, 3/8" 20
	10 11098-G4 LOCK NUT, 3/8-16 4
	11 602321 SPACER BAR 2
	12 00441-G8 BOLT, 5/16-18 X 4" LG 4
	13 00559-G8 WASHER, 5/16" 16
	14 75048-G04 SPACER, 3/4" OUTSIDE DIAMETER X 1" LG 4
	15 11098-G6 LOCK NUT, 5/16-18 4
	16 306823 BOLT, 5/16-18 X 2 3/4" LG 4
	17 75530-G01 SUN TOP 1
	18 602662 SELF DRILL & TAP SCREW, 12-14 X 3/4" LG 8

	WEATHER PROTECTION (FIBERGLASS DOORS)
	1 886469 FIBERGLASS DOOR SET (INCLUDES ITEMS 3 - 60) 1
	2
	3 830351 SEAL, 27 1/8" (694MM) 2
	4 830245 BRACKET, RIGHT 1
	5 830437 BRACKET, LEFT 1
	6 800026 SCREW, 1/4 - 20 X 3/4" LG 6
	7 308090 WASHER, 1/4" 6
	8 306396 LOCK WASHER, 1/4" 6
	9 306375 NUT, 1/4 - 20 6
	10
	11
	12 830350 SEAL, 31" (792MM) 2
	13 830352 BRACKET, LEFT 1
	14 830353 BRACKET, RIGHT 1
	15 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	16 800039 ACORN NUT, #10 - 24 4
	17 800296 SCREW, #10 - 24 X 3/4" LG 4
	18 * SEALANT, CLEAR, 12OZ (NOT ILLUSTRATED) 1
	19
	20 800059 SCREW, #10 - 24 X 1/2" LG 12
	21 800039 ACORN NUT, #10 - 24 12
	22
	23 886760 DOOR, FIBERGLASS (INCLUDES ITEMS 24 - 25) 2
	24 548247 RIVET, POP 12
	25 830290 REINFORCEMENT, DOOR 1
	26 842291 FRAME, WINDOW 4
	27
	28 830193 TRIM PLATE 2
	29 830058 LATCH, DOOR 2
	30 800059 LOCK NUT, 1/4 - 20 8
	31
	32 800271 SCREW, #10 - 24 X 1/2" LG 4
	33 308089 WASHER, #10 4
	34 823419 HANDLE 2
	35 120052 LOCK WASHER, #10 4
	36 800039 ACORN NUT, #10 - 24 4
	37
	38 800024 SCREW, 1/4 - 20 X 1 1/2" LG 2
	39 800037 ACORN NUT, 1/4 - 20 2
	40 886948 HINGE ASSEMBLY, RIGHT 1
	41 886949 HINGE ASSEMBLY, LEFT 1
	42
	43 547444 CABLE ASSEMBLY, DOOR STOP 2
	44 830291 PLATE, DOOR 2
	45 308090 WASHER, 1/4" 2
	46 800017 SCREW, 1/4 - 20 X 1" LG 2
	47 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	48 308090 WASHER, 1/4" 2
	49 306396 LOCK WASHER, 1/4" 2
	50 306375 NUT, 1/4 - 20 2
	51 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	52
	53
	54 800026 SCREW, 1/4 - 20 X 3/4" LG 4
	55 306396 LOCK WASHER, 1/4" 4
	56 800037 ACORN NUT, 1/4 - 20 4
	57
	58 830355 SEAL, 1/4" X 1/2" X 25' (6.35MM X 12.7MM X 7.62 M) AR
	59 894028 WINDOW, RIGHT 1
	60 894029 WINDOW, LEFT 1

	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (CLOTH DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (LONG TOP)
	WEATHER PROTECTION (CLOTH DOORS)
	1 886468-G02 CAB (INCLUDES ITEMS 2 - 53) 1
	2 886950 SUPPORT, PASSENGER SIDE 1
	3 886951 SUPPORT, DRIVER SIDE 1
	4 800017 SCREW, 1/4 - 20 X 1" LG 2
	5 308090 WASHER, 1/4" 4
	6 306396 LOCK WASHER, 1/4" 4
	7 306375 NUT, 1/4 - 20 4
	8
	9 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	10 800455 SCREW, 1/4 - 20 X 1 3/4" LG 2
	11 308090 WASHER, 1/4" 2
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4 - 20 2
	14
	15 886682 BACK, CAB 1
	16 800017 SCREW, 1/4 - 20 X 1" LG 4
	17 308090 WASHER, 14" 4
	18 306396 LOCK WASHER, 1/4" 4
	19 306375 NUT, 1/4 - 20 4
	20 7071 SEAL, (18" EACH SIDE) AR
	21 830008 ROOF, CAB 1
	22 800026 SCREW, 1/4 - 20 X 3/4" LG 16
	23 308090 WASHER, 1/4" 18
	24 306396 LOCK WASHER, 1/4" 18
	25 306375 NUT, 1/4 - 20 18
	26 830007 FRONT, CAB 1
	27
	28
	29 886503 WIPER MOTOR 1
	30
	31 800215 SCREW, #10 - 24 X 5/8" LG 1
	32 821427 WASHER, SEALING 1
	33 306998 LOCK WASHER, #10 1
	34 306351 NUT, #10 - 24 1
	35 886613 WIRE, HARNESS, WIPER MOTOR 1
	36
	37 826037 WIPER BLADE 1
	38 828682 WIPER ARM 1
	39 830035 WINDSHIELD 1
	40 7147 SEAL, (133" REQUIRED) AR
	41 7022 STRIP, (133" REQUIRED) AR
	42
	43 811757 WINDOW, REAR 2
	44 7145 SEAL, (57" REQUIRED EACH WINDOW) AR
	45 7022 STRIP, (57" REQUIRED EACH WINDOW) AR
	46 830036 SPACER 2
	47 800017 SCREW, 1/4 - 20 X 1" LG 2
	48 306832 SCREW, 1/4 - 20 X 2" LG 2
	49 308090 WASHER, 1/4" 4
	50 306396 LOCK WASHER, 1/4" 4
	51 306375 NUT, 1/4 - 20 4
	52 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	53 807404 MIRROR 1
	54 821427 WASHER, SEALING 16
	55 602293 WIRE HARNESS 1
	56 73864-G01 HARNESS CLAMP 4

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CURTAINS)
	1 19859-G1 END CAP, 3/4" 2
	2 602283 FRONT STRUT 1
	3 19853-G1 END CAP, 1" 4
	4 602284 REAR STRUT (DRIVER SIDE) 1
	5 602285 REAR STRUT (PASSENGER SIDE) 1
	6 00438-G8 BOLT, 5/16-18 X 1" LG 4
	7 00559-G8 WASHER, 5/16 24
	8 11098-G6 LOCK NUT, 5/16-18 12
	9 00272-G2 BOLT, 5/16-18 X 2 1/2" LG 4
	10 27609-G01 SUN TOP 1
	11 00753-G5 TRUSS HEAD BOLT, 1/4-20 X 2" LG (STAINLESS STEEL) 2
	12 00559-G7 WASHER, 1/4" 8
	13 75051-G01 SPACER, 1/2" LG 4
	14 00891-G2 LOCK NUT, 1/4-20 4
	15 00774-G3 TRUSS HEAD BOLT, 1/4-20 X 3 1/4" LG (STAINLESS STEEL) 2
	16 602675 ANGLE BRACKET 2
	17 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG 2
	18 00952-G6 BOLT, 5/16 - 18 X 3/4" LG 2

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CURTAINS)
	1 548247 RIVET, POP 22
	2 602443 EXTRUSION LONG 4
	3 602444 EXTRUSION SHORT 1
	4 602899 DRIVER SIDE CURTAIN 1
	5 602441 PASSENGER SIDE CURTAIN 1
	6 602753 REAR CURTAIN 1

	WEATHER PROTECTION (CAB)
	1 886940 CLOTH DOOR SET (INCLUDES ITEMS 2 - 49) 1
	2 830245 BRACKET, TOP RIGHT 1
	3 830437 BRACKET, TOP LEFT 1
	4 800026 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 6
	5 308090 WASHER, 1/4" 6
	6 306396 LOCK WASHER, 1/4" 6
	7 306375 NUT, 1/4 - 20 6
	8 830351 SEAL, 27 1/8" (694MM) 2
	9
	10 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	11 831017 BRACKET 2
	12 830350 SEAL, 31" (792 MM) 4
	13
	14
	15 302288 SCREW, 1/4 - 20 X 1" LG 2
	16 308090 WASHER, 1/4" 2
	17 306396 LOCK WASHER, 1/4" 2
	18 306375 NUT, 1/4 - 20 2
	19 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	20 843678 CABLE, DOOR STOP 2
	21
	22 886930 FRAME, LEFT 1
	23 886931 FRAME, RIGHT 1
	24 800059 NUT, 1/4 - 20 8
	25 308090 WASHER, 1/4" 8
	26
	27 830058 LATCH, DOOR 2
	28
	29 886934 TUBE, LEFT 1
	30 886935 TUBE, RIGHT 1
	31 800075 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 4
	32 308090 WASHER, 1/4" 4
	33 306396 LOCK WASHER, 1/4" 4
	34 800321 WING NUT, 1/4 - 20 4
	35 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 4
	36 830510 COVER 2
	37 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	38
	39 830350 SEAL, 31" (792 MM) 4
	40 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	41 830513 STRIP 2
	42 894790 HIP RESTRAINT 2
	43 548902 SCREW, 5/16 - 18 X 1" LG 4
	44 548911 NUT, 5/16 - 18 4
	45 886943 DOOR COVER, RIGHT 1
	46 886944 DOOR COVER, LEFT 1
	47 830193 TRIM PLATE, DOOR LATCH 2
	48 886932 TUBE, LEFT 1
	49 886933 TUBE, RIGHT 1

	WEATHER PROTECTION (CURTAINS)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (CLOTH DOORS)
	1 604358 CAB (INCLUDES ITEMS 2 - XX) 1
	2 604862 CAB WITHOUT DOORS (INCLUDES ITEMS 3 - XX) 1
	3 604335 COWL 1
	4 604336 LOWER REAR PANEL 1
	5 604329 DRIVER SIDE FRAME 1
	6 604330 PASSENGER SIDE FRAME 1
	7 604337 WINDSHIELD SUPPORT 1
	8 604338 ROOF 1
	9
	10
	11
	12 604333 WINDSHIELD 1
	13 604334 REAR WINDOW 1
	14 604339 WINDSHIELD MOLDING KIT 1
	15 604340 WHINDSHIELD HINGE KIT 1
	16 * PLASTIC SPACER 2
	17 * PHILLIPS FLAT HEAD SCREW, 5/16 - 18 X 1 3/4"LG 4
	18 * WASHER, 5/16" 4
	19 * LOCK NUT, 5/16 - 18 4
	20 604341 WINSHIELD LATCH KIT 1
	21 * WINDSHIELD LATCH 1
	22 * HEX HEAD BOLT, 1/4 - 20 X 7/8" LG 2
	23 * LOCK NUT, 1/4 - 20 2
	24
	25 604351 HARDWARE KIT (INCLUDES ITEMS 26 - XX) 1
	26 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 1" LG 2
	27 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 3/4" LG 18
	28 * FLAT HEAD PHILLIPS SCREW, 5/16 - 18 X 1 3/4" LG 4
	29 * WASHER, 5/16" 40
	30 * NYLON LOCK NUT, 5/16 - 18 20
	31 * PLASTIC NUT COVER, 5/16" 16
	32 * PLASTIC WASHER, 3/8" 20
	33 * PLASTIC WINDOW CLIP 5
	34 * PHILLIPS HEAD MACHINE SCREW, #10 - 32 X 1/2" LG 5
	35 * NYLON LOCK NUT, #10 - 32 5
	36 * NUT COVER, #10 5
	37 * NYLON LOCK NUT, 1/4 - 20 4
	38 * HEX HEAD BOLT, 1/4 - 20 X 3/4" LG 4
	39 * WASHER, 1/4" 8
	40 * RIGHT ANGLE WINDOW CLIP 2
	41 * PAN HEAD PHILLIPS SELF DRILL/TAP SCREW, #10 X 1/2" LG 2
	42 * NUT COVER, 1/4" 4
	43 * CARRIAGE BOLT, 5/16 - 18 X 1" LG 4
	44
	45 604331 DOOR, DRIVER SIDE 1
	46 604332 DOOR, PASSENGER SIDE 1
	47
	48 604350 GAS SPRING 1
	49
	50 604342 HINGE KIT, DRIVER SIDE DOOR 1
	51 6004344 HINGE KIT, PASSENGER SIDE DOOR 1
	52
	53 604345 SLIDER ASSEMBLY, DRIVER SIDE 1
	54 6004346 SLIDER ASSEMBLY, PASSENGER SIDE 1
	55
	56 604347 LOWER DOOR WINDOW 1
	57
	58 604348 ROTARY DOOR LATCH WITH HANDLE, DRIVER SIDE 1
	59 604349 ROTARY DOOR LATCH WITH HANDLE, PASSENGER SIDE 1
	60
	61 604353 TRIM LOK RUBBER A/R
	62 604354 WEATHER SEAL, 1/2" A/R
	63 604355 SIDE BULB RUBBER, 5/8" A/R
	64 604356 SIDE BULB RUBBER, 5/8" WITH 1/4" GRIP A/R
	65 604357 EXPAND-A-FOAM, 1/4" X 3/4" A/R

	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (METAL CAB)

	R_WHL.pdf
	WHEELS AND TIRES
	1 600499 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 888120 TIRE, 5.70 - 8 LOAD RANGE C 1
	3 832601 WHEEL RIM 1
	4 886735 VALVE STEM 1
	5 829441 LUG NUT, 7/16 - 20 AR

	WHEELS AND TIRES

	S_SpecProductsnew.pdf
	SPECIAL TOOLS PART NO.
	PAINT
	PERFORMANCE PRODUCTS
	SPECIALTY PRODUCTS

	A-2_TITAN Parts models page.pdf
	ELECTRIC UTILITY VEHICLES
	TITAN 36V
	TITAN 36V PERSONNEL CARRIER
	TITAN 48V

	BATTERY PROLONGED STORAGE

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN, SELF ADHESIVE 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHAMN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN, SELF ADHESIVE 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	B-2_BATTERY CHARGER.pdf
	BATTERY CHARGER, ON BOARD, 48V
	1 886481 48V LESTER BATTERY CHARGER 1 For charger service or replacement parts, contact: Lester Electrical 625 West “A” Street L...
	2
	3
	4
	5 603389 48V DELTA-Q BATTERY CHARGER 1

	BATTERY CHARGER, ON BOARD, 48V

	B-1_BCO 3.pdf
	1 602718 LESTER PORTABLE CHARGER (INCLUDES ITEMS 2-11) 1
	2 34937S CASE ASSEMBLY 1
	3 25305S TRANSFORMER ASSEMBLY 1
	4 08776S FUSE ASSEMBLY 1
	5 16354S DIODE ASSEMBLY 1
	6 25505S ELECTRONIC CHARGER CONTROLLER 1
	7 35003-13S DC CORD, 12/2 & 16/1, 120", POWER WISE, W/STRAIN RELIEF 1
	8 21307-08S AC CORD, 16/3, 80", NEMA 5-15P, W/STRAIN RELIEF 1
	9 16369S AMMETER, 30 AMP 1
	10 04142S CAPACITOR, 3 MFD, 660 VAC 1
	11 24480S RELAY BOARD ASSEMBLY 1
	12 603388 DELTA-Q CHARGER (ON BOARD) 36V 1
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V

	B-1_BCO 3.pdf
	1 602718 LESTER PORTABLE CHARGER (INCLUDES ITEMS 2-11) 1
	2 34937S CASE ASSEMBLY 1
	3 25305S TRANSFORMER ASSEMBLY 1
	4 08776S FUSE ASSEMBLY 1
	5 16354S DIODE ASSEMBLY 1
	6 25505S ELECTRONIC CHARGER CONTROLLER 1
	7 35003-13S DC CORD, 12/2 & 16/1, 120", POWER WISE, W/STRAIN RELIEF 1
	8 21307-08S AC CORD, 16/3, 80", NEMA 5-15P, W/STRAIN RELIEF 1
	9 16369S AMMETER, 30 AMP 1
	10 04142S CAPACITOR, 3 MFD, 660 VAC 1
	11 24480S RELAY BOARD ASSEMBLY 1
	12 603388 DELTA-Q CHARGER (ON BOARD) 36V 1
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V
	BATTERY CHARGER, ON BOARD, 36V

	D_BRK.pdf
	FRONT BRAKE
	1 886292 BRAKE AND SHOE ASSEMBLY ( INCLUDES ITEMS 2 - 15 ) 2
	2 884399 BACKING PLATE 1
	3 886371 WHEEL CYLINDER 1
	4 306396 LOCK WASHER, 1/4" 2
	5 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	6 829348 HEEL PIN 1
	7 306494 LOCK WASHER, 5/8" 1
	8 304104 NUT, 5/8 - 18 1
	9
	10 809252 RETAINING RING 1
	11 805441 SPRING 1
	12 806761 ADJUSTMENT PIN 2
	13 306353 LOCK WASHER, 3/8" 2
	14 306319 NUT, 3/8 - 24 2
	15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS) 4
	16
	17 306450 BOLT, 5/16 - 18 X 3/4" LG 6
	18 306325 LOCK WASHER, 5/16" 6
	19 330747 SCREW, 5/16 - 18 X 3/4" LG 2
	20
	21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 ) 2
	22 829247 BRAKE DRUM 1
	23 XXXXX HUB ( SEE FRONT SUSPENSION ) 1
	24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION ) 5
	25
	26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) 2
	27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) 2
	28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) 2
	29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) 2
	30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION ) 2
	31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) 2
	32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) 2

	FRONT BRAKE
	PARK BRAKE
	MASTER CYLINDER
	1 886752 MASTER CYLINDER 1
	2 120177 LOCK WASHER, 3/8" 3
	3 2702100 NUT, 7/16 - 20, JAM 1
	4
	5 306562 NUT, 3/8 - 16 3
	6 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	7 603620 WASHER 3/8" 1
	8 800227 PLUG, 1/8 - 27 1
	9 810443 SEALING WASHER 2
	10 810444 OUTER SEALING WASHER 1
	11 829158 BRAKE ROD 1
	12 829844 BUSHING 1
	13 839140 BOLT 1
	14 830817 BRASS MANIFOLD 1
	15 21510-G1 STOPLIGHT SWITCH 1

	MASTER CYLINDER
	1 34380-G01 PARKING BRAKE 1
	2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG 4
	3 00559-G8 WASHER, 5/16" 4
	4 11098-G9 LOCKNUT, 5/16 - 24 4
	5
	6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 1
	7 01076-G1 HAIR PIN 2
	8 601919 LINKAGE ROD 1
	9 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG 1
	11 601110 BELLCRANK 1
	12 70581-G02 FLANGED BUSHING 2
	13 34158-G05 SHAFT 1
	14 12305-G1 RETAINING RING, 25/64" 2
	15
	16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) 1
	17 34389-G01 CLEVIS LINK 1
	18 28082-G01 EQUALIZER BRACKET 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 00544-G4 JAM NUT, 5/16 - 18 1
	21
	22 12305-G01 RETAINING RING 4
	23 28083-G01 BRAKE COMPENSATOR BUMPER 2
	24 73964-G02 WIRE CLAMP, 3/4" 2
	25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	26 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	27 70968-G09 BRAKE CABLE 2
	28
	29 XXXXX SEE DIRECTION SELECTOR 36V 1
	30 601100 PARK BRAKE BRACKET 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	32
	33 601108 PARK BRAKE COVER, 36V 1
	34 601107 PARK BRAKE COVER, 48V 1
	35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 6
	36 14776-G1 RETAINER NUT (’J’ TYPE), 1/4 - 20 6
	37 00544-G4 JAM NUT, 1/4 - 28 1

	REAR BRAKE
	1 33725-G01 BRAKE ASSEMBLY ( PASSENGER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	2 33725-G02 BRAKE ASSEMBLY ( DRIVER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	3 21086-G1 TORQUE SPIDER 1
	4 21094-G1 BLEEDER VALVE 1
	5 21095-G1 LOWER SPRING 1
	6 21096-G1 SHOE HOLD DOWN 2
	7 21097-G1 ADJUSTER 1
	8 21908-G1 DUST SHIELD 1
	9 70669-G01 SPRING ( BLUE ) 1
	10 70670-G01 SPRING ( YELLOW ) 1
	11 33726-G01 BRAKE SHOE 2
	12
	13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14 - 18 ) 1
	14 13460-G1 CURVED LEVER 1
	15 13463-G1 SPRING WASHER 1
	16 13462-G1 CLEVIS PIN 1
	17 13464-G1 CLEVIS PIN RETAINER 1
	18 22604-G1 STRAIGHT LEVER 2
	19
	20 13468-G1 CLIP 2
	21 33662-G01 STUD, 5/16 - 24 4
	22 21562-G1 NUT, 5/16 - 24 4
	23
	24 XXXXX-GX AXLE SHAFT ( PASSENGER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	25 XXXXX-GX AXLE SHAFT ( DRIVER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	26 17953-G2 BRAKE DRUM 2
	27
	28 XXXXX-GX WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) 5
	29 XXXXX-GX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N ) 5
	30
	31 21559-G1 WIPER SEAL 1
	32
	33 14584-G1 BEARING RETAINER RING 1
	34 14585-G1 INNER OIL SEAL 1
	35 13084-G1 WHEEL BEARING 1

	REAR BRAKE
	REAR BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	1 810152 PEDAL COVER 1
	2 875212 BRAKE PEDAL 1
	3 601097 BRAKE LEVER (INCLUDES ITEM 4) 1
	4 2702168 GREASE FITTING 1
	5
	6 306414 BOLT, 3/8 - 16 X 1" LG 1
	7 120177 LOCK WASHER, 3/8" 1
	8 306562 NUT, 3/8 - 16 1
	9
	10 311397 SCREW, 7/16 - 14 X 3" LG 1
	11 837612 BUSHING 1
	12
	13 303269 LOCK WASHER, 7/16" 1
	14 304364 NUT, 7/16 - 14 1
	15
	16 103867 WASHER, 5/16 1
	17 306328 PIN COTTER, 3/32 x 3/4" 1
	18
	19
	20 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	21 603620 WASHER, 3/8" 1
	22 120177 LOCK WASHER, 3/8" 3
	23 306562 NUT, 3/8 - 16 3
	24
	25 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	26 308090 WASHER, 1/4" 2
	27 306396 LOCK WASHER, 1/4" 2
	28 306375 NUT, 1/4 - 20 2
	29 817320 WIRE CLAMP 2
	30 306835 SCREW, 3/8 - 16 X 1 1/4" LG 1
	31
	32 120177 LOCK WASHER, 3/8" 1
	33 306562 NUT, 3/8 - 16 1
	34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING 4
	35 832584 TEE MOUNTING CLAMP 1
	36 820008 TEE, UNION 1
	37 832585 BRACKET 1
	38 306562 NUT, 3/8 - 16 1
	39 120177 LOCK WASHER, 3/8" 1
	40 112050 SCREW, 1/4 - 20 X 5/8" LG 3
	41 812445 CLAMP 3
	42 600467 REAR BRAKE LINE 1
	43 600468 FRONT BRAKE LINE 1
	44
	45 302030 SCREW, 1/4 - 20 X 1 1/4" LG 2
	46 308090 WASHER, 1/4" 2
	47 306396 LOCK WASHER, 1/4" 2
	48 306375 NUT, 1/4 - 20 2
	49 830021 FRONT HOSE MOUNTING BRACKET 2
	50 809137 CLIP 2
	51 830019 HYDRAULIC BRAKE TUBE 2
	52 832587 FLEXIBLE HOSE, 18" LG 1
	53 832590 FLEXIBLE HOSE, 25" LG 2
	54 809231 GROMMET 1
	55 21103-G1 BRAKE LINE TEE 1
	56 112050 SCREW, 1/4 - 20 x 5/8" LG 1
	57 601791 HYDRAULIC BRAKE FITTING BRACKET 1
	58
	59 600470 REAR BRAKE LINE (DRIVER SIDE) 1
	60 600471 REAR BRAKE LINE (PASSENGER SIDE) 1

	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	REAR BRAKE
	FRONT BRAKE
	FRONT BRAKE

	E_DSL 8.pdf
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	DIRECTION SELECTOR 36V
	1 34190-G02 DIRECTION SELECTOR ASSEMBLY ( INCLUDES ITEMS 2 - 17 ) 1
	2 14651-G1 CONTACT BOARD ASSEMBLY 1
	3 10606-G4 MICRO SWITCH (HEAVY DUTY) 2
	4 12835-G1 CAM 1
	5 14628-G1 FASTON TAB 4
	6 13514-G1 SCREW, #6 - 32 X 1/4" LG (BRASS) 4
	7 00645-G6 SCREW, #6 - 32 X 1 3/4" LG 4
	8 00565-G3 LOCK WASHER, #6 4
	9 00525-G5 NUT, #6 - 32 4
	10 12806-G1 SPACER 4
	11 34169-G01 SHAFT 1
	12 00544-G3 NUT, 5/16 - 18 8
	13 00565-G8 LOCK WASHER, 5/16" 4
	14
	15 00532-G6 NUT, 3/8 - 24 2
	16 00560-G1 WASHER, 3/8" 1
	17 14390-G1 LOCK NUT, 3/8 - 24 1
	18 35209-G01 BOOT 1
	19 15461-G1 WASHER PLATE 1
	20 302288 BOLT, 1/4 - 20 X 1" LG 3
	21
	22 00559-G7 WASHER, 1/4" 3
	23 14390-G4 LOCK NUT, 1/4 - 20 3
	24
	25 34168 G01 FNR HANDLE ARM 1
	26
	27
	28
	29
	30
	31
	32
	33
	34 601100 BRACKET 1
	35 00559-G7 WASHER, 1/4" 1
	36 11989-G1 SHIFTER ARM KNOB 1
	37


	F-2_ELE_48V.pdf
	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V
	1 33636-G03 SOC METER, 48V 1
	2 74665-G02 HOUR METER 1
	3 74323-G01 FNR SWITCH 1
	4 806791 HORN BUTTON 1
	5 800296 SCREW, #10 - 24 X 3/4" LG 2
	6 120052 LOCK WASHER, #10 2
	7 306531 NUT, #10 - 24 2
	8
	9
	10 33639-G01 IGNITION SWITCH W/LIGHTS 1
	11 600510 CONTROL HARNESS 1
	12 11845-G3 CLAMP 1
	13 828247 RUBBER GROMMET 1
	14
	15 2703801.7 BATTERY HOLD DOWN 1
	16 829835 BATTERY HOLD DOWN END 1
	17 800315 WING NUT, 5/16 - 18 1
	18 103867 WASHER, 5/16" 1
	19 818303 SPACER 1
	20 809152 WASHER 1
	21 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	22
	23 300646 SCREW, 1/4 - 20 X 3/4" LG 1
	24 308090 WASHER, 1/4" 1
	25 306396 LOCK WASHER, 1/4" 1
	26 306375 NUT, 1/4 - 20 1
	27 73864-G02 WIRE CLAMP 1
	28 829997 RUBBER GROMMET 1
	29 25971-G13 WIRE, #4 1
	30 600550 WIRE, #4 1
	31 600553 WIRE, #4 1
	32 00702-G2 NUT, 5/16 - 24 1
	33 00565-G8 LOCK WASHER, 5/16" 1
	34 813840 CLIP 1
	35 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	36 27327-G02 CLAMP 1
	37 00559-G7 WASHER, 1/4" 1
	38 17618-G1 WIRE TIE 1
	39 600785 POWER HARNESS 1
	40 28418-G02 NUT, 1/4 - 20 1
	41 00993-G02 LOCK WASHER 1
	42 28418-G01 NUT, 5/16 - 18 1
	43 00993-G01 LOCK WASHER, 5/16" 1
	44 73277-G01 RETAINER RING 1
	45 600784 SPEED SENSOR 1
	46 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	47 73328-G01 MAGNET 1
	48
	49 32860-G1 HORN ( INCLUDES ITEM 50 ) 1
	50 * BRACKET 1
	51 32739-G3 TAIL LIGHT 1

	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V

	G_Ele Access.pdf
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	1 30395-G3 HEAD LIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	2 30395-G4 HEAD LIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	3 30394-G4 HEADLIGHT (RECTANGULAR) 2
	4 00560-G3 WASHER, 1/2" 2
	5 00566-G3 LOCK WASHER, 1/2" 2
	6 00533-G1 NUT, 1/2 - 13 2
	7 21806-G1 TURN SIGNAL LIGHT BRACKET 1
	8 18927-G1 ADAPTER MOUNT 1
	9 00984-G01 SCREW, # 8 - 10 X 1/2" LG 2
	10 19180-G2 TURN SIGNAL LIGHT 1
	11 00598-G4 SCREW, #10 - 32 X 1/2" LG 2
	12 17064-G2 PUSH ON TERMINAL (FEMALE) 2
	13
	14
	15 830237 WIRING COVER 1
	16 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 2
	17
	18 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL) (INCLUDES ITEM 19) 1
	19 21640-G1 TURN SIGNAL FLASHER 1

	ELECTRICAL (ACCESSORY)

	H-2_Motor 48V Series.pdf
	MOTOR 48V PDS
	MOTOR 48V PDS
	1 73291-G04 MOTOR 48V (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 2 - 11) 1
	2 73120-G36 ARMATURE 1
	3 73120-G38 BRUSH SPRING 8
	4 73120-G39 BRUSH 1
	5 73120-G40 BRUSH BOX 1
	6 73120-G41 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) 1
	7 73120-G07 BEARING 1
	8 73120-G06 SNAP RING 1
	9 73120-G43 HEADBAND 1
	10 73120-G37 FRAME AND FIELD COIL (INCLUDES HARDWARE) 1
	11 73120-G42 COVER COMMUTATOR END 1
	12 73328-G01 MAGNET 1
	13 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	14 73277-G01 RETAINING RING 2
	15 600784 SPEED SENSOR 1


	J-2_ElectSC_48V.pdf
	48 VOLT ELECTRONIC SPEED CONTROL
	48 VOLT ELECTRONIC SPEED CONTROL
	48 VOLT ELECTRONIC SPEED CONTROL
	1 600187 CONTROLLER MOUNTING PLATE 1
	2 73098-G01 ELECTRONIC SPEED CONTROLLER 1
	3 73231-G01 SOLENOID 1
	4 00565-G5 LOCK WASHER, #10 3
	5 00526-G4 LOCK NUT, #10-32 3
	6 12914G1 FASTON TAB -45 3
	7 35211-G01 FUSE BLOCK (6 POSITION) 1
	8 73290-G02 CONTINUOUS TONE BUZZER 1
	9 73354-G02 TOGGLE SWITCH 1
	10 01041-G01 RIVET, 1/8" X 13/16" LG 2
	11 73340-G01 LABEL - TOW/RUN SWITCH 1
	12 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	13 11027-G2 LOCK NUT, 1/4 - 20 4
	14 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 2
	15 00379-G2 SCREW, #10 - 24 X 1 1/4" LG 2
	16
	17 14390-G10 LOCK NUT, #10 - 24 2
	18 00565-G8 LOCK WASHER, 5/16" 2
	19 00544-G4 JAM NUT, 5/16 - 24 2
	20 600551 4 GA WIRE SOL - B+ 1
	21 35212-G01 FUSE, 15 AMP 3
	22 00414-G7 BOLT, 1/4 - 20 X 7/8" LG 4
	23 16469-G1 WASHER, 1/4" 4
	24 14390-G4 LOCK NUT, 1/4 - 20 4
	25 11027-G2 LOCK NUT, 1/4 - 20 2
	26 600276 CONTROLLER COVER 1
	27 32804-G1 TRIM, (14.5" REQUIRED) A/R
	28 840177 TERMINAL BOOT 1
	29 73138G03 HARNESS - TOW SWITCH 1

	48 VOLT ELECTRONIC SPEED CONTROL

	L_RA.pdf
	REAR AXLE
	REAR AXLE
	1 600185-G01 AXLE ASSY 36V (INCLUDES ITEMS 3, 5, 7 - 37) 1
	2 600185-G02 AXLE ASSY 48V (INCLUDES ITEMS 3, 4, 6, 8 - 37) 1
	3 601061 AXLE HOUSING 1
	4 601068 INPUT GEAR KIT, 48V AXLE (INCLUDES ITEMS 6, 8 - 12) 1
	5 601069 INPUT GEAR KIT, 36V AXLE (INCLUDES ITEMS 7 - 12) 1
	6 601062 INTERNAL GEARS KIT, 48V AXLE 1
	7 601087 INTERNAL GEARS KIT, 36V AXLE 1
	8 601063 "O" RING 1
	9 23530-G1 RETAINING RING 3
	10 24628-G1 "O" RING 3
	11 23519-G1 BALL BEARING 1
	12 23520-G1 BALL BEARING 1
	13
	14
	15 601065 BALL BEARING 2
	16 601066 OIL SEAL 2
	17 601067 RETAINING RING 2
	18 601070 TAPERED ROLLER BEARING 2
	19 601071 OIL SEAL 2
	20 601072 FLAT WASHER 8
	21 601073 LOCK NUT 8
	22 601074 SCREW 8
	23
	24 XXXXXX BRAKE ASSY DRIVER SIDE (SEE BRAKE SECTION) 1
	25 XXXXXX BRAKE ASSY PASSENGER SIDE (SEE BRAKE SECTION) 1
	26 601077 AXLE SHAFT (DRIVER SIDE) 1
	27 601078 AXLE SHAFT (PASSENGER SIDE) 1
	28 601079 WHEEL BOLT 10
	29 601064 END CAP PLUG 2
	30 601081 "O" RING 2
	31 17473-G1 BALL BEARING 2
	32 601082 DIFFERENTIAL 1
	33 601083 BOLT 4
	34 601084 LOCK NUT 4
	35 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	36 601085 CARRIER COVER KIT 1
	37 15118-G1 BEARING CAP SCREW 4

	REAR AXLE
	REAR AXLE

	L_RA.pdf
	REAR AXLE
	REAR AXLE
	1 600185-G01 AXLE ASSY 36V (INCLUDES ITEMS 3, 5, 7 - 37) 1
	2 600185-G02 AXLE ASSY 48V (INCLUDES ITEMS 3, 4, 6, 8 - 37) 1
	3 601061 AXLE HOUSING 1
	4 601068 INPUT GEAR KIT, 48V AXLE (INCLUDES ITEMS 6, 8 - 12) 1
	5 601069 INPUT GEAR KIT, 36V AXLE (INCLUDES ITEMS 7 - 12) 1
	6 601062 INTERNAL GEARS KIT, 48V AXLE 1
	7 601087 INTERNAL GEARS KIT, 36V AXLE 1
	8 601063 "O" RING 1
	9 23530-G1 RETAINING RING 3
	10 24628-G1 "O" RING 3
	11 23519-G1 BALL BEARING 1
	12 23520-G1 BALL BEARING 1
	13
	14
	15 601065 BALL BEARING 2
	16 601066 OIL SEAL 2
	17 601067 RETAINING RING 2
	18 601070 TAPERED ROLLER BEARING 2
	19 601071 OIL SEAL 2
	20 601072 FLAT WASHER 8
	21 601073 LOCK NUT 8
	22 601074 SCREW 8
	23
	24 XXXXXX BRAKE ASSY DRIVER SIDE (SEE BRAKE SECTION) 1
	25 XXXXXX BRAKE ASSY PASSENGER SIDE (SEE BRAKE SECTION) 1
	26 601077 AXLE SHAFT (DRIVER SIDE) 1
	27 601078 AXLE SHAFT (PASSENGER SIDE) 1
	28 601079 WHEEL BOLT 10
	29 601064 END CAP PLUG 2
	30 601081 "O" RING 2
	31 17473-G1 BALL BEARING 2
	32 601082 DIFFERENTIAL 1
	33 601083 BOLT 4
	34 601084 LOCK NUT 4
	35 15558-G1 BOLT, 5/16 - 18 X 3/4" LG 10
	36 601085 CARRIER COVER KIT 1
	37 15118-G1 BEARING CAP SCREW 4

	REAR AXLE
	REAR AXLE

	M_RSP.pdf
	REAR SUSPENSION
	REAR SUSPENSION
	REAR SUSPENSION
	1 XXXXX-GX SEE REAR AXLE SECTION FOR P/N 1
	2 887004 LEAF SPRING 2
	3 829044 U - BOLT 4
	4 600182 STOP PLATE 2
	5 306982 WASHER, 7/16" 8
	6 548061 LOCK NUT, 7/16 - 20 8
	7
	8
	9 70492-G01 RUBBER BUMPER 2
	10 00968-G01 LOCK WASHER, M10 2
	11 00974-G01 NUT, M10 X 1.5 2
	12
	13 829230 SHACKLE PLATE 4
	14 00405-G8 BOLT, 1/2-13 X 4" LG 2
	15 120166 LOCK WASHER, 1/2" 2
	16 308332 NUT, 1/2 - 13 2
	17
	18
	19 00406-G4 BOLT, 1/2-13 X 4 1/2" LG 2
	20 829142 FLANGED BUSHING 4
	21 829258 BUSHING 2
	22 120166 LOCK WASHER, 1/2" 2
	23 308332 NUT, 1/2 - 13 2
	24
	25 00405-G8 BOLT, 1/2-13 X 4" LG 2
	26 120166 LOCK WASHER, 1/2" 2
	27 308332 NUT, 1/2 - 13 2
	28
	29
	30 70472-G01 SHOCK ABOSORBER SPACER 10
	31 823621 BUSHING 2
	32 807335 SHOCK ABSORBER 2
	33 825500 CUPPED WASHER 4
	34 800294 LOCK NUT, 7/16 - 14 2
	35 00643G3 WASHER, 1/2 2
	36 00551G1 LOCK NUT,1/2 -13 2

	REAR SUSPENSION

	P_STR.pdf
	STEERING
	STEERING
	STEERING
	1 838598 STEERING COLUMN 1
	2 838828 BOOT 1
	3 316945 PIN, 1/4" X 1 3/4" 1
	4 827191 STEERING WHEEL 1
	5 831298 NAME PLATE 1
	6 307665 NUT, 3/4 - 16 1
	7 810666 COVER 1
	8 819923 COLLAR 1
	9 831135 BEARING 2
	10
	11 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4 - 20 2
	14 830392 PLATE 3
	15 808454 BRACKET, STEERING COLUMN 1
	16 891730 SHAFT 1
	17 548201 BOLT, 5/16 - 18 X 5/16" LG 1
	18 320107 WIRE TIE 1
	19 831585 COVER 1
	20 830482 STEERING ARM 1
	21 887597 STEERING GEAR 1
	22 311395 BOLT, 7/16 - 14 X 1 3/4" LG 3
	23 303269 LOCK WASHER, 7/16" 3
	24
	25
	26 887527 TIE ROD END ASSY (INCLUDES ITEMS 27 - 30) 1
	27 548224 GREASE FITTING 2
	28 889682 TIE ROD END ASSY, RH THREAD 1
	29 889681 TIE ROD END ASSY, LH THREAD 1
	30 306328 COTTER PIN 2
	31
	32 887497 STEERING ARM LEFT 1
	33 886246 STEERING ARM RIGHT 1
	34 886797 TIE ROD ASSEMBLY ( INCLUDES ITEMS 35 - 38 ) 1
	35 548224 GREASE FITTING 2
	36 889682 TIE ROD END ASSEMBLY, RH THREAD 1
	37 889681 TIE ROD END ASSEMBLY, LH THREAD 1
	38 306328 COTTER PIN 2
	39
	40 306414 BOLT, 3/8 - 16 X 1" LG 4
	41 120177 LOCK WASHER, 3/8" 4

	STEERING

	Q_WP.pdf
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (LONG TOP)
	1 19853-G1 END CAP, 1" 12
	2 602379 FRONT STRUT (DRIVER SIDE) 1
	3 602380 FRONT STRUT (PASSENGER SIDE) 1
	4 602377 REAR STRUT (DRIVER SIDE) 1
	5 602378 REAR STRUT (PASSENGER SIDE) 1
	6
	7 602321 TOP RAIL 2
	8 00426-G6 BOLT, 3/8-16 X 3/4" LG 10
	9 00571-G3 WASHER, 3/8" 20
	10 11098-G4 LOCK NUT, 3/8-16 4
	11 602321 SPACER BAR 2
	12 00441-G8 BOLT, 5/16-18 X 4" LG 4
	13 00559-G8 WASHER, 5/16" 16
	14 75048-G04 SPACER, 3/4" OUTSIDE DIAMETER X 1" LG 4
	15 11098-G6 LOCK NUT, 5/16-18 4
	16 306823 BOLT, 5/16-18 X 2 3/4" LG 4
	17 75530-G01 SUN TOP 1
	18 602662 SELF DRILL & TAP SCREW, 12-14 X 3/4" LG 8

	WEATHER PROTECTION (FIBERGLASS DOORS)
	1 886469 FIBERGLASS DOOR SET (INCLUDES ITEMS 3 - 60) 1
	2
	3 830351 SEAL, 27 1/8" (694MM) 2
	4 830245 BRACKET, RIGHT 1
	5 830437 BRACKET, LEFT 1
	6 800026 SCREW, 1/4 - 20 X 3/4" LG 6
	7 308090 WASHER, 1/4" 6
	8 306396 LOCK WASHER, 1/4" 6
	9 306375 NUT, 1/4 - 20 6
	10
	11
	12 830350 SEAL, 31" (792MM) 2
	13 830352 BRACKET, LEFT 1
	14 830353 BRACKET, RIGHT 1
	15 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	16 800039 ACORN NUT, #10 - 24 4
	17 800296 SCREW, #10 - 24 X 3/4" LG 4
	18 * SEALANT, CLEAR, 12OZ (NOT ILLUSTRATED) 1
	19
	20 800059 SCREW, #10 - 24 X 1/2" LG 12
	21 800039 ACORN NUT, #10 - 24 12
	22
	23 886760 DOOR, FIBERGLASS (INCLUDES ITEMS 24 - 25) 2
	24 548247 RIVET, POP 12
	25 830290 REINFORCEMENT, DOOR 1
	26 842291 FRAME, WINDOW 4
	27
	28 830193 TRIM PLATE 2
	29 830058 LATCH, DOOR 2
	30 800059 LOCK NUT, 1/4 - 20 8
	31
	32 800271 SCREW, #10 - 24 X 1/2" LG 4
	33 308089 WASHER, #10 4
	34 823419 HANDLE 2
	35 120052 LOCK WASHER, #10 4
	36 800039 ACORN NUT, #10 - 24 4
	37
	38 800024 SCREW, 1/4 - 20 X 1 1/2" LG 2
	39 800037 ACORN NUT, 1/4 - 20 2
	40 886948 HINGE ASSEMBLY, RIGHT 1
	41 886949 HINGE ASSEMBLY, LEFT 1
	42
	43 547444 CABLE ASSEMBLY, DOOR STOP 2
	44 830291 PLATE, DOOR 2
	45 308090 WASHER, 1/4" 2
	46 800017 SCREW, 1/4 - 20 X 1" LG 2
	47 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	48 308090 WASHER, 1/4" 2
	49 306396 LOCK WASHER, 1/4" 2
	50 306375 NUT, 1/4 - 20 2
	51 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	52
	53
	54 800026 SCREW, 1/4 - 20 X 3/4" LG 4
	55 306396 LOCK WASHER, 1/4" 4
	56 800037 ACORN NUT, 1/4 - 20 4
	57
	58 830355 SEAL, 1/4" X 1/2" X 25' (6.35MM X 12.7MM X 7.62 M) AR
	59 894028 WINDOW, RIGHT 1
	60 894029 WINDOW, LEFT 1

	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (CLOTH DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (LONG TOP)
	WEATHER PROTECTION (CLOTH DOORS)
	1 886468-G02 CAB (INCLUDES ITEMS 2 - 53) 1
	2 886950 SUPPORT, PASSENGER SIDE 1
	3 886951 SUPPORT, DRIVER SIDE 1
	4 800017 SCREW, 1/4 - 20 X 1" LG 2
	5 308090 WASHER, 1/4" 4
	6 306396 LOCK WASHER, 1/4" 4
	7 306375 NUT, 1/4 - 20 4
	8
	9 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	10 800455 SCREW, 1/4 - 20 X 1 3/4" LG 2
	11 308090 WASHER, 1/4" 2
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4 - 20 2
	14
	15 886682 BACK, CAB 1
	16 800017 SCREW, 1/4 - 20 X 1" LG 4
	17 308090 WASHER, 14" 4
	18 306396 LOCK WASHER, 1/4" 4
	19 306375 NUT, 1/4 - 20 4
	20 7071 SEAL, (18" EACH SIDE) AR
	21 830008 ROOF, CAB 1
	22 800026 SCREW, 1/4 - 20 X 3/4" LG 16
	23 308090 WASHER, 1/4" 18
	24 306396 LOCK WASHER, 1/4" 18
	25 306375 NUT, 1/4 - 20 18
	26 830007 FRONT, CAB 1
	27
	28
	29 886503 WIPER MOTOR 1
	30
	31 800215 SCREW, #10 - 24 X 5/8" LG 1
	32 821427 WASHER, SEALING 1
	33 306998 LOCK WASHER, #10 1
	34 306351 NUT, #10 - 24 1
	35 886613 WIRE, HARNESS, WIPER MOTOR 1
	36
	37 826037 WIPER BLADE 1
	38 828682 WIPER ARM 1
	39 830035 WINDSHIELD 1
	40 7147 SEAL, (133" REQUIRED) AR
	41 7022 STRIP, (133" REQUIRED) AR
	42
	43 811757 WINDOW, REAR 2
	44 7145 SEAL, (57" REQUIRED EACH WINDOW) AR
	45 7022 STRIP, (57" REQUIRED EACH WINDOW) AR
	46 830036 SPACER 2
	47 800017 SCREW, 1/4 - 20 X 1" LG 2
	48 306832 SCREW, 1/4 - 20 X 2" LG 2
	49 308090 WASHER, 1/4" 4
	50 306396 LOCK WASHER, 1/4" 4
	51 306375 NUT, 1/4 - 20 4
	52 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	53 807404 MIRROR 1
	54 821427 WASHER, SEALING 16
	55 602293 WIRE HARNESS 1
	56 73864-G01 HARNESS CLAMP 4

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CURTAINS)
	1 19859-G1 END CAP, 3/4" 2
	2 602283 FRONT STRUT 1
	3 19853-G1 END CAP, 1" 4
	4 602284 REAR STRUT (DRIVER SIDE) 1
	5 602285 REAR STRUT (PASSENGER SIDE) 1
	6 00438-G8 BOLT, 5/16-18 X 1" LG 4
	7 00559-G8 WASHER, 5/16 24
	8 11098-G6 LOCK NUT, 5/16-18 12
	9 00272-G2 BOLT, 5/16-18 X 2 1/2" LG 4
	10 27609-G01 SUN TOP 1
	11 00753-G5 TRUSS HEAD BOLT, 1/4-20 X 2" LG (STAINLESS STEEL) 2
	12 00559-G7 WASHER, 1/4" 8
	13 75051-G01 SPACER, 1/2" LG 4
	14 00891-G2 LOCK NUT, 1/4-20 4
	15 00774-G3 TRUSS HEAD BOLT, 1/4-20 X 3 1/4" LG (STAINLESS STEEL) 2
	16 602675 ANGLE BRACKET 2
	17 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG 2
	18 00952-G6 BOLT, 5/16 - 18 X 3/4" LG 2

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CURTAINS)
	1 548247 RIVET, POP 22
	2 602443 EXTRUSION LONG 4
	3 602444 EXTRUSION SHORT 1
	4 602899 DRIVER SIDE CURTAIN 1
	5 602441 PASSENGER SIDE CURTAIN 1
	6 602753 REAR CURTAIN 1

	WEATHER PROTECTION (CAB)
	1 886940 CLOTH DOOR SET (INCLUDES ITEMS 2 - 49) 1
	2 830245 BRACKET, TOP RIGHT 1
	3 830437 BRACKET, TOP LEFT 1
	4 800026 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 6
	5 308090 WASHER, 1/4" 6
	6 306396 LOCK WASHER, 1/4" 6
	7 306375 NUT, 1/4 - 20 6
	8 830351 SEAL, 27 1/8" (694MM) 2
	9
	10 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	11 831017 BRACKET 2
	12 830350 SEAL, 31" (792 MM) 4
	13
	14
	15 302288 SCREW, 1/4 - 20 X 1" LG 2
	16 308090 WASHER, 1/4" 2
	17 306396 LOCK WASHER, 1/4" 2
	18 306375 NUT, 1/4 - 20 2
	19 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	20 843678 CABLE, DOOR STOP 2
	21
	22 886930 FRAME, LEFT 1
	23 886931 FRAME, RIGHT 1
	24 800059 NUT, 1/4 - 20 8
	25 308090 WASHER, 1/4" 8
	26
	27 830058 LATCH, DOOR 2
	28
	29 886934 TUBE, LEFT 1
	30 886935 TUBE, RIGHT 1
	31 800075 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 4
	32 308090 WASHER, 1/4" 4
	33 306396 LOCK WASHER, 1/4" 4
	34 800321 WING NUT, 1/4 - 20 4
	35 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 4
	36 830510 COVER 2
	37 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	38
	39 830350 SEAL, 31" (792 MM) 4
	40 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	41 830513 STRIP 2
	42 894790 HIP RESTRAINT 2
	43 548902 SCREW, 5/16 - 18 X 1" LG 4
	44 548911 NUT, 5/16 - 18 4
	45 886943 DOOR COVER, RIGHT 1
	46 886944 DOOR COVER, LEFT 1
	47 830193 TRIM PLATE, DOOR LATCH 2
	48 886932 TUBE, LEFT 1
	49 886933 TUBE, RIGHT 1

	WEATHER PROTECTION (CURTAINS)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (CLOTH DOORS)
	1 604358 CAB (INCLUDES ITEMS 2 - 65) 1
	2 604862 CAB WITHOUT DOORS (INCLUDES ITEMS 3 - 43) 1
	3 604335 COWL 1
	4 604336 LOWER REAR PANEL 1
	5 604329 DRIVER SIDE FRAME 1
	6 604330 PASSENGER SIDE FRAME 1
	7 604337 WINDSHIELD SUPPORT 1
	8 604338 ROOF 1
	9
	10
	11
	12 604333 WINDSHIELD 1
	13 604334 REAR WINDOW 1
	14 604339 WINDSHIELD MOLDING KIT 1
	15 604340 WHINDSHIELD HINGE KIT 1
	16 * PLASTIC SPACER 2
	17 * PHILLIPS FLAT HEAD SCREW, 5/16 - 18 X 1 3/4"LG 4
	18 * WASHER, 5/16" 4
	19 * LOCK NUT, 5/16 - 18 4
	20 604341 WINSHIELD LATCH KIT 1
	21 * WINDSHIELD LATCH 1
	22 * HEX HEAD BOLT, 1/4 - 20 X 7/8" LG 2
	23 * LOCK NUT, 1/4 - 20 2
	24
	25 604351 HARDWARE KIT (INCLUDES ITEMS 26 - 43) 1
	26 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 1" LG 2
	27 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 3/4" LG 18
	28 * FLAT HEAD PHILLIPS SCREW, 5/16 - 18 X 1 3/4" LG 4
	29 * WASHER, 5/16" 40
	30 * NYLON LOCK NUT, 5/16 - 18 20
	31 * PLASTIC NUT COVER, 5/16" 16
	32 * PLASTIC WASHER, 3/8" 20
	33 * PLASTIC WINDOW CLIP 5
	34 * PHILLIPS HEAD MACHINE SCREW, #10 - 32 X 1/2" LG 5
	35 * NYLON LOCK NUT, #10 - 32 5
	36 * NUT COVER, #10 5
	37 * NYLON LOCK NUT, 1/4 - 20 4
	38 * HEX HEAD BOLT, 1/4 - 20 X 3/4" LG 4
	39 * WASHER, 1/4" 8
	40 * RIGHT ANGLE WINDOW CLIP 2
	41 * PAN HEAD PHILLIPS SELF DRILL/TAP SCREW, #10 X 1/2" LG 2
	42 * NUT COVER, 1/4" 4
	43 * CARRIAGE BOLT, 5/16 - 18 X 1" LG 4
	44
	45 604331 DOOR, DRIVER SIDE 1
	46 604332 DOOR, PASSENGER SIDE 1
	47
	48 604350 GAS SPRING 1
	49
	50 604342 HINGE KIT, DRIVER SIDE DOOR 1
	51 6004344 HINGE KIT, PASSENGER SIDE DOOR 1
	52
	53 604345 SLIDER ASSEMBLY, DRIVER SIDE 1
	54 6004346 SLIDER ASSEMBLY, PASSENGER SIDE 1
	55
	56 604347 LOWER DOOR WINDOW 1
	57
	58 604348 ROTARY DOOR LATCH WITH HANDLE, DRIVER SIDE 1
	59 604349 ROTARY DOOR LATCH WITH HANDLE, PASSENGER SIDE 1
	60
	61 604353 TRIM LOK RUBBER A/R
	62 604354 WEATHER SEAL, 1/2" A/R
	63 604355 SIDE BULB RUBBER, 5/8" A/R
	64 604356 SIDE BULB RUBBER, 3/4" WITH 1/4" GRIP A/R
	65 604357 EXPAND-A-FOAM, 1/4" X 3/4" A/R

	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (METAL CAB)

	A-3_TitanpartsbookTOC.pdf
	SECTION Page No.
	SECTION Page No.
	TABLE OF CONTENTS
	TABLE OF CONTENTS

	Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 00130-G5 SCREW #10 - 13 X 5/8" LG 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	BRK.pdf
	FRONT BRAKE
	1 886292 BRAKE AND SHOE ASSEMBLY ( INCLUDES ITEMS 2 - 15 ) 2
	2 884399 BACKING PLATE 1
	3 886371 WHEEL CYLINDER 1
	4 306396 LOCK WASHER, 1/4" 2
	5 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	6 829348 HEEL PIN 1
	7 306494 LOCK WASHER, 5/8" 1
	8 304104 NUT, 5/8 - 18 1
	9
	10 809252 RETAINING RING 1
	11 805441 SPRING 1
	12 806761 ADJUSTMENT PIN 2
	13 306353 LOCK WASHER, 3/8" 2
	14 306319 NUT, 3/8 - 24 2
	15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS) 4
	16
	17 306450 BOLT, 5/16 - 18 X 3/4" LG 6
	18 306325 LOCK WASHER, 5/16" 6
	19 330747 SCREW, 5/16 - 18 X 3/4" LG 2
	20
	21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 ) 2
	22 829247 BRAKE DRUM 1
	23 XXXXX HUB ( SEE FRONT SUSPENSION ) 1
	24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION ) 5
	25
	26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) 2
	27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) 2
	28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) 2
	29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) 2
	30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION ) 2
	31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) 2
	32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) 2

	FRONT BRAKE
	PARK BRAKE
	MASTER CYLINDER
	1 886752 MASTER CYLINDER 1
	2 120177 LOCK WASHER, 3/8" 3
	3 2702100 NUT, 7/16 - 20, JAM 1
	4
	5 306562 NUT, 3/8 - 16 3
	6 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	7 603620 WASHER 3/8" 1
	8 800227 PLUG, 1/8 - 27 1
	9 810443 SEALING WASHER 2
	10 810444 OUTER SEALING WASHER 1
	11 829158 BRAKE ROD 1
	12 829844 BUSHING 1
	13 839140 BOLT 1
	14 830817 BRASS MANIFOLD 1
	15 620274 STOPLIGHT SWITCH 1

	MASTER CYLINDER
	1 34380-G01 PARKING BRAKE 1
	2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG 4
	3 00559-G8 WASHER, 5/16" 4
	4 11098-G9 LOCKNUT, 5/16 - 24 4
	5
	6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 1
	7 01076-G1 HAIR PIN 2
	8 601919 LINKAGE ROD 1
	9 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG 1
	11 601110 BELLCRANK 1
	12 70581-G02 FLANGED BUSHING 2
	13 34158-G05 SHAFT 1
	14 12305-G1 RETAINING RING, 25/64" 2
	15
	16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) 1
	17 34389-G01 CLEVIS LINK 1
	18 28082-G01 EQUALIZER BRACKET 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 00544-G4 JAM NUT, 5/16 - 18 1
	21
	22 12305-G01 RETAINING RING 4
	23 28083-G01 BRAKE COMPENSATOR BUMPER 2
	24 73964-G02 WIRE CLAMP, 3/4" 2
	25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	26 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	27 70968-G09 BRAKE CABLE 2
	28
	29 XXXXX SEE DIRECTION SELECTOR 36V 1
	30 601100 PARK BRAKE BRACKET 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	32
	33 601108 PARK BRAKE COVER, 36V 1
	34 601107 PARK BRAKE COVER, 48V 1
	35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 6
	36 14776-G1 RETAINER NUT (’J’ TYPE), 1/4 - 20 6
	37 00544-G4 JAM NUT, 1/4 - 28 1

	REAR BRAKE
	1 33725-G01 BRAKE ASSEMBLY ( PASSENGER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	2 33725-G02 BRAKE ASSEMBLY ( DRIVER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	3 21086-G1 TORQUE SPIDER 1
	4 21094-G1 BLEEDER VALVE 1
	5 21095-G1 LOWER SPRING 1
	6 21096-G1 SHOE HOLD DOWN 2
	7 21097-G1 ADJUSTER 1
	8 21908-G1 DUST SHIELD 1
	9 70669-G01 SPRING ( BLUE ) 1
	10 70670-G01 SPRING ( YELLOW ) 1
	11 33726-G01 BRAKE SHOE 2
	12
	13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14 - 18 ) 1
	14 13460-G1 CURVED LEVER 1
	15 13463-G1 SPRING WASHER 1
	16 13462-G1 CLEVIS PIN 1
	17 13464-G1 CLEVIS PIN RETAINER 1
	18 22604-G1 STRAIGHT LEVER 2
	19
	20 13468-G1 CLIP 2
	21 33662-G01 STUD, 5/16 - 24 4
	22 21562-G1 NUT, 5/16 - 24 4
	23
	24 XXXXX-GX AXLE SHAFT ( PASSENGER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	25 XXXXX-GX AXLE SHAFT ( DRIVER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	26 17953-G2 BRAKE DRUM 2
	27
	28 XXXXX-GX WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) 5
	29 XXXXX-GX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N ) 5
	30
	31 21559-G1 WIPER SEAL 1
	32
	33 14584-G1 BEARING RETAINER RING 1
	34 14585-G1 INNER OIL SEAL 1
	35 13084-G1 WHEEL BEARING 1

	REAR BRAKE
	REAR BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	1 810152 PEDAL COVER 1
	2 875212 BRAKE PEDAL 1
	3 601097 BRAKE LEVER (INCLUDES ITEM 4) 1
	4 2702168 GREASE FITTING 1
	5
	6 306414 BOLT, 3/8 - 16 X 1" LG 1
	7 120177 LOCK WASHER, 3/8" 1
	8 306562 NUT, 3/8 - 16 1
	9
	10 311397 SCREW, 7/16 - 14 X 3" LG 1
	11 837612 BUSHING 1
	12
	13 303269 LOCK WASHER, 7/16" 1
	14 304364 NUT, 7/16 - 14 1
	15
	16 103867 WASHER, 5/16 1
	17 306328 PIN COTTER, 3/32 x 3/4" 1
	18
	19
	20 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	21 603620 WASHER, 3/8" 1
	22 120177 LOCK WASHER, 3/8" 3
	23 306562 NUT, 3/8 - 16 3
	24
	25 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	26 308090 WASHER, 1/4" 2
	27 306396 LOCK WASHER, 1/4" 2
	28 306375 NUT, 1/4 - 20 2
	29 817320 WIRE CLAMP 2
	30 306835 SCREW, 3/8 - 16 X 1 1/4" LG 1
	31
	32 120177 LOCK WASHER, 3/8" 1
	33 306562 NUT, 3/8 - 16 1
	34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING 4
	35 832584 TEE MOUNTING CLAMP 1
	36 820008 TEE, UNION 1
	37 832585 BRACKET 1
	38 306562 NUT, 3/8 - 16 1
	39 120177 LOCK WASHER, 3/8" 1
	40 112050 SCREW, 1/4 - 20 X 5/8" LG 3
	41 812445 CLAMP 3
	42 600467 REAR BRAKE LINE 1
	43 600468 FRONT BRAKE LINE 1
	44
	45 302030 SCREW, 1/4 - 20 X 1 1/4" LG 2
	46 308090 WASHER, 1/4" 2
	47 306396 LOCK WASHER, 1/4" 2
	48 306375 NUT, 1/4 - 20 2
	49 830021 FRONT HOSE MOUNTING BRACKET 2
	50 809137 CLIP 2
	51 830019 HYDRAULIC BRAKE TUBE 2
	52 832587 FLEXIBLE HOSE, 18" LG 1
	53 832590 FLEXIBLE HOSE, 25" LG 2
	54 809231 GROMMET 1
	55 21103-G1 BRAKE LINE TEE 1
	56 112050 SCREW, 1/4 - 20 x 5/8" LG 1
	57 601791 HYDRAULIC BRAKE FITTING BRACKET 1
	58
	59 600470 REAR BRAKE LINE (DRIVER SIDE) 1
	60 600471 REAR BRAKE LINE (PASSENGER SIDE) 1

	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	REAR BRAKE
	FRONT BRAKE
	FRONT BRAKE

	SpecProductsnew.pdf
	SPECIAL TOOLS PART NO.
	PAINT
	PERFORMANCE PRODUCTS
	SPECIALTY PRODUCTS

	SpecProductsnew.pdf
	SPECIAL TOOLS PART NO.
	PAINT
	PERFORMANCE PRODUCTS
	SPECIALTY PRODUCTS

	SpecProductsnew.pdf
	SPECIAL TOOLS PART NO.
	PAINT
	PERFORMANCE PRODUCTS
	SPECIALTY PRODUCTS

	D_BRK.pdf
	FRONT BRAKE
	1 886292 BRAKE AND SHOE ASSEMBLY ( INCLUDES ITEMS 2 - 15 ) 2
	2 884399 BACKING PLATE 1
	3 886371 WHEEL CYLINDER 1
	4 306396 LOCK WASHER, 1/4" 2
	5 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	6 829348 HEEL PIN 1
	7 306494 LOCK WASHER, 5/8" 1
	8 304104 NUT, 5/8 - 18 1
	9
	10 809252 RETAINING RING 1
	11 805441 SPRING 1
	12 806761 ADJUSTMENT PIN 2
	13 306353 LOCK WASHER, 3/8" 2
	14 306319 NUT, 3/8 - 24 2
	15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS) 4
	16
	17 306450 BOLT, 5/16 - 18 X 3/4" LG 6
	18 306325 LOCK WASHER, 5/16" 6
	19 330747 SCREW, 5/16 - 18 X 3/4" LG 2
	20
	21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 ) 2
	22 829247 BRAKE DRUM 1
	23 XXXXX HUB ( SEE FRONT SUSPENSION ) 1
	24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION ) 5
	25
	26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) 2
	27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) 2
	28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) 2
	29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) 2
	30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION ) 2
	31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) 2
	32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) 2

	FRONT BRAKE
	PARK BRAKE
	MASTER CYLINDER
	1 886752 MASTER CYLINDER 1
	2 120177 LOCK WASHER, 3/8" 3
	3 2702100 NUT, 7/16 - 20, JAM 1
	4
	5 306562 NUT, 3/8 - 16 3
	6 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	7 603620 WASHER 3/8" 1
	8 800227 PLUG, 1/8 - 27 1
	9 810443 SEALING WASHER 2
	10 810444 OUTER SEALING WASHER 1
	11 829158 BRAKE ROD 1
	12 829844 BUSHING 1
	13 839140 BOLT 1
	14 830817 BRASS MANIFOLD 1
	15 21510-G1 STOPLIGHT SWITCH 1

	MASTER CYLINDER
	1 34380-G01 PARKING BRAKE 1
	2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG 4
	3 00559-G8 WASHER, 5/16" 4
	4 11098-G9 LOCKNUT, 5/16 - 24 4
	5
	6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 1
	7 01076-G1 HAIR PIN 2
	8 601919 LINKAGE ROD 1
	9 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG 1
	11 601110 BELLCRANK 1
	12 70581-G02 FLANGED BUSHING 2
	13 34158-G05 SHAFT 1
	14 12305-G1 RETAINING RING, 25/64" 2
	15
	16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) 1
	17 34389-G01 CLEVIS LINK 1
	18 28082-G01 EQUALIZER BRACKET 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 00544-G4 JAM NUT, 5/16 - 18 1
	21
	22 12305-G01 RETAINING RING 4
	23 28083-G01 BRAKE COMPENSATOR BUMPER 2
	24 73964-G02 WIRE CLAMP, 3/4" 2
	25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	26 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	27 70968-G09 BRAKE CABLE 2
	28
	29 XXXXX SEE DIRECTION SELECTOR 36V 1
	30 601100 PARK BRAKE BRACKET 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	32
	33 601108 PARK BRAKE COVER, 36V 1
	34 601107 PARK BRAKE COVER, 48V 1
	35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 6
	36 14776-G1 RETAINER NUT (’J’ TYPE), 1/4 - 20 6
	37 00544-G4 JAM NUT, 1/4 - 28 1

	REAR BRAKE
	1 33725-G01 BRAKE ASSEMBLY ( PASSENGER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	2 33725-G02 BRAKE ASSEMBLY ( DRIVER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	3 21086-G1 TORQUE SPIDER 1
	4 21094-G1 BLEEDER VALVE 1
	5 21095-G1 LOWER SPRING 1
	6 21096-G1 SHOE HOLD DOWN 2
	7 21097-G1 ADJUSTER 1
	8 21908-G1 DUST SHIELD 1
	9 70669-G01 SPRING ( BLUE ) 1
	10 70670-G01 SPRING ( YELLOW ) 1
	11 33726-G01 BRAKE SHOE 2
	12
	13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14 - 18 ) 1
	14 13460-G1 CURVED LEVER 1
	15 13463-G1 SPRING WASHER 1
	16 13462-G1 CLEVIS PIN 1
	17 13464-G1 CLEVIS PIN RETAINER 1
	18 22604-G1 STRAIGHT LEVER 2
	19
	20 13468-G1 CLIP 2
	21 33662-G01 STUD, 5/16 - 24 4
	22 21562-G1 NUT, 5/16 - 24 4
	23
	24 XXXXX-GX AXLE SHAFT ( PASSENGER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	25 XXXXX-GX AXLE SHAFT ( DRIVER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	26 17953-G2 BRAKE DRUM 2
	27
	28 XXXXX-GX WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) 5
	29 XXXXX-GX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N ) 5
	30
	31 21559-G1 WIPER SEAL 1
	32
	33 14584-G1 BEARING RETAINER RING 1
	34 14585-G1 INNER OIL SEAL 1
	35 13084-G1 WHEEL BEARING 1

	REAR BRAKE
	REAR BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	1 810152 PEDAL COVER 1
	2 875212 BRAKE PEDAL 1
	3 601097 BRAKE LEVER (INCLUDES ITEM 4) 1
	4 2702168 GREASE FITTING 1
	5
	6 306414 BOLT, 3/8 - 16 X 1" LG 1
	7 120177 LOCK WASHER, 3/8" 1
	8 306562 NUT, 3/8 - 16 1
	9
	10 311397 SCREW, 7/16 - 14 X 3" LG 1
	11 837612 BUSHING 1
	12
	13 303269 LOCK WASHER, 7/16" 1
	14 304364 NUT, 7/16 - 14 1
	15
	16 103867 WASHER, 5/16 1
	17 306328 PIN COTTER, 3/32 x 3/4" 1
	18
	19
	20 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	21 603620 WASHER, 3/8" 1
	22 120177 LOCK WASHER, 3/8" 3
	23 306562 NUT, 3/8 - 16 3
	24
	25 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	26 308090 WASHER, 1/4" 2
	27 306396 LOCK WASHER, 1/4" 2
	28 306375 NUT, 1/4 - 20 2
	29 817320 WIRE CLAMP 2
	30 306835 SCREW, 3/8 - 16 X 1 1/4" LG 1
	31
	32 120177 LOCK WASHER, 3/8" 1
	33 306562 NUT, 3/8 - 16 1
	34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING 1
	35 832584 TEE MOUNTING CLAMP 1
	36 820008 TEE, UNION 1
	37 832585 BRACKET 1
	38 306562 NUT, 3/8 - 16 1
	39 120177 LOCK WASHER, 3/8" 1
	40
	41
	42 600467 REAR BRAKE LINE 1
	43 600468 FRONT BRAKE LINE 1
	44
	45 302030 SCREW, 1/4 - 20 X 1 1/4" LG 2
	46 308090 WASHER, 1/4" 2
	47 306396 LOCK WASHER, 1/4" 2
	48 306375 NUT, 1/4 - 20 2
	49 830021 FRONT HOSE MOUNTING BRACKET 2
	50 809137 CLIP 2
	51 830019 HYDRAULIC BRAKE TUBE 2
	52 832587 FLEXIBLE HOSE, 18" LG 1
	53 832590 FLEXIBLE HOSE, 25" LG 2
	54 809231 GROMMET 1
	55 21103-G1 BRAKE LINE TEE 1
	56 112050 SCREW, 1/4 - 20 x 5/8" LG 1
	57 601791 HYDRAULIC BRAKE FITTING BRACKET 1
	58
	59 600470 REAR BRAKE LINE (DRIVER SIDE) 1
	60 600471 REAR BRAKE LINE (PASSENGER SIDE) 1

	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	REAR BRAKE
	FRONT BRAKE
	FRONT BRAKE

	C_Body(2_4Pass_Acc).pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 841739-G01 ACCESS COVER 1
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 01105-G01 SCREW - PLASTITE TRUSS HEAD - TORX - #10 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE
	2 7156 TRIM 1
	3
	4 600103 COWL 1
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 601092 ACCESS COVER 1
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY (SELECT COLOR) 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	Body2_605878.pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 600120 SAFETY YELLOW 603930 HUNTER GREEN 603931 WHITE 603932 RED 604525 ORANGE 608227 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 71037-G02 NAME PLATE, E-Z-GO 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600817 E-Z-GO DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 XXXXXX ACCESS COVER 1 603959 HUNTER GREEN 603960 WHITE 603961 RED 604534 ORANGE 608270 BURLINGTON GREEN
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 01105-G01 SCREW - PLASTITE TRUSS HEAD - TORX - #10 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE 608226 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600817 E-Z-GO DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE 608266 BURLINGTON GREEN
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	SEAT_605878.pdf
	SEATING
	SEATING
	SEATING
	1 XXXXXX BACKREST PANEL 1 603156 SAFETY YELLOW 603991 HUNTER GREEN 603992 WHITE 603993 RED 604530 ORANGE 608268 BURLINGTON GREEN
	2 302288 SCREW, 1/4 - 20 X 1" LG 9
	3 308090 WASHER, 1/4" 28
	4 306396 LOCK WASHER, 1/4" 13
	5 306375 NUT, 1/4 - 20 13
	6 35574-G01 SEAT SWITCH ( SEE ELECTRICAL SECTION ) 1
	7 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	8 886221 SEAT BOTTOM 2
	9 302288 SCREW, 1/4 - 20 X 1" LG 6
	10 306396 LOCK WASHER, 1/4" 6
	11 308090 WASHER, 1/4" 6
	12 888464 BLACK BACKREST 1
	13 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	14 306396 LOCK WASHER, 1/4" 2
	15 308090 WASHER, 1/4" 2
	16 XXXXXX HIP RESTRAINT 2 603154 SAFETY YELLOW 604520 HUNTER GREEN 604521 WHITE 604522 RED 604542 ORANGE 608267 BURLINGTON GREEN
	17 306832 SCREW, 1/4 - 20 X 2" LG 4
	18 890880 SEAT BACK 1
	19 890865 SEAT FRAME 1
	20 869042 PIVOT PIN 3
	21 890876 SEAT BRACKET 3
	22 548333 LOCK RING 3
	23
	24
	25 306416 BOLT, 5/16 - 18 X 1" LG 6
	26 306325 LOCK WASHER, 5/16" 6
	27 306932 NUT, 5/16 - 18 6
	28 800290 LOCK NUT, 5/16 - 18 2
	29 548958 SCREW, 5/16 - 18 X 3 1/2" LG 2
	30
	31
	32 888464 BLACK BACKREST 1
	33 800026 SCREW, 1/4 - 20 X 3/4" LG 4
	34 306396 LOCK WASHER, 1/4" 4
	35 308090 WASHER, 1/4" 4
	36 820951 RUBBER BUMPER 2
	37
	38
	39 837631 SEAT MOUNTING BOARD 1
	40 886221 SEAT BOTTOM 2
	41 308090 WASHER, 1/4" 8
	42 306396 LOCK WASHER, 1/4" 8
	43 306832 SCREW, 1/4 - 20 X 2" LG 8
	44
	45 800296 SCREW, #10 - 24 X 3/4" LG 1
	46 548178 WASHER #10 1
	47 891305 STRAP 1
	48
	49 829950 WARNING LABEL, PINCH POINT 2

	SEATING

	P_STR_4may09.pdf
	STEERING
	STEERING
	STEERING
	1 838598 STEERING COLUMN 1
	2 838828 BOOT 1
	3 316945 PIN, 1/4" X 1 3/4" 1
	4 827191 STEERING WHEEL 1
	5 831298 NAME PLATE 1
	6 307665 NUT, 3/4 - 16 1
	7 810666 COVER 1
	8 819923 COLLAR 1
	9 831135 BEARING 2
	10
	11 302754 BOLT, 1/4 - 20 X 2 1/4" LG 2
	12 75048G04 SPACER 1-INCH LONG 2
	13 548910 NUT, 1/4 - 20 2
	14 830392 PLATE 1
	15 808454 BRACKET, STEERING COLUMN 1
	16 891730 SHAFT 1
	17 548201 BOLT, 5/16 - 18 X 5/16" LG 1
	18 320107 WIRE TIE 1
	19 831585 COVER 1
	20 830482 STEERING ARM 1
	21 887597 STEERING GEAR 1
	22 311395 BOLT, 7/16 - 14 X 1 3/4" LG 3
	23 303269 LOCK WASHER, 7/16" 3
	24
	25
	26 887527 TIE ROD END ASSY (INCLUDES ITEMS 27 - 30) 1
	27 548224 GREASE FITTING 2
	28 889682 TIE ROD END ASSY, RH THREAD 1
	29 889681 TIE ROD END ASSY, LH THREAD 1
	30 306328 COTTER PIN 2
	31
	32 887497 STEERING ARM LEFT 1
	33 886246 STEERING ARM RIGHT 1
	34 886797 TIE ROD ASSEMBLY ( INCLUDES ITEMS 35 - 38 ) 1
	35 548224 GREASE FITTING 2
	36 889682 TIE ROD END ASSEMBLY, RH THREAD 1
	37 889681 TIE ROD END ASSEMBLY, LH THREAD 1
	38 306328 COTTER PIN 2
	39
	40 306414 BOLT, 3/8 - 16 X 1" LG 4
	41 120177 LOCK WASHER, 3/8" 4

	STEERING

	C_Body2_60587816JUN09.pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 620557 SAFETY YELLOW 620553 HUNTER GREEN 620554 WHITE 620555 RED 620550 ORANGE 620556 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 XXXXXX ACCESS COVER 1 603959 HUNTER GREEN 603960 WHITE 603961 RED 604534 ORANGE 608270 BURLINGTON GREEN
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 01105-G01 SCREW - PLASTITE TRUSS HEAD - TORX - #10 8
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE 608226 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE 608266 BURLINGTON GREEN
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	F-1_ELE36V-16JUN09.pdf
	ELCETRIC 36V
	ELECTRICAL 36V
	ELECTRIC 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	1 33636-G01 SOC METER, 36V 1
	2 74665-G02 HOUR METER 1
	3 73877-G01 PLUG 1
	4 806791 HORN BUTTON 1
	5 800296 SCREW, #10 - 24 X 3/4" LG 1
	6 120052 LOCK WASHER 1
	7 306531 NUT, #10 - 24 1
	8 800706 NUT, 1/4-20 CS HF GF CRWNLOCK 8
	9 71102G01 SCREW, CAP HEX HD WASHER 1/4-20 8
	10 33639-G01 IGNITION SWITCH W/LIGHTS 1
	11 11845-G3 WIRE CLAMP 1
	12 600509 CONTROL HARNESS 1
	13 828247 RUBBER GROMMET 1
	14 620708 CROSS RAIL - BATTERY RACK 2
	15 00544-G3 NUT, 5/16 - 18 1
	16 00565-G8 LOCK WASHER, 5/16" 1
	17 73864-G02 WIRE CLAMP 1
	18 605966 BATTERY FRAME 1
	19 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 2
	20 809152 WASHER 1
	21 818303 SPACER 1
	22 103867 WASHER, 5/16" 1
	23 800315 WING NUT, 5/16 - 18 1
	24
	25 00702-G2 NUT, 5/16 - 24 1
	26 00565-G8 LOCK WASHER, 5/16" 1
	27 25971-G18 WIRE, #4, 6" 1
	28 600783 WIRE, #4, 55" 1
	29 600552 WIRE, #4, 52" 1
	30 25971-G13 WIRE, #4, 10 1/2" 1
	31
	32
	33 600459 BATTERY HOLD DOWN 1
	34 829835 BATTERY HOLD DOWN END 1
	35 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	36 809152 WASHER 1
	37 818303 SPACER 1
	38 103867 WASHER, 5/16" 1
	39 800315 WING NUT, 5/16 - 18 1
	40 00414-G7 SCREW, 1/4 - 20 1
	41 308090 WASHER, 1/4" 1
	42 306396 LOCK WASHER, 1/4" 1
	43 306375 NUT, 1/4 - 20 1
	44 829997 RUBBER GROMMET 1
	45 73864-G02 WIRE CLAMP 1
	46 600783 WIRE, #4, 55" 1
	47 600554 WIRE, #4, 53" 1
	48 25971-G13 WIRE, #4, 10 1/2" 1
	49 00702-G2 NUT, 5/16 - 24 1
	50 00565-G8 LOCK WASHER, 5/16" 1
	51
	52
	53
	54
	55 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	56 00559-G7 WASHER, 1/4" 1
	57 27327-G02 TWISTED CLAMP 1
	58 600556 POWER HARNESS 1
	59 00565G7 LOCK WASHER 1
	60
	61 00993-G01 LOCK WASHER, 5/16" 1
	62 28418-G01 NUT, 5/16 - 18 1
	63
	64
	65 32860-G1 HORN ( INCLUDES ITEM 66 ) 1
	66 * BRACKET 1
	67 32739-G3 TAIL LIGHT 1
	68
	69 2703801.7 BATTERY HOLD DOWN 1
	70 829835 BATTERY HOLD DOWN END 1
	71 604197 J-BOLT, 5/16 - 18 X 10 3/4" LG 1
	72
	73 809152 WASHER 1
	74 818303 SPACER 1
	75 103867 WASHER, 5/16" 1
	76 800315 WING NUT, 5/16 - 18 1
	77
	78 300646 HEX HEAD BOLT, 1/4 - 20 X 3/4" LG 1
	79 308090 WASHER, 1/4" 1
	80 306396 LOCK WASHER, 1/4" 1
	81 306375 NUT, 1/4 - 20 1
	82
	83 00559G7 END BAR 1
	84 306396 WASHER, 1/4" 1
	85 00891G2 LOCK NUT, 1/4 - 20 1
	86 00559G7 WASHER, 1/4" 1
	87 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 1
	88 000565G8 WASHER, 5/16:" 1
	89 00702G2 HEAVY HEX NUT, 5/16 - 24 1
	90 829997 RUBBER GROMMET 1
	91
	92 600552 WIRE ASSEMBLY, #4, 117" LG 1
	93 600553 WIRE ASSEMBLY, #4, 126" LG 1
	94 600550 WIRE ASSEMBLY, #4, 80" LG 1
	95 25971G13 WIRE ASSEMBLY, #4, 10" LG 1

	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V
	ELECTRICAL 36V

	F-2_ELE_48V-16JUN09.pdf
	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V
	1 33636-G03 SOC METER, 48V 1
	2 74665-G02 HOUR METER 1
	3 74323-G01 FNR SWITCH 1
	4 806791 HORN BUTTON 1
	5 800296 SCREW, #10 - 24 X 3/4" LG 2
	6 120052 LOCK WASHER, #10 2
	7 306531 NUT, #10 - 24 2
	8 609363 BATTERY FRAME 1
	9 806954 J-BOLT, 5/16 - 18 X 12 1/2" 2
	10 33639-G01 IGNITION SWITCH W/LIGHTS 1
	11 600510 CONTROL HARNESS 1
	12 11845-G3 CLAMP 1
	13 828247 RUBBER GROMMET 1
	14 600783 WIRE, #4, 55" 1
	15 2703801.7 BATTERY HOLD DOWN 1
	16 829835 BATTERY HOLD DOWN END 1
	17 800315 WING NUT, 5/16 - 18 1
	18 103867 WASHER, 5/16" 1
	19 818303 SPACER 1
	20 809152 WASHER 1
	21 806954 J - BOLT, 5/16 - 18 X 12 1/2" LG 1
	22 600552 WIRE, #4, 52" 1
	23 300646 SCREW, 1/4 - 20 X 3/4" LG 1
	24 308090 WASHER, 1/4" 1
	25 306396 LOCK WASHER, 1/4" 1
	26 306375 NUT, 1/4 - 20 1
	27 73864-G02 WIRE CLAMP 1
	28 829997 RUBBER GROMMET 1
	29 25971-G13 WIRE, #4 1
	30 600550 WIRE, #4 1
	31 600553 WIRE, #4 1
	32 00702-G2 NUT, 5/16 - 24 1
	33 00565-G8 LOCK WASHER, 5/16" 1
	34 813840 CLIP 1
	35 00797-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	36 27327-G02 CLAMP 1
	37 00559-G7 WASHER, 1/4" 1
	38 17618-G1 WIRE TIE 1
	39 600785 POWER HARNESS 1
	40 28418-G02 NUT, 1/4 - 20 1
	41 00993-G02 LOCK WASHER 1
	42 28418-G01 NUT, 5/16 - 18 1
	43 00993-G01 LOCK WASHER, 5/16" 1
	44 73277-G01 RETAINER RING 1
	45 600784 SPEED SENSOR 1
	46 01037-G02 SCREW, #10 - 32 X 1/2" LG 1
	47 73328-G01 MAGNET 1
	48
	49 32860-G1 HORN ( INCLUDES ITEM 50 ) 1
	50 * BRACKET 1
	51 32739-G3 TAIL LIGHT 1
	52 809152 WASHER 1
	53 818303 SPACER 1
	54 103867 WASHER, 5/16 " 1
	55 800615 WING NUT, 5/16-18 1
	56 00702-G2 NUT, 5/16-24 1
	57 00565-G8 LOCK WASHER, 5/16" 1
	58 25971-G18 WIRE, #4, 6" 1
	59 25971-G13 WIRE, #4, 10 1/2" 1

	ELECTRICAL 48V
	ELECTRICAL 48V
	ELECTRICAL 48V

	875 Parts models page-16JUN09.pdf
	ELECTRIC UTILITY VEHICLES
	TITAN 36V
	TITAN 36V PERSONNEL CARRIER
	TITAN 48V
	TITAN 48V PERSONNEL CARRIER

	BATTERY PROLONGED STORAGE

	Ele Access-21AUG09.pdf
	ELECTRICAL (ACCESSORY)
	DC-DC CONVERTER
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)
	1 30395-G3 HEAD LIGHT AND TURN SIGNAL (PASSENGER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	2 30395-G4 HEAD LIGHT AND TURN SIGNAL (DRIVER SIDE - OPTIONAL) (INCLUDES ITEMS 3 - 12) 1
	3 30394-G4 HEADLIGHT (RECTANGULAR) 2
	4 00560-G3 WASHER, 1/2" 2
	5 00566-G3 LOCK WASHER, 1/2" 2
	6 00533-G1 NUT, 1/2 - 13 2
	7 21806-G1 TURN SIGNAL LIGHT BRACKET 1
	8 18927-G1 ADAPTER MOUNT 1
	9 00984-G01 SCREW, # 8 - 10 X 1/2" LG 2
	10 19180-G2 TURN SIGNAL LIGHT 1
	11 00598-G4 SCREW, #10 - 32 X 1/2" LG 2
	12 17064-G2 PUSH ON TERMINAL (FEMALE) 2
	13
	14
	15 830237 WIRING COVER 1
	16 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 2
	17
	18 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (OPTIONAL) (INCLUDES ITEM 19) 1
	19 21640-G1 TURN SIGNAL FLASHER 1
	20
	21
	22 604884 DC CONVERTER 1
	23 612286 MOUNTING BRACKET 1
	24 612117 WIRE HARNESS 1
	25 612176 ADAPTER PLATE (Only for 2 passenger vehicle) 2
	26 25682G01 RUBBER TERMINAL BOOT 2
	27 00702G2 HEX NUT, 5/16 - 18 2
	28 800299 PAN HEAD PHILLIPS SCREW, 10 - 24 X 1" 4
	29 00559-G5 FLAT WASHER 8
	30 00565-G5 LOCK WASHER 4
	31 00526-G3 NUT HEX 4
	32 16816-G5 RIVET 1
	33 00414-G7 HEX HEAD CAP SCREW 1/4 - 20 x .88 8
	34 00559-G7 FLAT WASHER 4
	35 14390-G4 LOCKING NUT 1/4 - 20 8
	36 17618-G1 WIRE TIE (Not shown) 3

	ELECTRICAL (ACCESSORY)
	ELECTRICAL (ACCESSORY)


	Q_WP-21AUG09.pdf
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (LONG TOP)
	1 19853-G1 END CAP, 1" 12
	2 602379 FRONT STRUT (DRIVER SIDE) 1
	3 602380 FRONT STRUT (PASSENGER SIDE) 1
	4 602377 REAR STRUT (DRIVER SIDE) 1
	5 602378 REAR STRUT (PASSENGER SIDE) 1
	6
	7 602321 TOP RAIL 2
	8 00426-G6 BOLT, 3/8-16 X 3/4" LG 10
	9 00571-G3 WASHER, 3/8" 20
	10 11098-G4 LOCK NUT, 3/8-16 4
	11 602321 SPACER BAR 2
	12 00441-G8 BOLT, 5/16-18 X 4" LG 4
	13 00559-G8 WASHER, 5/16" 16
	14 75048-G04 SPACER, 3/4" OUTSIDE DIAMETER X 1" LG 4
	15 11098-G6 LOCK NUT, 5/16-18 4
	16 306823 BOLT, 5/16-18 X 2 3/4" LG 4
	17 75530-G01 SUN TOP 1
	18 602662 SELF DRILL & TAP SCREW, 12-14 X 3/4" LG 8

	WEATHER PROTECTION (FIBERGLASS DOORS)
	1 886469 FIBERGLASS DOOR SET (INCLUDES ITEMS 3 - 60) 1
	2
	3 830351 SEAL, 27 1/8" (694MM) 2
	4 830245 BRACKET, RIGHT 1
	5 830437 BRACKET, LEFT 1
	6 800026 SCREW, 1/4 - 20 X 3/4" LG 6
	7 308090 WASHER, 1/4" 6
	8 306396 LOCK WASHER, 1/4" 6
	9 306375 NUT, 1/4 - 20 6
	10
	11
	12 830350 SEAL, 31" (792MM) 2
	13 830352 BRACKET, LEFT 1
	14 830353 BRACKET, RIGHT 1
	15 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	16 800039 ACORN NUT, #10 - 24 4
	17 800296 SCREW, #10 - 24 X 3/4" LG 4
	18 * SEALANT, CLEAR, 12OZ (NOT ILLUSTRATED) 1
	19
	20 800059 SCREW, #10 - 24 X 1/2" LG 12
	21 800039 ACORN NUT, #10 - 24 12
	22
	23 886760 DOOR, FIBERGLASS (INCLUDES ITEMS 24 - 25) 2
	24 548247 RIVET, POP 12
	25 830290 REINFORCEMENT, DOOR 1
	26 842291 FRAME, WINDOW 4
	27
	28 830193 TRIM PLATE 2
	29 830058 LATCH, DOOR 2
	30 800059 LOCK NUT, 1/4 - 20 8
	31
	32 800271 SCREW, #10 - 24 X 1/2" LG 4
	33 308089 WASHER, #10 4
	34 823419 HANDLE 2
	35 120052 LOCK WASHER, #10 4
	36 800039 ACORN NUT, #10 - 24 4
	37
	38 800024 SCREW, 1/4 - 20 X 1 1/2" LG 2
	39 800037 ACORN NUT, 1/4 - 20 2
	40 886948 HINGE ASSEMBLY, RIGHT 1
	41 886949 HINGE ASSEMBLY, LEFT 1
	42
	43 547444 CABLE ASSEMBLY, DOOR STOP 2
	44 830291 PLATE, DOOR 2
	45 308090 WASHER, 1/4" 2
	46 800017 SCREW, 1/4 - 20 X 1" LG 2
	47 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	48 308090 WASHER, 1/4" 2
	49 306396 LOCK WASHER, 1/4" 2
	50 306375 NUT, 1/4 - 20 2
	51 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	52
	53
	54 800026 SCREW, 1/4 - 20 X 3/4" LG 4
	55 306396 LOCK WASHER, 1/4" 4
	56 800037 ACORN NUT, 1/4 - 20 4
	57
	58 830355 SEAL, 1/4" X 1/2" X 25' (6.35MM X 12.7MM X 7.62 M) AR
	59 894028 WINDOW, RIGHT 1
	60 894029 WINDOW, LEFT 1

	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (CLOTH DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (FIBERGLASS DOORS)
	WEATHER PROTECTION (LONG TOP)
	WEATHER PROTECTION (CLOTH DOORS)
	1 886468-G02 CAB (INCLUDES ITEMS 2 - 53) 1
	2 886950 SUPPORT, PASSENGER SIDE 1
	3 886951 SUPPORT, DRIVER SIDE 1
	4 800017 SCREW, 1/4 - 20 X 1" LG 2
	5 308090 WASHER, 1/4" 4
	6 306396 LOCK WASHER, 1/4" 4
	7 306375 NUT, 1/4 - 20 4
	8
	9 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	10 800455 SCREW, 1/4 - 20 X 1 3/4" LG 2
	11 308090 WASHER, 1/4" 2
	12 306396 LOCK WASHER, 1/4" 2
	13 306375 NUT, 1/4 - 20 2
	14
	15 886682 BACK, CAB 1
	16 800017 SCREW, 1/4 - 20 X 1" LG 4
	17 308090 WASHER, 14" 4
	18 306396 LOCK WASHER, 1/4" 4
	19 306375 NUT, 1/4 - 20 4
	20 7071 SEAL, (18" EACH SIDE) AR
	21 830008 ROOF, CAB 1
	22 800026 SCREW, 1/4 - 20 X 3/4" LG 16
	23 308090 WASHER, 1/4" 18
	24 306396 LOCK WASHER, 1/4" 18
	25 306375 NUT, 1/4 - 20 18
	26 830007 FRONT, CAB 1
	27
	28
	29 886503 WIPER MOTOR 1
	30
	31 800215 SCREW, #10 - 24 X 5/8" LG 1
	32 821427 WASHER, SEALING 1
	33 306998 LOCK WASHER, #10 1
	34 306351 NUT, #10 - 24 1
	35 886613 WIRE, HARNESS, WIPER MOTOR 1
	36
	37 826037 WIPER BLADE 1
	38 828682 WIPER ARM 1
	39 830035 WINDSHIELD 1
	40 7147 SEAL, (133" REQUIRED) AR
	41 7022 STRIP, (133" REQUIRED) AR
	42
	43 811757 WINDOW, REAR 2
	44 7145 SEAL, (57" REQUIRED EACH WINDOW) AR
	45 7022 STRIP, (57" REQUIRED EACH WINDOW) AR
	46 830036 SPACER 2
	47 800017 SCREW, 1/4 - 20 X 1" LG 2
	48 306832 SCREW, 1/4 - 20 X 2" LG 2
	49 308090 WASHER, 1/4" 4
	50 306396 LOCK WASHER, 1/4" 4
	51 306375 NUT, 1/4 - 20 4
	52 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	53 807404 MIRROR 1
	54 821427 WASHER, SEALING 16
	55 602293 WIRE HARNESS 1
	56 73864-G01 HARNESS CLAMP 4

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CURTAINS)
	1 19859-G1 END CAP, 3/4" 2
	2 602283 FRONT STRUT 1
	3 19853-G1 END CAP, 1" 4
	4 602284 REAR STRUT (DRIVER SIDE) 1
	5 602285 REAR STRUT (PASSENGER SIDE) 1
	6 00438-G8 BOLT, 5/16-18 X 1" LG 4
	7 00559-G8 WASHER, 5/16 24
	8 11098-G6 LOCK NUT, 5/16-18 12
	9 00272-G2 BOLT, 5/16-18 X 2 1/2" LG 4
	10 27609-G01 SUN TOP 1
	11 00753-G5 TRUSS HEAD BOLT, 1/4-20 X 2" LG (STAINLESS STEEL) 2
	12 00559-G7 WASHER, 1/4" 8
	13 75051-G01 SPACER, 1/2" LG 4
	14 00891-G2 LOCK NUT, 1/4-20 4
	15 00774-G3 TRUSS HEAD BOLT, 1/4-20 X 3 1/4" LG (STAINLESS STEEL) 2
	16 602675 ANGLE BRACKET 2
	17 00439-G6 BOLT, 5/16 - 18 X 1 3/4" LG 2
	18 00952-G6 BOLT, 5/16 - 18 X 3/4" LG 2

	WEATHER PROTECTION (SHORT TOP)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CAB)
	WEATHER PROTECTION (CURTAINS)
	1 548247 RIVET, POP 22
	2 602443 EXTRUSION LONG 4
	3 602444 EXTRUSION SHORT 1
	4 602899 DRIVER SIDE CURTAIN 1
	5 602441 PASSENGER SIDE CURTAIN 1
	6 602753 REAR CURTAIN 1

	WEATHER PROTECTION (CAB)
	1 886940 CLOTH DOOR SET (INCLUDES ITEMS 2 - 49) 1
	2 830245 BRACKET, TOP RIGHT 1
	3 830437 BRACKET, TOP LEFT 1
	4 800026 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 6
	5 308090 WASHER, 1/4" 6
	6 306396 LOCK WASHER, 1/4" 6
	7 306375 NUT, 1/4 - 20 6
	8 830351 SEAL, 27 1/8" (694MM) 2
	9
	10 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	11 831017 BRACKET 2
	12 830350 SEAL, 31" (792 MM) 4
	13
	14
	15 302288 SCREW, 1/4 - 20 X 1" LG 2
	16 308090 WASHER, 1/4" 2
	17 306396 LOCK WASHER, 1/4" 2
	18 306375 NUT, 1/4 - 20 2
	19 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	20 843678 CABLE, DOOR STOP 2
	21
	22 886930 FRAME, LEFT 1
	23 886931 FRAME, RIGHT 1
	24 800059 NUT, 1/4 - 20 8
	25 308090 WASHER, 1/4" 8
	26
	27 830058 LATCH, DOOR 2
	28
	29 886934 TUBE, LEFT 1
	30 886935 TUBE, RIGHT 1
	31 800075 CARRIAGE BOLT, 1/4 - 20 X 1 3/4" LG 4
	32 308090 WASHER, 1/4" 4
	33 306396 LOCK WASHER, 1/4" 4
	34 800321 WING NUT, 1/4 - 20 4
	35 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 4
	36 830510 COVER 2
	37 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 8
	38
	39 830350 SEAL, 31" (792 MM) 4
	40 112050 SCREW, TAPPING, 1/4 - 20 X 5/8" LG 6
	41 830513 STRIP 2
	42 894790 HIP RESTRAINT 2
	43 548902 SCREW, 5/16 - 18 X 1" LG 4
	44 548911 NUT, 5/16 - 18 4
	45 886943 DOOR COVER, RIGHT 1
	46 886944 DOOR COVER, LEFT 1
	47 830193 TRIM PLATE, DOOR LATCH 2
	48 886932 TUBE, LEFT 1
	49 886933 TUBE, RIGHT 1

	WEATHER PROTECTION (CURTAINS)
	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (CLOTH DOORS)
	1 604358 CAB, YELLOW (INCLUDES ITEMS 2 - 65) 1
	2 604862 CAB WITHOUT DOORS, YELLOW (INCLUDES ITEMS 3 - 43) 1
	3 604335 COWL 1
	4 604336 LOWER REAR PANEL 1
	5 604329 DRIVER SIDE FRAME 1
	6 604330 PASSENGER SIDE FRAME 1
	7 604337 WINDSHIELD SUPPORT 1
	8 604338 ROOF 1
	9
	10
	11
	12 604333 WINDSHIELD 1
	13 604334 REAR WINDOW 1
	14 604339 WINDSHIELD MOLDING KIT 1
	15 604340 WHINDSHIELD HINGE KIT 1
	16 * PLASTIC SPACER 2
	17 * PHILLIPS FLAT HEAD SCREW, 5/16 - 18 X 1 3/4"LG 4
	18 * WASHER, 5/16" 4
	19 * LOCK NUT, 5/16 - 18 4
	20 604341 WINSHIELD LATCH KIT 1
	21 * WINDSHIELD LATCH 1
	22 * HEX HEAD BOLT, 1/4 - 20 X 7/8" LG 2
	23 * LOCK NUT, 1/4 - 20 2
	24
	25 604351 HARDWARE KIT (INCLUDES ITEMS 26 - 43) 1
	26 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 1" LG 2
	27 * BUTTON HEAD SOCKET SCREW, 5/16 - 18 X 3/4" LG 18
	28 * FLAT HEAD PHILLIPS SCREW, 5/16 - 18 X 1 3/4" LG 4
	29 * WASHER, 5/16" 40
	30 * NYLON LOCK NUT, 5/16 - 18 20
	31 * PLASTIC NUT COVER, 5/16" 16
	32 * PLASTIC WASHER, 3/8" 20
	33 * PLASTIC WINDOW CLIP 5
	34 * PHILLIPS HEAD MACHINE SCREW, #10 - 32 X 1/2" LG 5
	35 * NYLON LOCK NUT, #10 - 32 5
	36 * NUT COVER, #10 5
	37 * NYLON LOCK NUT, 1/4 - 20 4
	38 * HEX HEAD BOLT, 1/4 - 20 X 3/4" LG 4
	39 * WASHER, 1/4" 8
	40 * RIGHT ANGLE WINDOW CLIP 2
	41 * PAN HEAD PHILLIPS SELF DRILL/TAP SCREW, #10 X 1/2" LG 2
	42 * NUT COVER, 1/4" 4
	43 * CARRIAGE BOLT, 5/16 - 18 X 1" LG 4
	44
	45 604331 DOOR, DRIVER SIDE, YELLOW 1
	46 604332 DOOR, PASSENGER SIDE, YELLOW 1
	47
	48 604350 GAS SPRING 1
	49
	50 604342 HINGE KIT, DRIVER SIDE DOOR 1
	51 6004344 HINGE KIT, PASSENGER SIDE DOOR 1
	52
	53 604345 SLIDER ASSEMBLY, DRIVER SIDE 1
	54 6004346 SLIDER ASSEMBLY, PASSENGER SIDE 1
	55
	56 604347 LOWER DOOR WINDOW 1
	57
	58 604348 ROTARY DOOR LATCH WITH HANDLE, DRIVER SIDE 1
	59 604349 ROTARY DOOR LATCH WITH HANDLE, PASSENGER SIDE 1
	60
	61 604353 TRIM LOK RUBBER A/R
	62 604354 WEATHER SEAL, 1/2" A/R
	63 604355 SIDE BULB RUBBER, 5/8" A/R
	64 604356 SIDE BULB RUBBER, 3/4" WITH 1/4" GRIP A/R
	65 604357 EXPAND-A-FOAM, 1/4" X 3/4" A/R
	66 612588 DOOR, DRIVER SIDE, WHITE 1
	67 612589 DOOR, PASSENGER SIDE, WHITE 1
	68 612591 CAB WITHOUT DOORS, WHITE (INCLUDED ITEMS 3 - 43) 1
	69 612590 CAB, WHITE (INCLUDED ITEMS 3 - 43 & 48 - 68) 1

	WEATHER PROTECTION (METAL CAB)
	WEATHER PROTECTION (METAL CAB)

	C_Body(2_4Pass_Acc)-2SEPT09.pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 620557 SAFETY YELLOW 620553 HUNTER GREEN 620554 WHITE 620555 RED 620550 ORANGE 620556 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 XXXXXX ACCESS COVER 1 603959 HUNTER GREEN 603960 WHITE 603961 RED 604534 ORANGE 608270 BURLINGTON GREEN
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 01105-G01 SCREW - PLASTITE TRUSS HEAD - TORX - #10 8
	29
	30
	31 886467GXX BOX SIDES AND TAILGATE KIT (includes Item 32-43) 1 886467G01 YELLOW 886467G02 WHITE 886467G03 HUNTER GREEN 886467G04 RED 886467G05 ORANGE
	32 88XXXXX TAILGATE 1 886653 (UNPAINTED) 886653G01 TAILGATE-YELLOW 886653G02 TAILGATE-WHITE 886653G03 TAILGATE-HUNTER GREEN 886653G04 TAILGATE-RED 886653G05 TAILGATE-ORANGE
	33 88XXXXX PASSENGER SIDE PANEL 1 886654 (UNPAINTED) 886654G01 YELLOW 886654G02 WHITE 886654G03 HUNTER GREEN 886654G04 RED 886654G05 ORANGE
	34 88XXXXX DRIVER SIDE PANEL 1 886655 (UNPAINTED) 886655G01 YELLOW 886655G02 WHITE 886655G03 HUNTER GREEN 886655G04 RED 886655G05 ORANGE
	35 886740GXX HARDWARE KIT (includes items 37 - 43) 1
	36 800026 ROUND HEAD PHILLIPS SCREW, 1/4 - 20 X 3/4 14
	37 308090 FLAT WASHER, 1/4 14
	38 306396 LOCK WASHER, 1/4 14
	39 306375 HEX NUT, 1/4 - 20 14
	40 112050 TAPPING SCREW, 1/4 - 20 X 5/8 10
	41 808222 CONNECTOR LINK (not shown) 2
	42 820434 TAILGATE CHAIN (not shown) 2
	43 809978 CHAIN COVER (not shown) 2
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE 608226 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE 608266 BURLINGTON GREEN
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	C_Body(2_4Pass_Acc)-2SEPT09.pdf
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	1 XXXXXX BODY FRAME WELDMENT (4 PASSENGER) (SELECT COLOR) 1 620557 SAFETY YELLOW 620553 HUNTER GREEN 620554 WHITE 620555 RED 620550 ORANGE 620556 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT, 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 SCREW, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 837630 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 XXXXXX ACCESS COVER 1 603959 HUNTER GREEN 603960 WHITE 603961 RED 604534 ORANGE 608270 BURLINGTON GREEN
	28 306419 BOLT, 1/4 - 20 X 1/2" LG 4
	29 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 4
	30
	31 603754 CHARGER BOX 1
	32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	33 00559-G8 WASHER, 5/16" 4
	34 00905-G8 LOCK WASHER, 5/16" 4
	35 00532-G3 NUT, 5/16 - 18 4
	36 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	37
	38 00532-G1 NUT, 1/4 - 20 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40 16469-G1 WASHER, 1/4" 4
	41
	42
	43
	44 11782-G2 TEE NUT, 1/4 - 20 2
	45 34431-G01 LATCH PLATE 1
	46 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	47 34434-G01 BELLEVILLE WASHER 1
	48 35244-G01 LATCH PIN 1
	49 34433-G01 LATCH 1
	50 14390-G1 LOCK NUT, 3/8 - 24 1
	51 601841 TYPE EE LATCH KEY 1
	52
	53
	54
	55 602017 CHARGER BRACKET 1
	56 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	57 00559-G8 WASHER, 5/16 4
	58 306325 LOCK WASHER, 5/16" 4
	59 00532-G3 NUT, 5/16 - 18 4
	60 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" LG 2
	61 00922-G2 WASHER, 3/8" 4
	62 800698 LOCK NUT, 3/8-16 2
	63
	64
	65
	66
	67 22009-G1 ISOLATION MOUNT 4
	68 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	69 16469-G7 FENDER WASHER, 1/4" 4
	70 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	71 00532-G1 NUT, 1/4 - 20 4

	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	1 886325-G01 BUMPER 1
	2 800352 CARRIAGE BOLT, 5/16 - 18 X 3" LG 5
	3 306325 LOCK WASHER, 5/16" 5
	4 306932 NUT, 5/16 - 18 5
	5 602328 PLASTIC PLUG 4
	6
	7
	8 830023-G01 SPACER 4
	9 00405-G8 BOLT, 1/2 - 13 X 4" LG 4
	10 30809-G1 WASHER, 1/2" 4
	11 120166 LOCK WASHER, 1/2" 4
	12 308332 NUT, 1/2 - 13 4
	13 828197-G01 SAFETY CHAIN BRACKET 1
	14 825153 PINTLE HITCH 1
	15 822829 CLEVIS HITCH 1
	16
	17
	18 829648-G01 HITCH BRACE 2
	19 602164 HITCH MOUNTING BRACKET 1
	20 306414 BOLT, 3/8 - 16 X 1" LG 8
	21 120177 LOCK WASHER, 3/8" 8
	22 306562 NUT, 3/8 - 16 8
	23 00114-G6 SCREW, 1/4 -14 X 3/4" LG" 3
	24
	25
	26 829993 FLOOR PLATE REAR 1
	27 829863 FLOOR PLATE FRONT 1
	28 01105-G01 SCREW - PLASTITE TRUSS HEAD - TORX - #10 8
	29
	30
	31 886467GXX BOX SIDES AND TAILGATE KIT (includes Item 32-43) 1 886467G01 YELLOW 886467G02 WHITE 886467G03 HUNTER GREEN 886467G04 RED 886467G05 ORANGE
	32 88XXXXX TAILGATE 1 886653 (UNPAINTED) 886653G01 TAILGATE-YELLOW 886653G02 TAILGATE-WHITE 886653G03 TAILGATE-HUNTER GREEN 886653G04 TAILGATE-RED 886653G05 TAILGATE-ORANGE
	33 88XXXXX PASSENGER SIDE PANEL 1 886654 (UNPAINTED) 886654G01 YELLOW 886654G02 WHITE 886654G03 HUNTER GREEN 886654G04 RED 886654G05 ORANGE
	34 88XXXXX DRIVER SIDE PANEL 1 886655 (UNPAINTED) 886655G01 YELLOW 886655G02 WHITE 886655G03 HUNTER GREEN 886655G04 RED 886655G05 ORANGE
	35 886740GXX HARDWARE KIT (includes items 37 - 43) 1
	36 800026 ROUND HEAD PHILLIPS SCREW, 1/4 - 20 X 3/4 14
	37 308090 FLAT WASHER, 1/4 14
	38 306396 LOCK WASHER, 1/4 14
	39 306375 HEX NUT, 1/4 - 20 14
	40 112050 TAPPING SCREW, 1/4 - 20 X 5/8 10
	41 808222 CONNECTOR LINK (not shown) 2
	42 820434 TAILGATE CHAIN (not shown) 2
	43 809978 CHAIN COVER (not shown) 2
	1 XXXXXX BODY FRAME WELDMENT (2 PASSENGER) (SELECT COLOR) 1 600119 SAFETY YELLOW 603922 HUNTER GREEN 603923 WHITE 603924 RED 604524 ORANGE 608226 BURLINGTON GREEN
	2 7156 TRIM 1
	3
	4 XXXXXX COWL 1 600103 SAFETY YELLOW 608225 BURLINGTON GREEN 603927 HUNTER GREEN 603928 WHITE 603929 RED 604569 ORANGE
	5 603822 NAME PLATE, CUSHMAN 1
	6
	7 12064-G3 PUSHNUT 3/16" 2
	8
	9 800177 BOLT, 5/16 - 18 X 3/4" LG 2
	10 103867 WASHER, 5/16" 2
	11 306932 NUT, 5/16 - 18 2
	12 600813 CUSHMAN DECAL 2
	13
	14 306416 BOLT, 5/16 - 18 X 1" LG 7
	15 103867 WASHER, 5/16" 7
	16 306325 LOCK WASHER, 5/16" 7
	17 306932 NUT, 5/16 - 18 7
	18
	19 XXXXXX ACCESS COVER 1 601092 SAFETY YELLOW 608271 BURLINGTON GREEN 603955 HUNTER GREEN 603956 WHITE 603957 RED 604533 ORANGE
	20 71056-G01 BOLT, 5/16 - 18 X 5/8" LG 3
	21 01024-G01 ’J’ NUT, 5/16 - 18 3
	22
	23 829337 CARGO DECK 1
	24 800017 SCREW, 1/4 - 20 X 1" LG 2
	25 800279 NUT, 1/4 - 20, (SPEED U-TYPE) 2
	26
	27 603754 CHARGER BOX 1
	28 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	29 00559-G8 WASHER, 5/16" 4
	30 00905-G8 LOCK WASHER, 5/16" 4
	31 00532-G3 NUT, 5/16 - 18 4
	32 00114-G6 SCREW, 1/4 - 10 X 3/4" LG 3
	33 00532-G1 NUT, 1/4 - 20 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 16469-G1 WASHER, 1/4" 4
	36 22009-G1 ISOLATION MOUNT 4
	37 00532-G1 NUT, 1/4 - 20 4
	38
	39 XXXXXX SWING OUT BATTERY RACK 1 886313G01 SAFETY YELLOW 603990 HUNTER GREEN 603994 WHITE 603995 RED 604661 ORANGE
	40 886300 UPPER PIVOT 1
	41 830483 SHIM A/R
	42 2702168 GREASE FITTING 1
	43 817891 THRUST BEARING 1
	44 306416 BOLT, 5/16 - 18 X 1" LG 2
	45 306325 LOCK WASHER, 5/16" 2
	46 306932 NUT, 5/16 - 18 2
	47 103867 WASHER, 5/6" 2
	48 828192 BRACKET 2
	49 800085 CARRIAGE BOLT, 5/16 - 18 X 1" LG 2
	50 103867 WASHER, 5/16" 2
	51 306325 LOCK WASHER, 5/16" 2
	52 306932 NUT, 5/16 - 18 2
	53
	54 886312 LATCH HANDLE 1
	55 830013 SPRING 1
	56 304615 PIN 1
	57 306981 WASHER 1
	58 306328 COTTER PIN 3/32 X 3/4" 1
	59 833263 BATTERY LATCH WASHER 1
	60 830151 BUMPER MOUNTING CHANNEL 1
	61 813850 RUBBER BUMPER 1
	62 306416 BOLT, 5/16 - 18 X 1" LG 2
	63 103867 WASHER, 5/16" 4
	64 306325 LOCK WASHER, 5/16" 2
	65 306932 NUT, 5/16 - 18 2
	66
	67 827880 SHAFT 1
	68 829228 ROLLER 1
	69 303459 BOLT, 1/4 - 20 X 1 1/2" LG 2
	70 308090 WASHER, 1/4" 2
	71 306396 LOCK WASHER, 1/4" 2
	72 306375 NUT, 1/4 - 20 2
	73
	74 XXXXXX BATTERY TRAY (SELECT COLOR) 1 600191 SAFETY YELLOW 303996 HUNTER GREEN 303997 WHITE 303999 RED 604531 ORANGE
	75 00427-G2 BOLT, 3/8 - 16 X 1" LG 4
	76 00643-G1 WASHER, 3/8" 8
	77 11098-G5 LOCK NUT, 3/8 - 16" 4
	78
	79
	80 602017 CHARGER BRACKET 1
	81 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	82 00559-G8 WASHER, 5/16 4
	83 306325 LOCK WASHER, 5/16" 4
	84 00532-G3 NUT, 5/16 - 18 4
	85
	86
	87 800385 FLANGE HEAD BOLT, 3/8 - 16 X 3/4" 2
	88 00922-G2 WASHER, 3/8" 4
	89
	90 800698 CROWN LOCK FLANGE NUT, 3/8 - 16 2
	91
	92
	93 22009-G1 ISOLATION MOUNT 4
	94 11027-G2 FLANGE LOCK NUT, 1/4 - 20 4
	95 16469-G7 FENDER WASHER, 1/4" 4
	96 00567-G7 EXT TOOTH LOCK WASHER, 1/4" 4
	97 00532-G1 NUT, 1/4 - 20 4
	98
	99
	100 35244-G01 LATCH PIN 2
	101 34434-G01 BELLEVILLE WASHER 2
	102 601636 LATCH PLATE 2
	103 14390-G01 LOCK NUT, 3/8 - 24 2
	104 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG 2
	105 00544-G3 NUT, 5/16 - 18 2
	106 601841 TYPE EE LATCH KEY 2
	107
	108
	109
	110 34431-G01 LATCH PLATE 1
	111 11782-G2 TEE NUT, 1/4 - 20 2
	112 16705-G2 SCREW, 1/4 - 20 X 5/8" LG 2
	113 34434-G01 BELLEVILLE WASHER 1
	114 35244-G01 LATCH PIN 1
	115 34433-G01 LATCH 1
	116 14390-G1 LOCK NUT, 3/8 - 24 1
	117 601841 TYPE EE LATCH KEY 1
	118
	119
	120 XXXXXX SWING OUT BATTERY TRAY 1 604286 SAFETY YELLOW 604715 HUNTER GREEN 604716 WHITE 604717 RED 604718 ORANGE 608266 BURLINGTON GREEN
	121 604737 UPPER PIVOT ASSEMBLY (INCLUDES BEARING 1
	122 306416 BOLT, 5/16 - 18 X1" LG 2
	123 103867 WASHER, 5/16" 2
	124 306325 LOCK WASHER, 5/16" 2
	125 306932 NUT, 5/160-018 2
	126
	127
	128 829262 PIVOT BEARING 1
	129 604644 STOP BRACKET 1
	130 00414G8 HEX HEAD BOLT, 1/4 - 20 X 1" LG 3
	131 308090 WASHER, 1/4 3
	132 306396 LOCK WASHER, 1/4 3
	133 306375 NUT, 1/4 - 20 3
	134 813850 BUMPER 1
	135
	136
	137
	138 70113G01 ADJUSTABLE BUMPER 1
	139 11027G1 FLANGED LOCK NUT, 5/16 - 18 1
	140 00544G1 JAM NUT, 5/16 - 18 1
	141
	142
	143
	144 604228 SPRING 1
	145 604993 LATCH 1
	146 00559G6 WASHER, #12 1
	147 00713G1 HEX WASHER HEAD SELF THREADING BOLT, #12 - 24 1
	148 22754G04 FLIP-LOK BUSHING 1
	149
	150 605001 LATCH BELLCRANK 1
	151 00560G2 WASHER, 7/16" 1
	152 34434G01 BELLEVILLE WASHER, 3/8" I.D. 1
	153 11027G5 FLANGED LOCK NUT, 3/8 - 16 1
	154
	155
	156 605000 LATCH LINKAGE ROD 1
	157 22754G04 FLIP-LOK BUSHING 1
	158 25664G3 DU BUSHING 1
	159 00560G2 WASHER, 7*16" 1
	160 604999 LATCH HANDLE 1
	161 71704G01 HANDLE GRIP 1
	162
	163 601841 TYPE EE LATCH KEY 2
	164 35244-G01 LATCH PIN 2
	165 34434-G01 BELLEVILLE WASHER 2
	166 601636 LATCH PLATE 2
	167 00544-G3 NUT, 5/16 - 18 X 1 1/2" LG 2

	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (2 PASSENGER)
	BODY (2 PASSENGER)
	BODY (4 PASSENGER)
	BODY (4 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)
	BODY (ACCESSORIES)
	BODY (2 PASSENGER)

	D BRK_2jul10.pdf
	FRONT BRAKE
	1 886292 BRAKE AND SHOE ASSEMBLY ( INCLUDES ITEMS 2 - 15 ) 2
	2 884399 BACKING PLATE 1
	3 886371 WHEEL CYLINDER 1
	4 306396 LOCK WASHER, 1/4" 2
	5 306419 BOLT, 1/4 - 20 X 1/2" LG 2
	6 829348 HEEL PIN 1
	7 306494 LOCK WASHER, 5/8" 1
	8 304104 NUT, 5/8 - 18 1
	9
	10 809252 RETAINING RING 1
	11 805441 SPRING 1
	12 806761 ADJUSTMENT PIN 2
	13 306353 LOCK WASHER, 3/8" 2
	14 306319 NUT, 3/8 - 24 2
	15 887284 BRAKE SHOE (REPLACE BOTH SHOES ON BOTH WHEELS) 4
	16
	17 306450 BOLT, 5/16 - 18 X 3/4" LG 6
	18 306325 LOCK WASHER, 5/16" 6
	19 330747 SCREW, 5/16 - 18 X 3/4" LG 2
	20
	21 886226 BRAKE DRUM ASSEMBLY ( INCLUDES ITEMS 22 - 24 ) 2
	22 829247 BRAKE DRUM 1
	23 XXXXX HUB ( SEE FRONT SUSPENSION ) 1
	24 XXXXX LUG BOLT, 7/16 - 20 X 1 3/4" LG ( SEE FRONT SUSPENSION ) 5
	25
	26 XXXXX SEAL, FRONT AXLE ( SEE FRONT SUSPENSION ) 2
	27 XXXXX CONE BEARING ( SEE FRONT SUSPENSION ) 2
	28 XXXXX CONE BEARING AND ROLLER ( SEE FRONT SUSPENSION ) 2
	29 XXXXX WASHER, 3/4" ( SEE FRONT SUSPENSION ) 2
	30 XXXXX CASTLE NUT, 3/4 - 16 ( SEE FRONT SUSPENSION ) 2
	31 XXXXX COTTER PIN ( SEE FRONT SUSPENSION ) 2
	32 XXXXX SPINDLE CAP ( SEE FRONT SUSPENSION ) 2

	FRONT BRAKE
	PARK BRAKE
	MASTER CYLINDER
	1 886752 MASTER CYLINDER 1
	2 120177 LOCK WASHER, 3/8" 3
	3 2702100 NUT, 7/16 - 20, JAM 1
	4
	5 306562 NUT, 3/8 - 16 3
	6 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	7 603620 WASHER 3/8" 1
	8 800227 PLUG, 1/8 - 27 1
	9 810443 SEALING WASHER 2
	10 810444 OUTER SEALING WASHER 1
	11 829158 BRAKE ROD 1
	12 829844 BUSHING 1
	13 839140 BOLT 1
	14 830817 BRASS MANIFOLD 1
	15 21510-G1 STOPLIGHT SWITCH 1

	MASTER CYLINDER
	1 34380-G01 PARKING BRAKE 1
	2 00276-G6 BOLT, 5/16 - 24 X 3/4" LG 4
	3 00559-G8 WASHER, 5/16" 4
	4 11098-G9 LOCKNUT, 5/16 - 24 4
	5
	6 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 1
	7 01076-G1 HAIR PIN 2
	8 601919 LINKAGE ROD 1
	9 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	10 10386-G3 CLEVIS PIN, 5/16" X 15/16" LG 1
	11 601110 BELLCRANK 1
	12 70581-G02 FLANGED BUSHING 2
	13 34158-G05 SHAFT 1
	14 12305-G1 RETAINING RING, 25/64" 2
	15
	16 34518-G01 PARKING BRAKE LINK ASSEMBLY (INCLUDES ITEMS 17 - 20) 1
	17 34389-G01 CLEVIS LINK 1
	18 28082-G01 EQUALIZER BRACKET 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 00544-G4 JAM NUT, 5/16 - 18 1
	21
	22 12305-G01 RETAINING RING 4
	23 28083-G01 BRAKE COMPENSATOR BUMPER 2
	24 73964-G02 WIRE CLAMP, 3/4" 2
	25 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 2
	26 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	27 70968-G09 BRAKE CABLE 2
	28
	29 XXXXX SEE DIRECTION SELECTOR 36V 1
	30 601100 PARK BRAKE BRACKET 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 4
	32
	33 601108 PARK BRAKE COVER, 36V 1
	34 601107 PARK BRAKE COVER, 48V 1
	35 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 6
	36 14776-G1 RETAINER NUT (’J’ TYPE), 1/4 - 20 6
	37 00544-G4 JAM NUT, 1/4 - 28 1

	REAR BRAKE
	1 33725-G01 BRAKE ASSEMBLY ( PASSENGER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	2 33725-G02 BRAKE ASSEMBLY ( DRIVER SIDE ) ( INCLUDES ITEMS 3 - 18 ) 1
	3 21086-G1 TORQUE SPIDER 1
	4 21094-G1 BLEEDER VALVE 1
	5 21095-G1 LOWER SPRING 1
	6 21096-G1 SHOE HOLD DOWN 2
	7 21097-G1 ADJUSTER 1
	8 21908-G1 DUST SHIELD 1
	9 70669-G01 SPRING ( BLUE ) 1
	10 70670-G01 SPRING ( YELLOW ) 1
	11 33726-G01 BRAKE SHOE 2
	12
	13 * PARKING BRAKE LEVER ASSEMBLY ( INCLUDES ITEMS 14 - 18 ) 1
	14 13460-G1 CURVED LEVER 1
	15 13463-G1 SPRING WASHER 1
	16 13462-G1 CLEVIS PIN 1
	17 13464-G1 CLEVIS PIN RETAINER 1
	18 22604-G1 STRAIGHT LEVER 2
	19
	20 13468-G1 CLIP 2
	21 33662-G01 STUD, 5/16 - 24 4
	22 21562-G1 NUT, 5/16 - 24 4
	23
	24 XXXXX-GX AXLE SHAFT ( PASSENGER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	25 XXXXX-GX AXLE SHAFT ( DRIVER SIDE ) ( SEE REAR AXLE SECTION FOR P/N ) 1
	26 17953-G2 BRAKE DRUM 2
	27
	28 XXXXX-GX WHEEL BOLT, 1/2 - 20 (SEE REAR AXLE SECTION FOR P/N ) 5
	29 XXXXX-GX LUG NUT, 1/2 - 20 (SEE WHEELS AND TIRES SECTION FOR P/N ) 5
	30
	31 21559-G1 WIPER SEAL 1
	32
	33 14584-G1 BEARING RETAINER RING 1
	34 14585-G1 INNER OIL SEAL 1
	35 13084-G1 WHEEL BEARING 1

	REAR BRAKE
	REAR BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	1 810152 PEDAL COVER 1
	2 875212 BRAKE PEDAL 1
	3 601097 BRAKE LEVER (INCLUDES ITEM 4) 1
	4 2702168 GREASE FITTING 1
	5
	6 306414 BOLT, 3/8 - 16 X 1" LG 1
	7 120177 LOCK WASHER, 3/8" 1
	8 306562 NUT, 3/8 - 16 1
	9
	10 311397 SCREW, 7/16 - 14 X 3" LG 1
	11 837612 BUSHING 1
	12
	13 303269 LOCK WASHER, 7/16" 1
	14 304364 NUT, 7/16 - 14 1
	15
	16 103867 WASHER, 5/16 1
	17 306328 PIN COTTER, 3/32 x 3/4" 1
	18
	19
	20 306835 SCREW, 3/8 - 16 X 1 1/4" LG 3
	21 603620 WASHER, 3/8" 1
	22 120177 LOCK WASHER, 3/8" 3
	23 306562 NUT, 3/8 - 16 3
	24
	25 800026 SCREW, 1/4 - 20 X 3/4" LG 2
	26 308090 WASHER, 1/4" 2
	27 306396 LOCK WASHER, 1/4" 2
	28 306375 NUT, 1/4 - 20 2
	29 817320 WIRE CLAMP 2
	30 306835 SCREW, 3/8 - 16 X 1 1/4" LG 1
	31
	32 120177 LOCK WASHER, 3/8" 1
	33 306562 NUT, 3/8 - 16 1
	34 112050 SCREW, 1/4 - 20 X 5/8" LG TAPPING 1
	35 832584 TEE MOUNTING CLAMP 1
	36 820008 TEE, UNION 1
	37 832585 BRACKET 1
	38 306562 NUT, 3/8 - 16 1
	39 120177 LOCK WASHER, 3/8" 1
	40
	41
	42 600467 REAR BRAKE LINE 1
	43 614322 FRONT BRAKE LINE 1
	44
	45 302030 SCREW, 1/4 - 20 X 1 1/4" LG 2
	46 308090 WASHER, 1/4" 2
	47 306396 LOCK WASHER, 1/4" 2
	48 306375 NUT, 1/4 - 20 2
	49 830021 FRONT HOSE MOUNTING BRACKET 2
	50 809137 CLIP 2
	51 830019 HYDRAULIC BRAKE TUBE 2
	52 832587 FLEXIBLE HOSE, 18" LG 1
	53 832590 FLEXIBLE HOSE, 25" LG 2
	54 809231 GROMMET 1
	55 21103-G1 BRAKE LINE TEE 1
	56 112050 SCREW, 1/4 - 20 x 5/8" LG 1
	57 601791 HYDRAULIC BRAKE FITTING BRACKET 1
	58
	59 600470 REAR BRAKE LINE (DRIVER SIDE) 1
	60 600471 REAR BRAKE LINE (PASSENGER SIDE) 1

	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	PARK BRAKE
	HYDRAULIC BRAKE
	REAR BRAKE
	FRONT BRAKE
	FRONT BRAKE



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




